601029

A Textron Compa

ny

SERVICE PARTS MANUAL

ELECTRIC POWERED PERSONNEL
CARRIERS AND GOLF CAR

ISSUED SEPTEMBER 2005 REVISED JULY 2009






SERVICE PARTS MANUAL

ELECTRIC POWERED PERSONNEL
CARRIERS AND GOLF CARS

SHUTTLE/BELLHOP 2
SHUTTLE/BELLHOP 4
SHUTTLE/BELLHOP 6

TES

STARTING MODEL YEAR 2005

DISCLAIMER: The E-Z-GO Division of Textron Inc. reserves the right to incorporate engineering and design changes to products in this Manual, without obligation
to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically by the E-Z-GO Division, and therefore is subject to change without notice.

The E-Z-GO Division DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and the E-Z-GO Division SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDEN-
TAL AND CONSEQUENTIAL DAMAGES resulting from the use of the information and materials in this Manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual




TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt et v
ILLUSTRATED PARTS BREAKDOWN . . . . o\ttt ettt ettt e et e e e e e vii
ACCELERATOR . .ottt e ettt e e e e A-1
BATTERY CHARGER (PORTABLE) . . . o\ttt ettt e e e e et B-1
BODY & ¢ e c-1
BRAKE S . .\ttt D-1
BRAKES - FRONT DISC . . o oottt ittt ettt e e e e e e e e e e e E-1
ELECTRICAL . . .ottt t ittt ettt et e e e F-1
ELECTRONIC SPEED CONTROL - PDS . . . oottt ittt ettt et e et e G-1
FRONT SUSPENSION / STEERING. . . . .ttt tt ettt et e e e et e e e e e H-1
O 1 J-1
REAR AXLE . . oottt e K-1
REAR SUSPENSION ...ttt e ettt et e e e e e e e e L-1
SEATING . e e M-1
WEATHER PROTECTION . ..\ttt ettt ettt e e e e e e e e e e e e N-1
WHEELS AND TIRES . . .ttt et ettt e e e e e e e e e e e P-1
SPECIALTY PRODUCTS & .ottt ettt e e et et e e e e e e e e APPENDIX A-1

Service Parts Manual

Page iii




TABLE OF CONTENTS

Notes:

Page iv

Service Parts Manual




HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

¢ GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN
¢ APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
¢ HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the Illustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ )
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii




ACCELERATOR

1-Includes Items 3 - 19, 21, 23,26 - 43

2 - Includes ltems 3-17, 20, 21,24 - 43
31 -Includes Items 32 - 35
33 - Includes Items 34, 35

)

O

g

////
S

To Direction
Selector
Harness

Ref Acl 7-1

Page A-1

Service Parts Manual



ACCELERATOR

Ref Acl 7-2

Service Parts Manual

Page A-2



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73333-G08 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 19, 21, 23, 26 - 43) ............... 1
2 73333-G07 PEDAL BOX ASSEMBLY, PDS MODEL ONLY

(INCLUDES ITEMS 3 - 17, 20, 21, 24 - 43) c.ci ittt 1
3 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING).......cccvvieiiiiiiieiiiiieeennn 1
4 25854-G01 INDUCTIVE THROTTLE SENSOR .......oooiiiiiiii, 1
5 00983-G01 SELF THREADING NUT, 3/16" .....oiiiiiiiiiiiie e 2
6
7 25857-G01 PLUNGER SLEEVE........cciiiiiiiit ettt 1
8 28443-G01 PLUNGER.......cc e 1
9 28444-G01 PLUNGER CAM....oiiiiiiiiiiie ettt 1
10
11 73332-G01 ACCELERATOR ROD ...ttt 1
12 00532-G4 LOCK NUT, 5/16 - 24 ...ttt 1
13 10385-G4 YOKE (ADJUSTABLE) ...ttt 1
14 17677-G2 SPRING RETAINER, 3/8" ...ttt 1
15 73046-G01 COMPRESSION SPRING ....ooiiiiiiiiiiitiiei et 1
16 17979-G1 ACCELERATOR ROD BUSHING.........coooiiiiiiiiiiiiiic e, 1
17 17677-G1 SPRING RETAINER, 1/2" ..ottt 1
18
19 25861-G01 MICRO SWITCH ...ttt e e 1
20 25861-G02 MICRO SWITCH (PDS MODEL ONLY)...coiiiiiiieiiieeie e 1
21 01050-G01 SCREW, #4 - 20 X 5/8" LG ...oviiiiiiiiie ettt 2
22
23 25879-G07 WIRING HARNESS (PEDAL BOX ASSEMBLY) ...cooiiiiiiiiiiiiiiiieee i 1
24 25879-G06 WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY)....... 1
25
26 00684-G6 SCREW, #8 - 32 X /4" LG ..eeiiiiiiieie ettt 2
27
28 70116-G02 ACCELERATOR PEDAL BRACKET ......ccccitiiiiiiiiiieeeiiin e 1
29 01051-G01 SCREW, #8 - 16 X 1/2" LG ..eeiiiiiiieiee ettt 4

Page A-3 Service Parts Manual



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30
31 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35)............. 1
32 * ACCELERATOR PEDAL .....cvvveieieeeeeeeeeeeeeeeee e 1
33 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35)............. 1
34 27512-G01 ACCELERATOR PEDAL PAD ....cooouiuiieieieieieeeeeeeeee e, 1
35 15766-G1 OVAL RIVET 3/16" X 7/16" LG ...curueevreieeeeceeeeeeeeeeeeeeeeve e 6
36
37 17838-G1 BUSHING . ..ottt ettt 3
38 74432-G01 PEDAL PIVOT PIN ..ottt 1
39 12064-G6 PUSHNUT, 9/32" I.D. ...cvvivieeeieeeeeee ettt 1
40
41 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG ....cvvevveieeeececeeeeeeie e 1
42 17255-G1 TEFLON WASHER, 5/16" .......cocviveeeeeeeecececeeieee e, 1
43 10387-G3 COTTER PIN, 3/32" X 3/4" LG ...vcveveeeeeeeeeeeeeeeteee et 1
a4
45 00715-G2 BOLT, 5/16 - 18 X 13/16" LG. ..ecvcvvveiieeeeeeeceeeeie et n s 4
46 70135-G01 PEDAL PIVOT COVER ..ottt oottt en s 1
Service Parts Manual Page A-4



BATTERY CHARGER (PORTABLE)

goooooooaaaoaon
v

0

Ref Bep 7

QUOiouoiiuneD
ouooooooaonenon

Page B-1 Service Parts Manual




BATTERY CHARGER (PORTABLE)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 28435-G03 48V LESTER BATTERY CHARGER.........ccctiiiiii et 1
2 28435-G01 48V LESTER BATTERY CHARGER WITH SWITCHABLE INPUT ..........cuve..... 1
3 28435-G05 48V LESTER BATTERY CHARGER CE APPROVED. ..., 1

For service or replacement parts, contact:
Lester Electrical
625 West “A” Street
Lincoln, NE 68522
Phone: (402) 477-8988, FAX: (402) 474-1769
Always provide the following information when requesting information
or ordering replacement parts:
Model Number:
Serial Number: (stamped into housing)
4
5
6
7
8
9
10 600341-G03 | 48V DELTA-Q BATTERY CHARGER WITH 10' DC CORD
(INCLUDES ITEMSIL1-13 ittt ettt ettt st et e s s 1
11 600340-G02 48V DELTA-Q CHARGER ......ooiiiiiieiiee sttt 1
12 600463-G02 48V DC CABLE ASSEMBLY ...ooiiiiiiiiiiiiiiiiite ettt 1
13 600462-G01 AC POWER CORD (NOT SHOWN) ...ceiiiiiiiiiieeiiiiiie e ssiiee e e sniieee e e s srieeeeenees 1

Service Parts Manual

Page B-2



BODY

1 -Includes ltems 2 -5

Ref Bod 7-1

Page C-1

Service Parts Manual




BODY

108

Ref Bod 7-2

Page C-2

Service Parts Manual



BODY

- Includes ltems 73, 74
- Includes ltems 73, 74
- Includes Items 91

Ref Bod 7-3

Page C-3 Service Parts Manual



BODY

Ref Bod shtl 7-4

Service Parts Manual Page C-4



BODY

RefBod 7-5

Service Parts Manual

Page C-5



BODY

Ref Bod 7-6

176 - Includes ltems 177 - 179

Service Parts Manual

Page C-6



BODY

0S¢

CI1LLNHS

JDIY3A 4O JU0I4

Service Parts Manual

Page C-7



BODY

SHUTTLE 2

136

Service Parts Manual

Page C-8



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2-=5) ....ovvveerereaeane 1
2 71153-G01 DEFLECTOR (PASSENGER SIDE) .......eemveereeeeeeseeeeeeeeeeeeeeseseseeseeeeseee 1
3 71154-G01 DEFLECTOR (DRIVER SIDE)......eeveeieeeeeeeeeeseeeeseeeeeseeseeeeeeeeesseeeseseeeeee 1
4 00614-G5 SCREW, #8 = 18 X 5/8" LG ... eeeeeee e seeee e 6
5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER)........ovveeoeeeeeeeeeeeeeeeenean. 1
6
7 74443-G01 | LABEL (ANTI-ROLLBACK) ....oeoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseseeeeeeseeseseseeee s seeens 1
8 70878-G01 | LABEL (SAFETY) (SHUTTLE) .....oioeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
9 35964-G01 | LABEL (SAFETY) (TEB)....eeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseseeseeeeeee s ees e 1
10
11
12
13
14
15
16
17
18 | 71413-G01T | SPLASH PANEL .....oomveoieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e e ees e eeee e 1
19 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ..veoeveoeeeeeeeeeeeeeeeeeeeeeeseeeeeeseeeesseeeeeeee 5
20
21 70725-G01 | FRONT SHIELD BRACE ..........ooieeeieeeeeeeseeeeeeeeeeeeeeseeeeeeeeeseeseseseseeee e eee e eeeeens 2
22 | 27166-G04 | FRONT SHIELD .....coeooieeeeeeeeeeeseeeeeeeseeeeeeeeeesee s eeseesee e seseeeeeeeeeee s seeeeeeneeseees 1
23 | 01038-GO1 | BOLT, 174 = 20 X 11/16" LG cveorovereeereeeereeeeeeeeeseeeeeeeeeeeees e seseeeseeseseeees e esseeeesesenees 4
24 16469-G1 WASHER, 178" ... ee e 2
25 | 01057-G01 | RIVET, KTR, 1/4" X 3/4" LG ..oovoeeeeeeeeeeeeeeeeseseseeeeeeeeeeeeese e ees e seeeeseeeees e ees s 2
26
27 | 70662-GO1 | UPPER FLOORPAN........oooeoieeoeeeeeeeeeeeeesseeeeeseoseseeeseeseseesseeeeseeeeseeseseeesseeeseesenees 1
28 | 70451-GO1 | LOWER FLOORPAN........cooveiieeeeeeeeeseeeseeeeeeseeeeseeeeseeseseseseees s ees e eeseeseseneees 1
29 14601-G11 | RIVET, 3/16" X 9/16" LG (ALUMINUM)......oovvereeeeeeeeeeeeeeeeeeee e 16
30 | 70452-G01 | ACCESS COVER....ooeoeeoeeeeeeeoeeeeeeeeeeeeeeeeeseeeeeee e e seeeeseseeee e ee e eeseees e 1

Page C-9

Service Parts Manual




BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31

32 70823-G01 REAR FLOORPAN ... 1
33 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ......cooiiiiieie e 5
34 70668-G0* FLOORMAT ... e 1
35

36

37 71051-G** COWVL ettt ettt e e e e s e e s re e e s e e s e e nneeees 1
38 71037-G02 E-Z-GO NAMEPLATE (GOLD).....coiiiiiii e 1
39 71597-G01 PUSHNUT, 3/16" ... e 2
40

41 71055-G01 RIVET, 3/16" X 1" LG oottt 9
42 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) .....cccoiiiiiiiieeeeeee, 2
43 71056-G01 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP)......ccocciiiiiiiiiiee 4
44 00570-G2 WASHER, 5/16 (WITHOUT SUN TOP)....cuiiiiie e 4
45 00438-G6 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP).....coeviiiiiiiierrireeeee e 4
46 00571-G2 WASHER, 5/16 (WITHOUT SUN TOP).....cociiiiiiiie e 4
47

48 71115-G01 VINYL TRIM Lo 2
49 71055-G01 RIVET, 3/16" X 1" LG .ottt ettt 10
50

51

52

53 607841 BATTERY RACK ( GALVANIZED)......ccciiiiiiiiiieiteee et 1
54

55

56

57

58

59

60 70385-G01 SPLASH PAN (PASSENGER SIDE) ....cccciiiiiiieeeeee e 1

Service Parts Manual

Page C-10



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 70385-G02 SPLASH PAN (DRIVER SIDE)......cciiiiieiiieiit e 1
62 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ... 8
63
64 71812-G01 FENDER LINER (PASSENGER SIDE) (SHUTTLE) .....ccociiiiiiieieceeeee 1
65 71812-G02 FENDER LINER (DRIVER SIDE) (SHUTTLE)......cooiiiiiiiie, 1
66 71551-G05 FENDER LINER, EXTENDED (PASSENGER SIDE) (TE5)......cccociiiiiiiiieeee 1
67 71552-G05 FENDER LINER, EXTENDED (DRIVER SIDE) (TE5) .....eveiiieiiieieeeeceee e 1
68 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG (SHUTTLE - QTY 4) (TE5 - QTY 8) ..... AR
69
70
71 71332-G** REAR BODY ASSEMBLY (WITH TAILLIGHTS) (INCLUDES ITEMS 73, 74)..... 1
72 71912-G** REAR BODY ASSEMBLY (W/OUT TAILLIGHTS) (INCLUDES ITEMS 73, 74)..| 1
73 71318-G01 BAGWELL LINER ... 1
74 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG .....ooiiiii e 12
75
76 71609-G01 HINGE PLATE ... et 2
77 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) .....coooiiiiiiiii e 4
78
79 71316-G01 PLUG .ttt 1
80
81 71320-G01 ACCESS PANEL ... s 1
82 01107-GO01 SCREW, #8 X 5/8" LG... .o 5
83 71364-G02 7 CLIP e e 1
84
85 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) .......cooiiiiii e 4
86 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) .....ccooiiiiiiiiieeceee 6
87 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" LG .....oeiiiiiiieeiie e 2
88
89 71451-G02 REAR BUMPER (SHUTTLE 4, TE5 PDS) (INCLUDES ITEMS 90 & 91) ........... 1
90 71451-G01 REAR BUMPER ... .o 1

Page C-11

Service Parts Manual




BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 71457-G01 ST A s 4
92 71398-G01 BOLT, 1/4-20 X1 1/4" LG (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) ......... AR
93 00571-G2 WASHER, 5/16" (SHUTTLE 4 - QTY 4) (SHUTTLE 6 -QTY 2)...cccviiiiiieriieens AR
94 71455-G01 BUMPER PLUG ... 4
95 71102-G03 BOLT, 174 - 20 X T1/16" LG ....eei e 2
96 71554-G01 J-TYPE NUT RETAINER, 1/4 = 20.......ee e 2
97
98 71578-G01 REAR BUMPER (TEDS) ...t 1
99 71102-G01 BOLT, 1/4 =20 X 3/4" LG ..o 4
100 00571-G2 WASHER, 5/16" ... 4
101 71514-G01 BUMPER PLUG ...ttt nnre e 4
102 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) .......ccoiiiiiiiiiiiie e 4
103
104
105 71642-G01 ROCKER PANEL (FRONT, DRIVER SIDE) .....ccccviiiiiieniiic e 1
106 71642-G02 ROCKER PANEL (FRONT, PASSENGER SIDE)........ccccocoiiiiiiieiiecieeseeee 1
107 71643-G01 ROCKER PANEL (REAR, DRIVER SIDE) .......cccoiiiiiiiiiic e 1
108 71643-G02 ROCKER PANEL (REAR, PASSENGER SIDE)........ccocoiiiiiiieee 1
109 71641-G01 SILL PLATE (PASSENGER SIDE) ....cccuttiiiiieiiiie et 1
110 71641-G02 SILL PLATE (DRIVER SIDE).....cciiiiiiiiiieiii e 1
11 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....oociiiiiiiiiiiice e 6
112 23726-G4 SPACER, 5/16" ... 6
113 00891-G2 LOCK NUT, 1/4 = 20 ...ttt 6
114 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) ......cocoiiiiiiiiie e 4
115
116
117 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) ......ccccocviiiiiiiiieciiieeenneen 1
118 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE).......cccociiiiiiienieesieee e 1
119 00427-G4 BOLT, 3/8 - 16 X 1 1/2" LG (SHUTTLE 4) ....oeii e 2
120

Service Parts Manual

Page C-12



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
121 00560-G1 WASHER, 3/8" ..o 4
122 11098-G5 LOCK NUT, 3/8 = 16 ... e 2
123
124 74111-G01 SEAT BACK SUPPORT (SHUTTLE) ..o 2
125
126 70364-G01 SPACER (TES & SHUTTLE 6) ... 2
127 01006-G02 BOLT, 3/8 - 16 X 1 1/4" LG ..o 4
128 00426-G8 BOLT, 3/8 - 16 X 1" LG ... 2
129 00560-G1 WASHER, 3/8" ... s 4
130 11098-G5 LOCK NUT, 3/8 = 16 ... e 2
131
132 74149-G01 VALANCE PANEL ....oooiiiii e 1
133 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ...oooiii e 4
134
135 600815 LABEL (E-Z-GO SHUTTLE) ....eiiiiiiiiiiee ettt 2
136 600809 LABEL (CUSHMAN BELLHOP) ......ooiiiiiiiei e 2
137
138
139
140
141
142 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) (TES) ..ccocuiieiiiieiiee e 1
143 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) (TE5).....ccovcvieiiiieenreecnieee e 1
144 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG .....ooiiiiii e 8
145
146 72914-G01 HOLD DOWN BRACKET ... e e e 1
147 70113-G01 ADJUSTABLE BUMPER ......cooiitiiiiiiieit ettt 2
148 11027-G1 LOCK NUT, 5/16 = 18 ..t 4
149
150 74080-G01 CARGO DECK ... e e 1

Page C-13

Service Parts Manual




BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
151 23052-G1 NOISE SUPPRESSOR ......oiiiiiiiieiiieitee ettt 1
152 74082-G01 STEEL DECK ... 1
153 74097-G01 CARGO BED MAT ...ttt 1
154 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....coceiiiiiiiiiieeeeee 8
155 14390-G4 LOCK NUT, 1/4 = 20 ... 8
156 608984 TAPE, DOUBLE SIDED..... ..o 40"
157 72913-G01 AT CH e e 1
158 00100-G6 SCREW -#10-16 X 3/4 HW - SDT - ZP ....oiiiiiiie e 3
159
160
161 34280-G02 FRONT/REAR CARGO RACK ......co ettt e 2
162 34280-G01 SIDE CARGO RACK ... 2
163 74079-G01 TAILGATE RETAINER BRACKET ... 2
164 00666-G6 SCREW, #10 - 12 X 3/4" LG .o 10
165
166 17838-G1 BUSHING ...t 4
167 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG ... 2
168 00559-G8 WASHER, 5/16" ... 2
169 11098-G6 LOCK NUT, 5/16 = 18 ..ottt 2
170
171 74099-G01 LABEL (WARNING) (BED LATCH - SHUTTLE 4).......cooiiiiiiiiceecee e 1
172 74095-G01 LABEL (WARNING) (LOAD BED - SHUTTLE 4) ... 1
173
174
175
176 70361-G02 FOOT REST ASSEMBLY (INCLUDES ITEMS 177 & 178).....oeeeiiiiiieieeee 1
177 70633-G01 FOOT REST ..ttt sttt 1
178 70362-G01 FLOOR MAT L.ttt e e s 1
179 19853-G1 END CAP e 2
180 74129-G01 REFLECTOR. ...t 1

Service Parts Manual

Page C-14



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

181

182 74074-G01 LABEL (WARNING) (EC) ..o 1
183

184 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG ... 2
185 00560-G1 WASHER, 3/8" .. 2
186 11098-G5 LOCK NUT, 3/8 = 16 ... e 2
187

188 00427-G6 BOLT, 3/8 - 16 X 1 3/4" LG .. 2
189 00560-G1 WASHER, 3/8" .. 4
190 11098-G5 LOCK NUT, 3/8 = 16 ... e 2
191

192 70113-G01 ADJUSTABLE BUMPER ... .o 4
193 11027-G1 LOCK NUT, 5/16 = 18 ..o 6
194

195 70135-G01 PEDAL PIVOT COVER ...ttt 1
196 600776-G01 | FENDER FLAIR ..ot 2
197 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ...ooiiii e 8
198 71424-G01 SPACER, DRIVER SIDE ... 1
199 71424-G02 SPACER, PASSENGER SIDE ..ottt 1
200 71764-G01 SILL PLATE TREAD ...t e 2
201 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....ooiiiiiiiiiiicciecee 4
202 23726-G2 SPACER, /4" e e 4
203 00559-G7 WASHER, 174" et 4
204 14390-G4 LOCK NUT, 1/4 = 20 ... e 4
205 600035-G01 | ROCKER PANEL, DRIVER SIDE.........coco e 1
206 600035-G02 | ROCKER PANEL, PASSENGER SIDE .........c.ooii e 1
207 00789-G2 SCREW, #10-24 X 1T 1A LG ..ottt 4
208 23726-G2 SPACER, /4" ..o 4
209 00660-G5 WASHER, #10 ... 4
210 14390-G10 LOCK NUT, #10-24% ... e e 4

Page C-15

Service Parts Manual




BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

211

212

213

214 72966-G01 CARGO DECK ... e e 2
215 33121-G01 HINGE ..o e e 2
216 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ... 16
217 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) .....ooeiiiiiiiiiieeeiee e 4
218 00559-G7 WASHER, 1/4" e 4
219 00559-G7 WASHER, 1/4" ..o 4
220 00654-G2 LOCK NUT, 1/4 = 20 ... e 4
221

222

223 72956-G01 BED FRAME ... 1
224 01075-G01 SCREW, 3/8 - 16 X2 3/4" LG 2
225 00571-G3 WASHER, 3/8... et 2
226 00439-G6 SCREW, 5/16 - 18 X 1 3/4" LGt 4
227 00559-G8 WASHER, 5/16 ... s 8
228 11098-G6 LOCK NUT, 5/16 - 18 ..o 4
229 72982-G01 BRACKET ...ttt ettt et e et e e et e e s ne e e e e e eas 2
230 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ... e 2
231 00559-G8 WASHER, 5/16 ... e 4
232 11098-G6 LOCK NUT, 5/16 - 18 ... 2
233

234

235 72983-G01 BED MOUNT BRACKET ... 2
236 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ..o 4
237 00559-G7 WASHER, 1/4" e 4
238 00654-G2 LOCK NUT, 1/4 = 20 ...t e 4
239 72967-G01 BULKHEAD ... e 1
240 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ..cooocieeiiieeeeeeeeeee 4

Service Parts Manual

Page C-16



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
241 00559-G7 WASHER, 1/4" e 4
242 00654-G2 LOCK NUT, 1/4 = 20 ... 4
243 70663-G03 FLOORMAT ...ttt e e e e e sneee e 1
244 22524-G1 FOAM TAPE ...t e 40"
245
246 74892-G01 FENDER (DRIVER SIDE) .....ooiiiiiii e 1
247 74892-G02 FENDER (PASSENGER SIDE)......ccciiiiiiiiiiiiie e 1
248 74892-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) .....coocoiiiiiiiiceeeeeeeee 1
249 74892-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE).........cccooiiiiiiiiccee 1
250 74890-G01 REAR PANEL ... 1
251 16816-G2 RATCHET TYPE FASTENER .....ooiiiiiee e 4
252
253
254
255
256
257 600037-G01 | SIDE PANEL, DRIVER SIDE........coo e 1
258 600037-G02 | SIDE PANEL, PASSENGER SIDE .........ooii e 1
259 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) .....coeiiiiiiiiiiieeeee e 4
260 71609-G01 SEAT HINGE ... e s 2
261 600034-G01 | SEAT WRAP PANEL ......ooi e 1
262 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ......coociiiiiiiieeeceee 5
263 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ......ccociiiiiieiiie e 2
264 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ....cccoiviiiiiiiiceeeee 4
265 10570-G12 RIVET, 174" X O/MB" LG ..o 2
266 16469-G01 WASHER, 14" e e 4
267 600038-G01 | SEAT FRAME WELDMENT ......ctiiiiiiiiiie et 1
268 00438-G8 BOLT, 5/16 - 18 X 1 LGt 2
269 00559-G8 WASHER, 5/16 ... s 2
270 11098-G6 LOCK NUT, 5/16 - 18 ..ot 2

Page C-17 Service Parts Manual




BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
271 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ....coiiiiiieiiee et 4
272 70200-G01 BOLT, 3/8 - 16 X 3/4" LG ... 2
273 75900-G02 SEAT BACK BRACKET ..ottt 2
274 00426-G8 BOLT, 3/8 - 16 X 1" LG ... 4
275 00560-G1 WASHER, 3/8" .. 4
276 11098-G5 LOCK NUT, 3/8 = 16 ... e 4
277 70441-G01 SEAT FRAME ...t e 1
278 70046-G01 BATTERY RACK WELDMENT .....ooiiiiie e 1
279 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ... 4
280 00438-G8 BOLT, 5/16 = 18 X 1"LG... e 2
281 00559-G8 WASHER, 5/16 ...ttt 2
282 11098-G6 LOCK NUT, 5/16 = 18 .. 2
283 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ... 2
284 11098-G6 LOCK NUT, 5/16 - 18 ..o 2
285 70200-G01 BOLT, 3/8 - 16 X 3/4" LG ...ttt 2

Service Parts Manual

Page C-18



BRAKES - MECHANICAL

Accelerator
Pedal

18 - Includes ltems 19, 20
22 - Includes ltems 23 - 24

Ref Brm 8-1

Page D-1 Service Parts Manual




BRAKES - MECHANICAL

53 - Includes Items 54 - 80
56 - Includes ltems 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Ref Brm 8-2

Page D-2

Service Parts Manual



BRAKES - MECHANICAL

ACe

Front of Vehicle

o
A

/ 106

108 105

102

82 - Includes Items 84 - 92, 94, 95
83 - Includes ltems 84 - 91, 93 - 95
84 - Includes Items 85

86 - Includes ltems 87 - 91

92 - Includes ltems 94, 95

93 - Includes ltems 94, 95

100 - Includes Items 101, 102

Ref Brm 8-3

Page D-3 Service Parts Manual



BRAKES - MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 70612-G02 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 10) .....oveeeeeeeeeeeseseeeeeese e sesnee s, 1
2 70681-G01 TORSION SPRING ...c.oveveieeeeseeeeeeeseeeee e 2
3 70682-G01 PIVOT PIN oottt 1
4 01071-G01 PUSHNUT, 5/16" .....ovoeveeeeeeeeeeeseeseeeeeeseeeeeses s sessess s 2
5 * BRAKE PEDAL .....oooveveeeeeeeeeeeesese e eneseee s ssesneesees s seenesnesnenaens 1
6 70611-G02 PARK BRAKE PEDAL .....oovviviieeieseseeeeeeee s eseseee s 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 = 10) ....ovoveeeeeeeeeeeeeses s, 1

8 * SERVICE BRAKE PAD ........coooveiveeeeeseeeesseseeeeeseeseessssesesseneenenennen 1
9 * PARK BRAKE PEDAL PAD......c..couoeieeeeeseseeseeseeesees s 1
10 15766-G1 OVAL RIVET, 3/16" X 7/16" LG ....eoveveeeeeeeeeeeeeeeeeseeseeee e, 9
11
12 70582-G01 | SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL).....c..cocvvvvererrerenenn. 1
13 70581-G01 | FLANGED BUSHING ........ovoiviieeieeseeseeeeeeeeeseeseseeeeeeeees e, 2
14 70676-G01 | TORSION SPRING .....oooovieoieeeeeeeeeeeeeeeee e eeees e 1
15 00643-G1 WASHER, 3/8" ...t 1
16 11098-G5 LOCK NUT, 3/8 = 16 ..eoeoeeeeeeeeeeeeeseeeeeeseseeseseesee s sesne s 1
17
18 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) .......cocvviivieriereaeene. 1
19 00963-G01 SPHERICAL NUT, 5/16 = 24 ..., 1
20 11098-G9 LOCK NUT, 5/16 = 24 ... 1
21
22 70969-G06 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-24)...... 1
23 28082-G01 EQUALIZER BRACKET .....ovoeeeoeeeeeeeeeeeeses e 1
24 28083-G01 BRAKE COMPENSATOR BUMPER.........coovvivieseeseesesseseeseese s 2
25
26
27
28 01111-G01 RETAINING RING, 13/32" (STAINLESS STEEL) .....cvveveeeeeveseeseeeeeeeeeeeseeseen e 4
29

Service Parts Manual

Page D-4




BRAKES - MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG ... iveeeiieiiiieiee ettt 1
31 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..ceeiiiiiiieee ettt 3
32 14443-G2 CLEVIS PIN, 5/16" X 5/8" LG ....etiiiiiiiiiee ittt 2
33
34 70601-G01 KICK-OFF LINK ....oiiiiiiii e 1
35 17838-G1 NYLON BUSHING ... ..ottt 2
36 20835-G1 TEFLON WASHER, 3/8" ...ttt et 2
37 00559-G8 WASHER, 5/16" ...ttt 2
38 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..eeiiiiiieeiie ettt 2
39 70098-G01 KICK-OFF CAM PIVOT ...ttt 1
40 10097-G6 FLANGED BEARING ...ttt 2
41 70587-G01 KICK-OFF CAM ..ottt ettt 1
42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG.oiioieeee ettt 2
43 14134-G4 SPACER ... 1
44
45 70113-G01 ADJUSTABLE BUMPER ....cooiiiiiiiieee et 1
46 11027-G1 LOCK NUT, 5/16 = 18 ...ooeeiiiiiiieee ittt ettt 1
47
48 70080-G02 CATCH BRACKET ..oiiiiiiiieiit ettt e e e a e e e e e e s s annnes 1
49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG .ret ettt 2
50 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....evvtiiiiiiieie e 2
51
52
53 70690-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80).....ceiiteieiiiieiieie e esinee e siee et e e e e 1
54 * BRAKE PEDAL ...ttt 1
55 70611-G02 PARK BRAKE PEDAL ....ooiiiiiiiiiii ettt 1
56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD ... 1
58 * PARK BRAKE PAD. ...ttt 1

Page D-5

Service Parts Manual




BRAKES - MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 15766-G1 OVAL RIVET, 3/16" X 7/16" LG ...oeeiiiiiiiee e 9
60
61 70258-G03 BRAKE PEDAL PLATE ..ottt 1
62 70682-G01 PIVOT PIN ettt e e e e e e 1
63 70681-G01 TORSION SPRING ...ttt 2
64 01071-G01 PUSHNUT, 5/168".....eeeeieiiiiieee ettt e b e e e 1
65 00737-G8 SCREW, #10 - 24 X 718" LG ..eoiiiiiiieie ettt 4
66 00739-G1 RUBBER NUT, #L0 - 24 ...ttt 2
67 74535-G01 BRAKE PEDAL STANDOFF ...ttt 2
68 27137-G01 CONICAL SPRING ...ttt 2
69 14390-G10 LOCK NUT, #10 = 24 ...ttt 2
70 10606-G8 MICRO SWITCH ...ttt 1
71 00957-G1 BOLT, #6 - 32 X L L/4" LG..oeiiiiiiiieeie ittt 2
72 00559-G5 WASHER, #L0 ..ottt 2
73 00559-G3 WASHER, #B ...ttt e e 4
74 00565-G3 LOCK WASHER, #6 ..ottt 2
75 00525-G5 NUT, H6 - 32 2
76 13514-G1 SCREW AND LOCK WASHER, #6......ccutiiiiiiiiiiiiiiiene e 2
77
78 14628-G1 FASTON TAB ... . 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT) ..ctiiiiiiiiiee et 1
80 17618-G1 WIRE TIE ...t e e 3
81
82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92, 94, 95)......... 1
83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 84 - 91, 93 - 95) ..ottt 1
84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85) .....ccciiitiiiieiiiiiieee i 2
85 * BRAKE SHOKE ... 2
86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91).....ccccviiiiiiiniee e 2
87 * UPPER SPRING ...t 1

Service Parts Manual Page D-6



BRAKES - MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
88 * LOWER SPRING ... 1
89 * PN e 2
90 * CUP AND SPRING ...coiiiiiiiiiiieet et 2
91 * ADJUSTER SPRING.....ooutiiiiiiiiiiiiiiie e 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ........ 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95)......... 1
94 * ADJUSTER ..ot 1
95 * TEFLON WASHER ..ottt 2
96 17083-G2 BOLT, 5/16 - 24 X 1" LG oot iiieeee ettt 8
97 15126-G1 LOCK NUT, 5/16 = 24 ..ottt ettt et 8
98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32".....c.ccciiiiiieenen 2
99
100 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102).......cccccveeiririerennnene 2
101 * BRAKE DRUM ...ttt 1
102 19862-G1 LUG BOLT, 1/2 - 20 X L 3/16" LG ..ot 4
103
104
105 21830-G1 OUTER BRAKE DRUM WASHER ..o 2
106 00518-G8 SLOTTED NUT, 3/4 = 16..ccciiiiiiieie ittt e e 2
107 10387-G1 COTTER PIN, 1/8" X 1L 1/2" LG . iiriii ittt 2
108 74175-G01 SPINDLE CAP ..o 2
109
110 72036-G03 BRAKE CABLE BRACKET (PASSENGER SIDE)......c.ccccoviiiiiiiiiiieeieee e 1
111 72036-G04 BRAKE CABLE BRACKET (DRIVER SIDE) ......cccoiiiiiiiiieieee e 1

Page D-7

Service Parts Manual




BRAKES - MECHANICAL

Service Parts Manual Page D-8



BRAKES - FRONT DISC

Accelerator
Pedal

18 - Includes ltems 19, 20
22 - Includes ltems 23 - 26

Ref Brh 21-1

Part of Frame

Page E-1 Service Parts Manual




BRAKES - FRONT DISC

Ref Brh 21-2

53 - Includes ltems 54 - 80
56 - Includes ltems 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Service Parts Manual

Page E-2



BRAKES - FRONT DISC

90 - Includes Items 91 - 103
105 - Includes ltems 93 - 103, 106, 107
108 -Includes ltems 94 - 97, 103

Ref Brh 21-3

Page E-3 Service Parts Manual




BRAKES - FRONT DISC

Ref Brh 21-4

Front of Vehicle

FRONT DISC BRAKE
ACTUATOR ASSEMBLY

115 - Includes 116 -133

Service Parts Manual

Page E-4



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70886-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 11) c.tiiiii ittt 1
2 70681-G01 TORSION SPRING ... oottt 2
3 70682-G01 PIVOT PIN Lttt e e e e e e e 1
4 01071-G01 PUSHNUT, 5/16"......eeiiiiiiiiie ettt e e e e 1
5 * BRAKE PEDAL ...ttt 1
6 74724-G01 PARK BRAKE PEDAL ....ccoiiiiit ettt 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10) +.eeeiiiteiieeiiiiriee et ee e stnnee e snnee e e nnneee e nnineeee e 1

8 * SERVICE BRAKE PAD ....ooooiiiiii e 1
9 * PARK BRAKE PEDAL PAD ....coitiiiiiiiiiieee e 1
10 16409-G1 OVAL RIVET, 3/16" X 15/32" LG ..eeiiiiiiiiieiiiiee et 9
11 20835-G1 WASHER, TEFLON, 3/8" ... it 2
12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG ...eeeiiiiiiiei ettt 1
13 70581-G01 FLANGED BUSHING ..ottt ettt 2
14 70676-G01 TORSION SPRING ..ottt e e e 1
15 00643-G1 WASHER, 3/8" ... 1
16 11098-G5 LOCK NUT, 3/8 = 16 ...eeeeiiiiiiieiie ittt ettt 1
17
18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20).......ccvoviiiiieeeiiiieeeen. 1
19 00963-G01 SPHERICAL NUT, 5/16 - 24 ..ottt 1
20 11098-G9 LOCK NUT, 5/16 - 24 ...ttt 1
21
22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26)....| 1
23 28082-G01 EQUALIZER BRACKET ...ttt 1
24 28083-G01 BRAKE COMPENSATOR BUMPER..........oooiiiiiiiiieeee 2
25 * BRAKE CABLE (DRIVER SIDE).......ccutiiiiiiiiieeiiee et 1
26 * BRAKE CABLE (PASSENGER SIDE) ......ccccciiiiiiiiieeeeee e 1
27
28 01111-GO1 RETAINING RING, S.S.. oottt 4
29

Page E-5

Service Parts Manual




BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 10386-G3 CLEVIS PIN, 5/168" X 1" LG .. iieeei ettt e e 3
31 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..eeiieeiiieiee ettt 3
32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG ...teeeeieiietiee ettt 2
33
34 70601-G01 KICK-OFF LINK ... 1
35 17838-G1 NYLON BUSHING. ... ..ttt ettt a e 2
36 20835-G1 TEFLON WASHER, 3/8" ...ttt 2
37 00559-G8 WASHER, 5/168" ...ttt 2
38 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..eeeiieiiieiee ettt 2
39 70098-G01 KICK-OFF CAM PIVOT ...ttt ettt 1
40 10097-G6 FLANGED BEARING .....ootiiiiiiiiii e 2
41 70587-G01 KICK-OFF CAM. ... 1
42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG..iiiiiiiiiie ettt 2
43 14134-G4 SPACER ...t 1
44
45 70113-G01 ADJUSTABLE BUMPER ......cooiiiii e 1
46 11027-G1 LOCK NUT, 5/16 = 18 ...eeieiiiiiiiie ettt ettt 1
47
48 70080-G01 CATCH BRACKET ..ot 1
49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ...ttt ettt 2
50 00891-G2 LOCK NUT, L/4 = 20 ..eeieieei ittt ettt ettt et e e e 2
51
52
53 74874-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80)....cciiiiiitiieeeiiiiiiie ettt 1
54 * BRAKE PEDAL ...ttt ettt e e 1
55 74724-G01 PARK BRAKE PEDAL .....coiiiiitt ettt 1
56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD ....oooiiiiii e 1
58 * PARK BRAKE PAD. ...ttt 1

Service Parts Manual




BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 16409-G1 OVAL RIVET, 3/16" X 15/32" LG ..coiiiiiiiiiei it 9
60
61 70258-G03 BRAKE PEDAL PLATE ...ttt 1
62 70682-G01 PIVOT PIN e 1
63 70681-G01 TORSION SPRING......cooiiii 2
64 01071-G01 PUSHNUT, 5/168"......eeiiiiiiiiieee sttt e e e 1
65 00737-G8 SCREW, #10 - 24 X 1" LG ..ottt 4
66 00739-G1 RUBBER NUT, #10 - 24......iiiie e 2
67 74535-G01 BRAKE PEDAL STANDOFF ...ttt 2
68 27137-G01 CONICAL SPRING ...ttt e e 2
69 14390-G10 LOCK NUT, #10 - 24 ..o 2
70 10606-G8 MICRO SWITCH ..ottt 1
71 00957-G1 SCREW, #6 - 32 X 1 1/4" LG ..eeiiiiiiiie ettt 2
72 00559-G5 WASHER, L0 ..ottt e e 2
73 00559-G3 WASHER, #0 ..ottt 4
74 00565-G3 LOCK WASHER, #0 ...ccoiiiiiiiiiiiiieiie e 2
75 00525-G5 NUT, B = B2ttt et e e e e e e s e e e e e e e n e 2
76 13514-G1 SCREW AND LOCK WASHER, #6.......ccctviiiieiiiiee e 2
77 20835-G1 WASHER, TEFLON, 3/8" ...ttt 2
78 14628-G1 FASTON TAB ... 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT) ..eutiiiiiiiiiiei it 1
80 17618-G1 WIRE TIE ..ttt e e e e e e 3
81
82 74731-G02 SPRING PLATE (PASSENGER SIDE).......cccuiiiiiiiiiiiie e 1
83 74731-G01 SPRING PLATE (DRIVER SIDE) ......ccttiiiiiiiiiiiiiiieiee sttt 1
84 74730-G01 FOUR LINK ROD ...ttt ettt e e e 2
85 01084-G01 LOCK NUT, MI0-1.25 ..ottt 4
86 74736-G01 BRAKE LINE ..o 1
87 01038-G01 SCREW, 1/4 - 20 X 4444" LG...uueiiiiiiiiiee ettt 1
88 74875-G01 WIRE RETAINER ...ttt e e e e e 2

Page E-7 Service Parts Manual




BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

89
90 74677-G01 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 91, 93 - 103)....titieiiiiieieeiiiiee ettt 1
91 74672-G01 DISC BRAKE SPINDLE (DRIVER SIDE) .....cccooiiiiiiiiiiiiiieiieie e 1
92 74733-G02 CALIPER (DRIVER SIDE)....cciitiiiieiiiiiie et 1
93 12093-G1 SLOTTED NUT L.t 1
94 74864-G01 DRIVE FLANGE STUD. .....coiiiiiiiiiine ettt 4
95 11750-G2 ROLLER BEARING ....cooiiiiiiiiin e 2
96 51141-G1 BEARING RACE .......oiiiiiiii e 2
97 74995-G01 DISC BRAKE HUB......cciiiiiiiiiiii ettt 1
98 70648-G01 FLANGED BEARING. ......cciiiiiiiit ittt e e 1
99 00566-G1 WASHER, 3/8" ... i 2
100 00426-G8 BOLT, 3/8 - 168 X L...ieiiiiiiriiiee ettt ettt 2
101 70749-G01 BEARING ...ttt e e 1
102 00798-G8 COTTER PIN oottt 1
103 25146-G1 GREASE SEAL. ... 1
104
105 74676-G01 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 93 - 103, 107) . ..uttiieiiitiieeeaiiieee et ee et 1
106 74671-G01 DISC BRAKE SPINDLE (PASSENGER SIDE)......c..ccoiiiiiiieiiiiiiiciiieeeeee 1
107 74733-G01 CALIPER (PASSENGER SIDE) ...ccoiiitiiiiiiiiiiiie et 1
108 74948-G01 DISC BRAKE SERVICE HUB (INCLUDES ITEMS 94 - 97, 103)......cccccovvernnne. 1
109 70745-G01 KINGPIN TUBE ...ttt e e 2
110 70754-G01 THRUST WASHER ..ottt e e e e 2
111 00560-G3 WASHER, L/2" o 4
112 14390-G3 LOCKNUT, 1/2 - 13 ..ttt ettt 2
113 00407-G6 CAPSCREW, 1/2 - 13 X 8" LG ..eiiiiiiiiiiee ittt ettt 2
114
115 74702-G01 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY

(INCLUDES ITEMS 116 - 133) ..iiiiiiitiieeeiitiieie e eiree e et e e snnne e e nnneee e 1
116 10387-G3 COTTER PIN, 3/32 X 3/4" LG...co ittt 1

Service Parts Manual



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
117 17838-G1 NYLON BUSHING ....cociiiiiiiiiiii e 1
118 10386-G3 CLEVIS PIN, 5/16 X 1" LG ..utiiiiiiiiiiieee ettt 1
119 74753-G01 UPPER ACTUATOR PIVOT ..ottt 1
120 70581-G02 ACETAL BUSHING ......cooiiiii e 4
121 74711-G0O1 SHOULDER BOLT ...t 1
122 00560-G3 WASHER, L/2" ... 1
123 13437-G3 BOLT, 1/2 - 13 X 6" LG itieieeiiieee ettt 2
124 800697 FLANDED LOCK NUT, 5/16 - 18 ......iiiiiiiiiieee et 2
125
126 74742-G01 MASTER CYLINDER ...ttt 1
127 606864 MASTER CYLINDER WELDMENT MOUNT .....occiiiiiiiiiiieeeees 1
128 11098-G5 LOCKNUT, 3/8 - 16 ..cccciiieiieeiiiieie ettt 1
129 00679-G1 WASHER, 3/8" STAINLESS .....ooiiiiiiiiieii e 1
130 74707-G01 LOWER ACTUATOR PIVOT ....uiiiiiiiiieeieeiie ettt 1
131 10385-G4 CLEVIS YOKE ..ot 1
132 606869 ACTUATOR ASSEMBLY COVER......cciiiiiiiiiiii 1
133 01038-G01 SCREW, 1/4 -20 SWAGEFORM .......coiiiiiiiiiiiiiii e 3
134
135 00414-G8 BOLT, 1/4 - 20 X 1 L/4" LG .ottt 4
136 00891-G2 LOCKNUT, 1/4 - 20 ..ottt 4
137
138 10387-G3 COTTER PIN, 3/32 X 3/4 oottt 2
139 20835-G1 WASHER, NYLON ...ttt 1
140 17838-G1 NYLON BUSHING ...ttt 2
141 74865-G01 ACTUATOR LINKAGE ..ottt et 1
142 00771-G5 WASHER, 3/8" ... ittt 1
143 74917-G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER)

(INCLUDES ITEMS 144 - 145) ...ttt 1
144 * BRAKE PADS ... 2
145 * BRAKE PAD RETAINER PINS ....ooiiiiiiiiiii e 2

Page E-9 Service Parts Manual



BRAKES - FRONT DISC

Service Parts Manual Page E-10




ELECTRICAL SYSTEM

1 - Includes Items 2 - 11
3 - Includes Items 4 - 11

Page F-1 Service Parts Manual



ELECTRICAL SYSTEM

PDS MODELS ONLY

RED GRN/BLK

&
=

R

40 - Includes ltems 41 - 43

Ref Ele 7-2

STATE OF CHARGE METER AND KEY SWITCH PDS MODELS ONLY:
DASH MOUNTED DIRECTION SELECTOR,
STATE OF CHARGE METER AND KEY SWITCH

Service Parts Manual

Page F-2



ELECTRICAL SYSTEM

BLU/WHT
ORN/WHT

FLOOR MOUNTED HORN BUTTON

105 104 102
Floorboard

Front of Vehicle

RefEle 7-3

Page F-3 Service Parts Manual



ELECTRICAL SYSTEM

Ref Ele 7-4

HEADLIGHT

Service Parts Manual

Page F-4



ELECTRICAL SYSTEM

Rear Fender

91

TURN SIGNAL

Ref Ele 7-5

Service Parts Manual

Page F-5



ELECTRICAL SYSTEM

Passenger Side
Seat Support\

121 - Includes ltems 122 - 126

Ref Ele 7-6

93 - Includes ltems 94 - 98

— Seat
Support

HOUR METER

Hour Meter

Front of Vehicle

\Ce

98

Electrical
Components
Cover

Note:
Hold lower nut when
tightening top nut.

Solenoid

DC TO DC 125
CONVERTER KIT

Service Parts Manual Page F-6



ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73311-G03 CHARGER HARNESS / RECEPTACLE (INCLUDES ITEMS 2 - 11).....c.ccuee.... 1
2 602822 CHARGER HARNESS .. ... 1
3 73051-G30 CHARGER HARNESS RECEPTACLE (INCLUDES ITEMS 4 - 11) ............. 1
4 73051-G22 RECEPTACLE BOTTOM .....ooiiiiiiiiiie e 1
5 73051-G21 RECEPTACLE COVER ..o 1
6 73051-G08 SCREW, #10 - 32 X /2" LG 2
7 73051-G09 SCREW, #6 - 32 X 1 3/4" LG 3
8 73051-G10 LOCK NUT, #6 - 32 ... e 3
9 25978-G25 WIRE, RED JUMPER, 18 GA. ... 1
10 73051-G23 FEMALE CONTACT ... 1
11 73051-G24 FEMALE CONTACT, INSULATED ......coooiiiiiiiiiii e 1
12 71055-G01 RIVET, 3/16" X 1" LG ..o e 4
13
14
15 73349-G01 POWER HARNESS ... oo e 1
16
17
18 00993-G01 LOCK WASHER, 5/16".......o e e 8
19 28418-G01 NUT, 5/16 - 18 ..o e 8
20 27327-G0* CLAMP ... e 1
21 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ..cccuveiiie e 1
22
23 XXXXX-G** 6 VOLT BATTERY ... e 8
24 70045-G01 BATTERY RETAINER ......ooiiii s 1
25 01101-GO1 HOLD DOWN BOLT ... e 2
26 11027-G1 LOCK NUT, 5/16 = 18 ..o 6
27 70386-G01 HOLD DOWN BOLT ... e 4
28 70387-G01 BATTERY RETAINER ......ooiiii e 2
29
30 25971-G18 4 GAWIRE (BLK B") .. e 4

Page F-7

Service Parts Manual




ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 25971-G16 | 4 GA WIRE (BLK 19") coooooeeeeeeeeeeeeee e eeeeeeeee oo ee e es e 2
32 | 25971-G13 | 4 GAWIRE (BLK 10 1/2") w.oooeeeeeeeeeeeeeeeeeeeeeeseeeeseeeeeeeeeeeeseseeeeeesesee s sen e 1
33 | 00702-G2 NUT, 5/16 = 18 ..ot eee e eee e eeee e ees e ee e 16
34
35
36 | 73030-G02 | CONSOLE INSERT PLATE........oioeoieeereeeeeeseseeeeeeeeseesseeeeseeesseeeeseeseseeeseseseeeee 1
37 | 71123-G02 | LABEL, CONSOLE INSERT PLATE (WITHOUT LIGHTS) ...vveevveriverereereeanee. 1
38 | 71129-G01 | LABEL, CONSOLE INSERT PLATE (WITH LIGHTS).......iveoiveeeeeeeeeeseeeeeanne. 1
39 | 33623-G02 | RIVET, 3/16" X 3/8" LG woeoveeieeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseees e eeseeees e seseeseseeeneeee 2
40 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 41 = 43) ... 1
41 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS, STANDARD KEY).......ccoocvvveenn... 1
42 | 00568-G6 LOCK WASHER, 3/4" .......ooooeeoeeeeeeeee oo ee e eeeee e 1
43 17137-G1 FACE NUT ..o e e eee e 1
44 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS, NON-STANDARD KEY)........ccooeenne.... 1
45 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS, INDIVIDUALLY KEYED).................... 1
46 | 33639-GO1 | IGNITION SWITCH (WITH LIGHTS, STANDARD KEY)......coovviveereeereeeerrrenees 1
47 | 33639-G02 | IGNITION SWITCH (WITH LIGHTS, NON-STANDARD KEY).......ccoovrirrereeerrnens 1
48 | 33639-G03 | IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED)......cooveriveereere. 1
49 | 70828-GO1 | WIRE HARNESS (KEY SWITCH).......oveeiveiieeeeeeieeeeseeeseeeseeee e 1
50 17618-G1 WIRE TIE oo see e 6
51
52 | 33636-G03 | STATE OF CHARGE METER ....ioiieeieeeeeereseeseeeeeeeeeeseeseseeeseeseseseseeeeseeesseeeeees 1
53 | 25978-G74 | 18 GAWIRE (RED B")......cveeieeeieeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeees e ees e eee e 1
54 | 74018-G02 | WIRE HARNESS (STATE OF CHARGE METER) .......ovviverieeeeeereeeeeeseeeee. 1
55 | 609067 SOC FUSE HARNESS........coeeeeeeeeeeeseeeeeeeeeeeeeees e eee et eeseeeeseeseee e ees e 1
56 | 22674-G1 FUSE BLOCK ... eeeeeeeeeeeeeee oo ees e eee e eee s eeee e ees e ees e eee e eesee s 1
57 | 01041-G01 | RIVET, 5/32" X 3/8" LG w..oooveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeee e ees e 2
58 18392-G1 FUSE, 15 AMP ...t 3
59 | 601337 WIRE HARNESS (ACCESSORY).....oovereeeeeeeeeeeseeeeeeeeeeseeeseeeeeseseseseeeees e 1
60

Service Parts Manual

Page F-8




ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

61

62

63

64 | 32860-G1 HORN ...t ee e e 1
65

66 | 74236-G03 | HEADLIGHT MOUNT BRACKET (PASSENGER SIDE)........ooocoivemieerererereeee. 1
67 | 74236-G04 | HEADLIGHT MOUNT BRACKET (DRIVER SIDE) ......covveiveeeeeeererereeeereeeee. 1
68 | 00414-G6 BOLT, 1/4 = 20 X 3/8" LG ..o 2
69 11027-G2 LOCK NUT, 1/4 = 20 oot see e 2
70 | 74001-G01 | HEADLIGHT AND TURN SIGNAL LIGHT BAR ......ovrvereeeeeeeeeeeeeeseseses e 1
71 00114-G6 SCREW, 1/4 = 20 X 3/8" LG eeeeeee e eeseeseeeesee e 4
72 | XXXXX-XX | SEE BODY SECTION

73

74 | 74004-G01 | HEADLIGHT BULB ....coioeeeeieeeeeeeseeeeeeeeee e eeeeeeeeee e s eeees e ees e seeeees e 2
75 | 74005-G01 | MARKER LIGHT BULB ......oociveoioeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeees e eese e 2
76 | 74006-G01 | TURN SIGNAL BULB-.......ooveeoeeeeeeeieeeeeeeeseeeeeeeeeeeeeeee e eeeeees e 2
77

78 | 22260-G2 TAILLIGHT ASSEMBLY .....coeeeeeeeeeseeeeeeeeeseeeee e eeee e es e ees e seeee s 2
79 | 74371-G01 | BEZEL (DRIVER SIDE)......oeiveeooeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeee e 1
80 | 74371-G02 | BEZEL (PASSENGER SIDE) .......ociioeooeeoeeemeeeeeeeeeeeeeeeeeeseeeseeeeeseeeesee s 1
81 14601-G11 | RIVET, 3/16" X 9/16" LG (ALUMINUM)........coreeereeeeeeeeee oo eseneee 4
82 | T13B4-G02 | 0 CLIP oot 8
83 | 71425-G01 | COUNTERSUNK SCREW, #3 - 18 X 3/4" LG ..ovoeveeeeeeeeeeeeeeeeeeeeeeeeeeeene. 8
84

85 | 21759-G1 TAILLIGHT BULB ..o see e 2
86

87 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 88)......... 1
88 | 21640-G1 TURN SIGNAL FLASHER .......veoeveeeeseee oo 1
89 | 32307-G3 FLEX LOOM, 3/8" X 8" LG -..eooveoeeereeeeeeeeeeeeeeeseeeeeeeeesseeess e ees e ees e eseeeeseeeseeee 1
90 17618-G1 WIRE TIE e eeee e eeee e e ee e ee e es e ser e seeeeeseeeee e 2

Page F-9 Service Parts Manual




ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 20965-G3 STEERING COLUMN COVER.......ooiiiiiii e 1
92
93 75113-G06 HOUR METER KIT (INCLUDES ITEMS 94 - 98) ... 1
94 74665-G02 HOUR METER ... 1
95 74716-G01 HOUR METER BRACKET ..ot 1
96 74696-G01 RETAINER CLIP ... 1
97 10570-G11 RIVET L 2
98 75117-G04 WIRE HARNESS (HOUR METER)......coiiiiiiiiiiie e 1
99
100
101 17318-G1 HORN SWITCH. ... e 1
102 17318-G2 HORN SWITCH CAP AND NUT ... 1
103 27068-G01 HORN SWITCH BOOT ... 1
104 19233-G1 HORN SWITCH LABEL ... 1
105 71055-G01 RIVET, 3/16" X 1" LG ..o e 2
106
107
108 73030-G06 CONSOLE INSERT PLATE. ... 1
109 74320-G01 LABEL, DIRECTION SELECTOR AND STATE OF CHARGE METER .............. 1
110 74322-G01 LABEL, LIGHTS, DIRECTION SELECTOR & STATE OF CHARGE METER..... 1
111 74323-G01 DIRECTION SELECTOR SWITCH ... 1
112 33636-G05 STATE OF CHARGE METER (VERTICAL) ....coiiiii e 1
113 33623-G02 RIVET, 3/16" X 3/8" LG ... 2
114
115 73334-G01 HARNESS (CONTROL) ... e 1
116
117 73290-G02 BUZZER ... 1
118 71045-G01 RIVET, 5/32" X 3/4" LG ..o 2
119
120

Service Parts Manual

Page F-10



ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
121 605988 DC TO DC CONVERTER KIT ..o 1
122 604884 DC TO DC CONVERTER ..o 1
123 607426 BRACKET .. e e 1
124 606018 DC TO DC WIRING HARNESS ... 1
125 00379-G4 PHILIPS PAN HEAD SCREW.......ccooiiiiiiie e 6
126 16816-G5 CHRISTMAS TREE RIVET, 0.187 X 0.55......ooiiii e 1

Page F-11

Service Parts Manual




ELECTRICAL SYSTEM

Service Parts Manual Page F-12



ELECTRONIC SPEED CONTROL - PDS

1 -Includes 2 - 16

#4 Black
23, 24 #ngBl\ﬁS't‘or F221 22 16 From Motor A1
14 (Power Harness (Power Harness)

#4 Black

\ From Motor A2
Power Harness)
#18 Yellow
From J1 Pin 5
(Control Harness)
2 #18 Blue
From J1 Pin 17

(Control Harness)

9,10
a
iy 7,8,12
M 6
J
#18 Red
\\ From Tow
f B Switch and
F1 Reverse Buzzer
\\ — (Control Harness)
#1 0 White
NN =——rr From Charger

\_ |‘=‘/—// Receptacle

\ \ \ I

\
\ ﬁpeed Sensor
amness #4 Black
From Char:
ﬁharger Receptacle (Charger arne s) Power Harness
arnes #4 Black
o o Swich From Battery (-
ontrol Harness) #4 Black Power Harness
fI'o Ignition Interlock Flgom Mﬁtor A
%\ (Charger Receptacie) (Power Harness)
19

Page G-1 Service Parts Manual



ELECTRONIC SPEED CONTROL - PDS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 73348-G04 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 16)...... 1
2 73351-G01 CONTROLLER MOUNT ... eeeeeeeeeeeeeeeeeeeees e 1
3
4 73098-G04 ELECTRONIC SPEED CONTROLLER .......ovveveieeeeeeeeeeeeeeeeeeeeeee e, 1
5
6 73231-G01 48 VOLT SOLENOID (INCLUDES ITEMS 7 = 10) .o 1
7 * LOCK WASHER, #10 ..o 2
8 * NUT, #10 = B2 oo 2
9 * LOCK WASHER, 5/16" .....eoeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeeeeeeseees e 2
10 * JAM NUT, 5/16 = 24 ..o 2
11
12 73446-G01 FASTON TAB ... eeeeeeee e ee e ee e e se e 2
13
14 11027-G2 LOCK NUT, 1/4 = 20 .eoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeseeseeesne 6
15
16 | 25971-G17 8 GA WIRE (BLK 9") ...t 1
17
18 73053-G01 | DOUBLE TUBE CLAMP..........oooieeeeeeeeeeeeeeeeeeeeeseeees e es e esee e ee e eese e seseeeessee 1
19 11027-G2 LOCK NUT, 178 = 20 ..o 4
20
21 73296-G01 | BOLT, BMM X 1BMM LG....ooeeoeeeeeeeeeeeseeeeeeeeeeeeeeeeeseeeseeeseeee e 3
22 00993-G01 | LOCK WASHER, 5/16"......e.veeeeeeeeeeeeeeeseeeeseeeeseesseeeseeeseesseese s eeseseeesseseseessee 3
23 73346-G01 | BOLT, BMM X 1 X 12MM LG ... 2
24 00993-G02 | LOCK WASHER, /4" ......ooieeeeeeeeeeeeeee oo eeeseeeee e eeeeee e 2
25 74649-G01 | CONTROL HARNESS ....ooveieeieeeeeeeeeeeeeeeeseeseeees e eeeseseseeeeseeeee 1
26 | 25971-G06 | 4 GA WIRE (BLK 59 1/2") (SOL - BATTERY +) ...oooveoieeeoeeeeeeeeeseeseeeeeeeeeeeeee. 1
27 74878-G01 | TOW-MAINTENANCE SWITCH (SHUTTLE 4/6)......eovveoeeeeeeseeeeeeeeeeeeeeeeeeene 1
28 73347-G03 | TOW-MAINTENANCE SWITCH (SHUTTLE 2)....oeeieeeeeeeeeeeeeeeeeeeeeeeeee e 1
29 71055-G01 | RIVET, 5/32" X /4" LG ..o eeeeeeeeesee s eseeee s es e eeeeeeesse 2
30 73398-G01 | DIAGNOSTIC LABEL (FAULT CODE) ... ovveioeeieeeeeeeeeeeeeeeeeeeeeee e 1

Service Parts Manual



FRONT SUSPENSION/STEERING

< 5
Sl _—
=
*Truck \"“‘\
Models \\\
Only  42* N

Front of Vehicle 41 Part of
Frame

33

Ref Fss 1-1

*NOTE: Tie Rod Not
Shown for
Clarity

3 - Includes Items 4 -10

7 - Includes Item 8

14 - Includes Items 5-10, 15
18 - Includes Items 19 - 25

22 - Includes Item 23

29 - Includes Items 20 - 25, 30

Page H-1

Service Parts Manual




FRONT SUSPENSION/STEERING

t 109

Front of Vehicle 113

56 - Includes ltems 57 - 68
64 - Includes ltems 65 - 68
81 - Includes ltems 82 - 84
86 - Includes ltems 87 - 89
100 - Includes Items 101, 102
119 - Includes ltems 120 - 124

Ref Fss 1-2

Service Parts Manual Page H-2



FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 602513 FRONT AXLE ...t 1
2 600044G01 | FRONT AXLE WITH FRONT DISC BRAKES ........vveiveeeeeeeeeeeeeeeeeeeeeeeeeeeeeene 1
3 70942-G01 | SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 10).....eoveteeeeeeeeeeeeeeeeees e e seeeeeeeeeeeeeeeeseeesessee e 1
4 70942-G02 SPINDLE ASSEMBLY (PASSENGER SIDE)...........oviveoeeeeeeseeeeeeesereennene. 1
5 25146-G1 GREASE SEAL ...t 1
6 50892-G1 ROLLER BEARING AND RACE ASSEMBLY ......vveeeeeerereeeeseeeeereeesee 2
7 70895-G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8)...... 1
8 19862-G1 LUG BOLT, 1/2 =20 X 1 3/16" LG ..ooveoeeeeeeeeeeeeeeeeeeeeee e 4
9 12093-G1 CASTELLATED NUT, 1= 14 oot 1
10 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG «.eeoveeeeeeeeeeeereeeeeeseeoeeeese e 1
11 12091-G2 SPINDLE CAP.....ceoeeeeeeeeeeeeeee e ee e ee e eeeeeeeeeee e ee e es s eese 2
12
13
14 70673-G01 | SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 = 10, 15).....veeeeeeeeeeeeeeeeeseeeeee s eeeeeeeeeeeeeeeeesseees s 1
15 | 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) .....c.eeeveeeeeeeeeeeeeseeeeeesseeeeeeeeeeeee 1
16
17
18 70943-G01 | SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 19 = 25).....eeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e 1
19 70942-G02 SPINDLE ASSEMBLY (PASSENGER SIDE)..........oveeeeeeeereesreeseeeseresseee. 1
20 12092-G1 GREASE SEAL ...t 1
21 50892-G1 ROLLER BEARING AND RACE ASSEMBLY ..o 2
22 70772-G01 WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23) ...| 1
23 30143-G1 LUG BOLT, 1/2 =20 X 1 7/32" LG u.eeveeeeereeeeeeeeeeeseeeeeeeeee e eeeesenes 5
24 12093-G1 CASTELLATED NUT, 1= 14 oo 1
25 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG «.oeoeeeeeeeeeeeeereeeeeeeeeeese e 1
26
27
28

Page H-3

Service Parts Manual




FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

29 | 70797-G01 | SPINDLE AND HUB ASSEMBLY, 5 LUG (DRIVER SIDE)

(INCLUDES ITEMS 20 = 25, 30).........veoereeereeeeeeeeeeeseeeesseeseseeeseeesesesseeeese e 1
30 | 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE).......coveiveeeeeeeeeeseeeesseseseesesesereeee 1
31
32
33 | 00407-G6 BOLT, 1/2 = 13 X 8" LG w.rveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeese e eeeee e see s 2
34 | 00560-G3 WASHER, 172" ..ot eeeee e eee e eee e eee e 4
35 | 70745-G01 | KING PIN TUBE ....coeoeeeeeeeeeeeeeeeeee e seeeseeeeeseeeee s ees e seseeeeeesesee e eeeeeeeseeenees 2
36 | 70754-G01 | THRUST WASHER, 1" (STAINLESS STEEL)......oveiveeeeeeeeeeeeseereeeeseeeeeeseeeee. 2
37 14390-G6 LOCK NUT, 1/2 = 13 oo eeee e 2
38
39
40 | 76419-GO1 | SHOCK ABSORBER........ocmiveoeeeeieeeeeeesseeeseseseeeoeeeeeseeeseeeeseseseeseeeeeeeeeeeenees 2
41 70509-G01 | SHOCK ABSORBER BOOT .......oomeeeieeeeeeeeeeeeeseeseeeeeeeeeeeseeseseeseeeeseseese e eeeneas 2
42 | 31539-G1 WIRE TIE oo eeee e es e s e eee e ee e eeeee e 4
43 10435-G1 SHOCK ABSORBER WASHER .......ocoveoeeeeeeeeeseeeeeeeeseeeseeesseeeseeeesseseseeeesesseend 8
44 10194-G1 RUBBER BUSHING ........coveoeeeeeeeeee e 8
45 | 00532-G6 NUT, 3/8 = 24 ..o e ee e eee e 4
46
47
48 | 70989-G02 | LEAF SPRING (SEE PART NUMBER ON SPRING).......coovemiverieerieerireeserennees 2
49 | 70664-G03 | LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)................ 2
50 | 70163-G03 | SPRING PLATE ....oiooeieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeee e e e eeeee e es e sese s 4
51
52 | 00734-G1 LOCK NUT, 7/16 = 14 oot 1
53 | 00463-G11 | BOLT, 7/16 = 14 X 1 3/4" LG coeorveeeeeeeeeeeeeeeeeeeeeseeeeeeeeeseeees e seeeeeee e 11
54
55
56 | 70964-G02 | RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 68)............... 1
57 * STEERING BOX INSTALLATION TAG ......veoeeeeeeeeeeeseeeeseeeeesesesee s 1

Service Parts Manual




FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
58 70694-G01 RACK EXTENSION .....ooiiiiiiiieii it 1
59 * JAM NUT, 172 = 20, 1
60 70961-G01 RACK BOOT ...ttt 1
61 12416-G2 WIRE TIE ..o 1
62 11391-G8 CLAMP, 1 13/16 = 2 3/8".....eee e 1
63 70638-G01 PINION SEAL ... e 1
64 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 65 - 68)......ccccvveviiiieiiieeesieee e 1
65 50641-G1 RUBBER BOOT ... 1
66 50209-G2 CASTELLATED NUT, 7/16 = 20 .....coiiiiiiiiiie e 1
67 10387-G2 COTTER PIN, 3/32" X 1" LG ..o 1
68 10389-G3 GREASE FITTING, STRAIGHT ...ttt 1
69
70 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG ..o 2
71 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG ..o 1
72 70667-G02 SPACER ... 2
73 70667-G03 SPACER (SHORT) ..ottt 1
74 00532-G7 NUT, 7716 - 14 e 1
75 00560-G2 FLAT WASHER, 7/16" ... 7
76 00734-G1 LOCK NUT, 7/16 = 14 oottt e 3
77
78
79 70607-G01 STEERING SHAF T .. 1
80
81 70758-G03 STEERING COLUMN KIT (INCLUDES ITEMS 82 -84) ....cccocovoiiiieiiiceeiiee 1
82 70610-G01 STEERING COLUMN ... 1
83 28569-G01 STEERING COLUMN BUSHING........ooiiiiiiee e 1
84 01022-G01 SCREW, #6 - 20 X 5/16" LG ...coiiiie it 1
85
86 70758-G04 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89) .......cccceevinennne 1
87 70610-G02 STEERING COLUMN .....ooiiiiiiii e 1

Page H-5

Service Parts Manual




FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
88 28569-G01 STEERING COLUMN BUSHING.......ccoiiiiiiiiiiierie e 1
89 01022-G01 SCREW, #6 - 20 X 5/16" LG ... 1
90
91
92 01006-G01 BOLT, 3/8 - 16 X1 1/4" LG ... 4
93 00879-G1 LOCK WASHER, 3/8" ... e 4
94
95
96 70997-G01 COVER . . e 1
97 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ... 1
98
99
100 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 101, 102)......cccoiiiiiiiiiiiiiiieeee. 1
101 01055-G01 BOLT, M8 X 1.25 - 05, e 2
102 00565-G8 LOCK WASHER, 5/16" ...ttt 2
103
104
105 70751-G01 RETAINING RING (INTERNAL) ... 1
106 70888-G01 RETAINING RING (EXTERNAL) ..ottt 1
107 15112-G1 BALL BEARING ... .o 1
108 70887-G01 WAVE WASHER ... s 1
109 71146-G01 STEERING WHEEL ... 1
110 71147-G01 STEERING WHEEL COVER ...ttt 1
1M1 71047-G01 LABEL (E-Z-GO) ...eiiiei ittt e 1
112 74405-G01 LABEL (CUSHMAND).....c e 1
113 71948-G01 STEERING WHEEL ... e 1
114 71950-G01 CLIPBOARD. ...ttt ettt e e ne e 1
115 71949-G01 HUB COVER ... 1
116 14390-G2 LOCK NUT, 5/8 = 18 ... e 1
117

Service Parts Manual

Page H-6



FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

118

119 70876-G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 120 - 124) ... 1
120 70897-G02 THREADED ROD (24" LG)....ceiiiieie e 1
121 70902-G01 TIE ROD END (LEFT HAND THREADS) ....ccciiiiiiiiieee e 1
122 01069-G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS)........cccociiiiiiiiine. 1
123 70902-G02 TIE ROD END (RIGHT HAND THREADS)......ooiiii e 1
124 01069-G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) .....cccvviiiiieiiereee. 1
125 00734-G1 LOCK NUT, 7/16 = 14 ..o 2

Page H-7

Service Parts Manual




FRONT SUSPENSION/STEERING

Service Parts Manual Page H-8



MOTOR

1 - Includes Items 2 - 12
@

Page J-1 Service Parts Manual




MOTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73291-G04 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 2-12)................ 1
2 73120-G36 ARMATURE ..ottt 1
3 73120-G38 BRUSH SPRING ... ..ottt 8
4 73120-G39 BRUSH ..ottt e e e 8
5 73120-G40 BRUSH BOX ... .ttt 1
6 73120-G41 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ......cccovviiiiiiennn. 1
7 73120-G07 BEARING ...t 1
8 73120-G06 SNAP RING ... 1
9 73120-G43 HEADBAND ... 1
10 73120-G37 FRAME AND FIELD COIL (INCLUDES HARDWARE)........c.ccoiiviiiiiiiieeene 1
11 73120-G42 COVER COMMUTATOR END ...ttt 1
12 73277-G01 RETAINING RING.....ooiiiiiiiiiei ettt 1
13 01037-G02 SCREW, #10 - 32 X 1/2" LG .eeieiii ittt 1
14 73328-G01 MAGNET . 2
15 73327-G02 SPEED SENSOR ....ooiiiiiiiiiit ettt e e 1

Service Parts Manual

Page J-2



REAR AXLE

Ref Rax 1

1 - Includes ltems 2 - 7

NOTE: Apply a light coat of moly grease to
male spline before assembly. Reference

part number 15.

Page K-1

Service Parts Manual




REAR AXLE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74612-G01 REAR AXLE ASSEMBLY 14.76:1 (INCLUDES ITEMS 2 - 7) .coccoivveiiireeee e 1
2 20377-G12 AXLE SHAFT (PASSENGER SIDE) ....cccoiiiiiiiiiiiiiiieeeee e 1
3 20377-G11 AXLE SHAFT (DRIVER SIDE).......cutttiiiiiiiiie et 1
4 * DIFFERENTIAL COVER......cciiiiiiiiiie ittt 1
5 28610-G01 FILL PLUG WITH 'O' RING ... 1
6 15558-G1 BOLT, 5/16 - 18 X 3/4" LG...ceeiiiiiieiie ittt ettt 10
7 73050-G01 VN T et e e 1
8
9 72763-G02 SCUFF GUARD .coiiiiiiii e 1
10
11 24261-G1 SPLINE BUMPER .....coiiiiiii ettt e e 1
12 00797-G2 BOLT, 1/4 - 20 X 1 L/4" LG oottt 3
13 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....cocoiiiiiiiieiiieiee e 3
14 00559-G7 WASHER, 1/4" (STAINLESS STEEL) ..ottt 3
15 28095-G01 MOLY LUBE, 2 OZ. ...ttt AR

Service Parts Manual

Page K-2




REAR SUSPENSION

Ref Rsp 3-1

Page L-1 Service Parts Manual




REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 76418-G01 SHOCK ABSORBER........oiiiiitiiiiiii e 2
2 10435-G1 SHOCK ABSORBER WASHER .......ccciiiiiiii e 8
3 10194-G1 RUBBER SHOCK ABSORBER BUSHING ........ccoooiiiiiiiiiieceeeeee e 8
4 00532-G6 NUT, 3/8 = 24 ..ttt ettt e e st e e e s abbeeeeesnes 4
5
6 74207-G03 LEAF SPRING (HEAVY DUTY)... ittt 2
7 72618-G01 “U"BOLT, 3/8 - 16 X 2" X 2 1/2" LG ..eeeeiiieiiiiie ettt 4
8 00560-G1 WASHER, 3/8" ...ttt 8
9 11098-G5 LOCK NUT, 3/8 = 16 ...eveeeeeiiiiiee ettt 8
10
11 70289-G02 SPACER ...t 4
12 70291-G01 RUBBER BUSHING .....cooiiiiiiiiiei et e e 12
13 70290-G02 SHACKLE PLATE ..o 4
14 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL).......eveiiiiiiiieeeiiiiee e 4
15 11098-G5 LOCK NUT, 3/8 = 16 ...eeeiiieiiiiiieee ettt ettt ettt ettt et e e e e 4
16
17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG. ...eeviiiiiiiieeeiiieeee et 2
18 12262-G1 LOCK NUT, 3/8 = 16 ...eeeieeiiiiiiiiee ettt ettt et e e e e 2

Service Parts Manual

Page L-2




SEATING

o]
[NN}
[—

SHUTTLE

Service Parts Manual

Page M-1



SEATING

B
54 - Includes ltems 55 - 58

SHUTTLE
41 - Includes ltems 42 - 48

See
Body Section

rd

Ia
S
\“\%@/

|

RefSea 7-3

Service Parts Manual Page M-2



SEATING

SHUTTLE 6

61 - Includes ltems 62 - 73
64 - Includes Items 65 - 71

Ref Sea 7-4

Service Parts Manual

Page M-3



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70836-GO0™ | SEAT POD ...ttt ettt enee 1
2
3
4 71599-G01 VENT PLUG ... s 4
5 32805-G6 TRIM, BLACK ... s 1
6 27731-G01 ASHTRAY L e 1
7
8 00439-G8 BOLT, 5/16 - 18 X 2" LG .. 3
9 00675-G1 WASHER, 1 174" X 3/8" ... 3
10 71883-G01 RUBBER WASHER, 5/8" ... oo 3
11 23726-G9 SPACER, B/4" ... e 3
12 11098-G6 LOCK NUT, 5/16 = 18 ...ttt 3
13
14 70820-G01 SEAT BACK SUPPORT ... 1
15 00976-G06 SCREW, 5/16 - 18 X 3/4" LG...oeiiiiiieeee ettt 2
16 11098-G6 LOCK NUT, 5/16 = 18 ...ttt 2
17 00427-G8 BOLT, 3/8 - 16 X 2" LG ... 2
18 00675-G1 WASHER, 1 174" X 3/8" .. 2
19 23726-G4 SPACER, 5/18" ... et 2
20 15717-G5 ACORN NUT, 3/8 = 16 ...ttt s 2
21 71274-G** SEAT BACK ASSEMBLY ... 1
22 71751-G** SEAT BACK ASSEMBLY ... 1
23 71632-G01 HAND GRIP ..ottt 1
24 71204-G02 BOLT, 1/4 - 20 X 2" LG ...t 4
25
26
27
28
29
30

Service Parts Manual Page M-4



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 71611-G** SEAT BOTTOM (SHUTTLE) ..o 2
32 | 71651-G** | SEAT BOTTOM (TE5) ... ecieeieeeeieeoeeeeeeeeeseeeeeseeeeseeeeseeses e seseeeseeeesee s eseeeeeeeeenees 2
33 | 604912-G** | TWO TONE VINYL SEAT BOTTOM w...ovomieeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeseeeseeeeseeseees 1
34
35
36
37 | TA751-G* | SEAT BACK oo eeeeeee e es e sesee e ee e eeeeeenees 1
38 | 00661-G8 BOLT, 1/4 = 20 X 1" LG .o 4
39 | 00664-G7 LOCK WASHER, T/4" ... 4
40 | 604916-G™ | TWO TONE VINYL SEAT BACK ... imeieeieeereeeeseeeeseeeeeeeeseeeeeseseseeseseseseeeesesenees 1
41 71611-G** SEAT BOTTOM (INCLUDES ITEMS 42 - 48) (SHUTTLE 4 & 6) .....vcevereennn 1
42 | 71610-GO1 SEAT HINGE ..o 2
43 | 00720-G08 SCREW, #12 = 14 X 1" LG oo 6
44 | 71012-GO1 FRONT EDGE TRIM.....occooeeeeeeeeeeeseeeseeseeeeeeeeees e seeeseseesseeees s seseeee s 1
45 | 71608-GO1 BACK EDGE TRIM ... eeee e eeeee s see e ees s seeeeseeesseseseeee e 1
46 | 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ..o 1
47 | 71702-GO1 HIP RESTRAINT (DRIVER SIDE) ....oeoveeeeeeeeeeeeeeeeeeseeeseeseee e 1
48 | 71204-GO1 BOLT, 1/4 = 20 X 7/8" Lo veeeeeeeeeeeeeeeeeseee e e eee e eeseeseeeeeee e eeeeeee e 8
49
50 | 74137-G01 | SEAT BACK SUPPORT (TEB) .....iveooeeeoeeeeeeoseeeoseeeeeseeseseeeeeesseeeeseesssee s 2
51 01006-G02 | BOLT, 3/8 - 16 X 1 1/4" LG (TE5) covereverireeeeeeeeeeeeseeeseeseseeseeeseeeeeeseeeeseseseseseeseees 4
52
53 | 71651-G** | SEAT BOTTOM (TE5) ... oeieeeeeeeeeeeeeeeeeeoeeeeeeeeeeseseseeesseeessesseeeesessseeeseseseeeeee 1
54 | 71646-G01 | HAND HOLD KIT (INCLUDES ITEMS 55 = 58) ........ovveeereeeerereeeseeeseseesreeseen. 1
55 | 71876-G02 HIP RESTRAINT, REAR SEAT (DRIVER SIDE) «....coveeieeereeeeeeseereeeees 1
56 | 71876-G01 HIP RESTRAINT, REAR SEAT (PASSENGER SIDE).......c.oiveeverererereenne. 1
57 | 00559-G7 WASHER, 174" ..o eeeee e es e e e ee e eee e es s eeeee 8
58 | 00415-G2 BOLT, 1/4 = 20 X 1 1/4" LGeoveoeeeeeeeeeeeeeeeeeee oo ees e 8
59
60

Page M-5

Service Parts Manual




SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 74131-G** SEAT ASSEMBLY (INCLUDES ITEMS 62 - 73) (SHUTTLE 6).......ccccovivniennnen. 1
62 72918-G01 SEAT SUPPORT BRACKET ... 2
63 71751-G** SEAT BACK ..t 1
64 74139-G** SEAT BOTTOM (INCLUDES ITEMS 65 - 71)....coiiiiiiieeieeeeeee 1
65 71701-G01 HIP RESTRAINT (PASSENGER SIDE) ......ccoooiiiiiiiiiiicccee e 1
66 71702-G01 HIP RESTRAINT (DRIVER SIDE)......cooii e 1
67 00661-G8 BOLT, 1/4 - 20 X 1" LG o 8
68 00664-G7 LOCK WASHER, 1/4" ... 8
69 01110-G01 WASHER, 1/4". ..o 8
70 71012-G01 SEAT TRIM (REARY) ... 1
71 74140-G01 SEAT TRIM (FRONT) ..ceiiiiiie ettt 1
72
73 71204-G01 BOLT, 1/4 - 20 X 7/8" LG....eoeiiiii e 12
74
75 17838-G1 NYLON BUSHING.......ooiiiiiiiiiie ittt 4
76 00440-G4 BOLT, 5/16 - 18 X2 1/2" LG ..o 2
77 00559-G8 WASHER, 5/16" ... e 2
78 11098-G6 LOCK NUT, 5/16 = 18 .o 2

Service Parts Manual

Page M-6



WEATHER PROTECTION

9
&

Front of
Vehicle

Windshield
Retainer Front of Vehicle

REAR WINDSHIELD
11 - Includes ltems 12 - 17

FULL WINDSHIELD Front of Vehicle
19 - Includes ltems 20 - 25

o) | J
71 - Includes Items 72 - 79 &U/J "

Ref Wea 7-1

Page N-1 Service Parts Manual



WEATHER PROTECTION

Rear of Vehicle Strut

SUN TOP (SHUTTLES)
27 - Includes ltems 28 - 49

®
48

Ay

Front of
Vehicle 43

!

44

49
o
M
%
\ (Inside)
(
\@
|
)

Front Passenger

Ref Wea 7-2

Service Parts Manual

Page N-2



WEATHER PROTECTION

5}\
W ? 69
\ ‘
©O—_
= \C ¢
)
/ Front Of
\/o Vehicle
(Driver Side
‘ Rear Shown)
(Driver Side

Front Of
Vehicle

SUN TOP (TE5/TG5)
51 - Includes ltems 52 - 69

Page N-3 Service Parts Manual



WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 35567-G01 WINDSHIELD KIT, FOLD DOWN (INCLUDES ITEMS 2-9) ...occoiiiiiiieeeee. 1
2 E950WSB3 FOLD DOWN WINDSHIELD ... 1
3 EGWHC24 SASH, 3/4" X 14" LG .o 2
4 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)......ccceooiiiiiiiiiiee 2
5 EGWHG12 WASHER, 1/4" (STAINLESS STEEL)......cocoiiiiiie 4
6 EGWHG13 RUBBER GROMMET ... s 2
7 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....ccooiiiiieiee e 2
8 137-010 TOP GRIP ... e 2
9 136-008 FASTENER ... 2
10
11 75535-G01 WINDSHIELD KIT, REAR (INCLUDES ITEMS 12 - 17)(TE5) ....eveiiieeeieeeeiene 1
12 EIRWFB3 REAR WINDSHIELD .....coiiiiiiiiieee e 1
13 EGWHC14 SASH, 1" X 15 9/16" LG ..o 2
14 EGWHS14 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL).....cooiiiiiiieeeee 2
15 EGWHW13 WASHER, 1/4" (STAINLESS STEEL).....cccciiiiiiiieiiieeeeee e 6
16 EGWHG13 RUBBER GROMMET ...ttt 2
17 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....ccccoiiiii e 2
18
19 75536-G01 WINDSHIELD KIT, FULL (INCLUDES ITEMS 20 - 25)(TE5) .....ccoceieiiieeiiieeene 1
20 EISWFB3 FULL, WINDSHIELD........ooiiiiiiii e 1
21 EGWHC13 SASH, 3/4" X 22 T/16" LG ..o 2
22 EGWHS13 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).....ccooiiiiiiiieee 2
23 EGWHW13 WASHER, 1/4" (STAINLESS STEEL).....ccccitiiiiiieiiiie e 4
24 EGWHG13 RUBBER GROMMET ...ttt 2
25 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....cocoiiiiii e 2
26
27 75282-G0* SUN TOP KIT (SHUTTLE) (INCLUDES ITEMS 28 - 49) .....cccvviiiiiiiieee e 1
28 75271-G0* SUN TOP . 1
29 75045-G03 FRONT STRUT ... s 1
30 75274-G01 REAR STRUT (DRIVER SIDE).......ciiiiiieiiieeeiee e 1

Service Parts Manual




WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 75274-G02 REAR STRUT (PASSENGER SIDE) .....ccciiiiiiieiieee e 1
32 19853-G1 EN D CA P, 1 e s 2
33 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) .....cociiiiiiiiieeeeeeee 4
34 00679-G1 WASHER, 3/8" (STAINLESS STEEL)......ccciiiiiiiieicii e 8
35 00771-G5 NYLON WASHER, 3/8"...... oo 4
36 00891-G5 LOCK NUT, B/8 = 16 ... 4
37 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 4
38 00441-G2 BOLT, 5/16 - 18 X 3 1/4" LG...ceiieee e 2
39 00879-G1 WASHER, 3/8" ... e 4
40 75048-G01 SPACER, 172" s 2
41 00905-G8 LOCK WASHER, 5/16" ...ttt 4
42 00440-G02 BOLT, 5/16 - 18 X2 1/4" LG 4
43 75240-G01 HANDLE ... s 5
44 00163-G2 SCREW, 1/4 -20 X 1 1/4" LG ... 10
45 00642-G8 WASHER, 5/16" ...ttt 12
46 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL)......cccceeciiiiiiiiiieeeeeeeeeee 6
47 18716-G2 SPACER, 1" s 2
48 00567-G8 LOCK WASHER, 5/16" ... . 10
49 01010-GO1 TEE NUT, 1/4 = 20 ittt 10
50
51 75485-G01 SUN TOP KIT (TE5/TGS) (INCLUDES ITEMS 52 - 69) ......ccoooiiiiiiiiiiiciees 1
52 75487-G02 REAR SUPPORT (DRIVER SIDE) ......cooiiiiiiiic e 2
53 75487-G01 REAR SUPPORT (PASSENGER SIDE)......cccccociiiiiieniiieiee e 2
54 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) .....coociiiiiiiiiiiieeeeee 4
55 00679-G1 WASHER, 3/8" (STAINLESS STEEL)....ccceiiiiiiiiiiic e 8
56 00771-G5 NYLON WASHER, 3/8"...... e 4
57 00891-G5 LOCK NUT, 3/8 = 16 ...ttt ettt 4
58 19853-G1 END CAP, 1 e e 2
59 75488-G01 FRONT SUPPORT ... 2
60 00440-G02 BOLT, 5/16 - 18 X 2 1/4" LG 4

Page N-5 Service Parts Manual



WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 00905-G8 LOCK WASHER, 5/16" ...t e 4
62 75048-G01 SPACER, 172" s 2
63 00879-G1 LOCK WASHER, 3/8" ...ttt 4
64 74374-G01 SUN TOP .. e 1
65 00685-G10 BOLT, 5/16 - 18 X 2 3/4" LG (STAINLESS STEEL) ....ccocviiiiiiiii, 2
66 00907-G2 WASHER, 5/16" (STAINLESS STEEL).....cocoiiiiii e 6
67 00660-G8 WASHER, 5/16" (STAINLESS STEEL).....cociiiiiiiiieiee e 6
68 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL)......cccceeciiiiiiiiiiiieeeeeeeeee 6
69 00685-G11 BOLT, 5/16 - 18 X 3 1/4" LG (STAINLESS STEEL) ....ccccviiiiiiiiii, 4
70
71 611099 WINDSHIELD KIT FULL (INCLUDES ITEMS 72 - 79)...ccocciiiiiieeiieeeeee e 1
72 * WINDSHIELD (SHUTTLE 4/6)......cciiiiiiiieie e 1
73 110-044 SASH, 1" X 26" LG ..o 2
74 110-074 HARDWARE SET (INCLUDES ITEMS 75 -78) ....cocviiiiiiiicceeeece, 1
75 SCREW, 1/4-20 X 2 LG (STAINLESS STEEL)......cccocoiiiiiiiicieee 1
76 WASHER, 1/4" (STAINLESS STEEL) .....ooiiiiiiiiee e 4
77 110-072C RUBBER GROMMET ......oiiiiiiiie e 2
78 LOCK NUT, 1/4-20 (STAINLESS STEEL) ....cooiiiiis 2
79 110-066 LABEL (SAFETY) e 1

Service Parts Manual

Page N-6



WHEELS AND TIRES

Page P-1

Service Parts Manual




WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 28757-G01 TIRE AND WHEEL ASSEMBLY
(INCLUDES ITEMS 2, 3, 4) cteeii ettt AR
2 28764-G01 TIRE, 18 X 8.50 - 8 LINKS® ...t 1
3 28759-G01 WHEEL RIM ..ottt 1
4 11657-G2 VALVE STEM ...ttt 1
5 14723-G1 LUG NUT, 172 = 20ttt ettt e e e AR

Service Parts Manual

Page P-2







SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1




SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
BATTERY MAINTENANCE KIT ...ttt e et e e e e e e s em e e e se e e e e e sneeeaa 25587-G01
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) ... 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ... ..o e 28251-G01
CURRENT INDICATOR ... e a e s a e s sa e e s e e 16489-G2
DIGITAL MULTI-METER ... et st sme e e ene e eeneenneas 27481-G01
CRIMPING TOOL ...ttt s e e e e e s h e e e e e s e e h e s e e eeeesan e e seneesae e eeneenneas 27765-G01
TUBELESS TIRE REPAIR KIT ...ttt ettt st e s s e e e e s e e e s e e e e e e seneas 606009
TIRE PLUGGER REFILL PACK (B50/BOX) ... e 606831
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ..ottt 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ...........o e 28432-G01
PEN 3 OUNCE (89 ML) - WHITE ... s e 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ... ..ooiiiiiiiii it 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ... st neas 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL .....ccuiiiiii e 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ..o 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ... 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE .........ooo e 28140-G15
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW.......ooiiiiii e 28140-G14
MAINTENANCE PRODUCTS PART NO.
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ......c.ovrvereeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeae 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ...ttt 27619G-02
E-Z-GO ALL SURFACE CLEANER ...t e s 606311
E-Z-GO FIBERGLASS/PLASTIC RESTORER ...ttt 606313
W/SHIELD AND PLASTIC PROTECTOR ...ttt st e e s e s 606314
HAND CLEANER 4 OZ ...t e s e e e e e s e e s e e e e e e e e e e anee e e enneeenes 607636
HAND CLEANER B4 OZ ... et sae e s s e s n e e 607637

Appendix A-2 Service Parts Manual







Certified ISO 9001 /SO 14001 by

[ ®

A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

International:
Phone: 001-706-798-4311, FAX: 001-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department



	REVISED ISSUE DATE: SEPT. 2005
	ELECTRIC POWERED PERSONNEL CARRIERS AND GOLF CAR
	SERVICE PARTS MANUAL

	models page.pdf
	SERVICE PARTS MANUAL
	ELECTRIC POWERED PERSONNEL CARRIERS AND GOLF CARS
	SHUTTLE/BELLHOP 2
	SHUTTLE/BELLHOP 4
	SHUTTLE/BELLHOP 6
	TE5


	BATTERY PROLONGED STORAGE

	HOW TO.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER

	A - Accelerator.pdf
	ACCELERATOR
	1 73333-G08 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 19, 21, 23, 26 - 43) 1
	2 73333-G07 PEDAL BOX ASSEMBLY, PDS MODEL ONLY (INCLUDES ITEMS 3 - 17, 20, 21, 24 - 43) 1
	3 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING) 1
	4 25854-G01 INDUCTIVE THROTTLE SENSOR 1
	5 00983-G01 SELF THREADING NUT, 3/16" 2
	6
	7 25857-G01 PLUNGER SLEEVE 1
	8 28443-G01 PLUNGER 1
	9 28444-G01 PLUNGER CAM 1
	10
	11 73332-G01 ACCELERATOR ROD 1
	12 00532-G4 LOCK NUT, 5/16 - 24 1
	13 10385-G4 YOKE (ADJUSTABLE) 1
	14 17677-G2 SPRING RETAINER, 3/8" 1
	15 73046-G01 COMPRESSION SPRING 1
	16 17979-G1 ACCELERATOR ROD BUSHING 1
	17 17677-G1 SPRING RETAINER, 1/2" 1
	18
	19 25861-G01 MICRO SWITCH 1
	20 25861-G02 MICRO SWITCH (PDS MODEL ONLY) 1
	21 01050-G01 SCREW, #4 - 20 X 5/8" LG 2
	22
	23 25879-G07 WIRING HARNESS (PEDAL BOX ASSEMBLY) 1
	24 25879-G06 WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY) 1
	25
	26 00684-G6 SCREW, #8 - 32 X 3/4" LG 4
	27
	28 70116-G02 ACCELERATOR PEDAL BRACKET 1
	29 01051-G01 SCREW, #8 - 16 X 1/2" LG 4
	30
	31 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35) 1
	32 * ACCELERATOR PEDAL 1
	33 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35) 1
	34 27512-G01 ACCELERATOR PEDAL PAD 1
	35 15766-G1 OVAL RIVET 3/16" X 7/16" LG 6
	36
	37 17838-G1 BUSHING 3
	38 74432-G01 PEDAL PIVOT PIN 1
	39 12064-G6 PUSHNUT, 9/32" I.D. 1
	40
	41 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	42 17255-G1 TEFLON WASHER, 5/16" 1
	43 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	44
	45 00715-G2 BOLT, 5/16 - 18 X 13/16" LG. 4
	46 70135-G01 PEDAL PIVOT COVER 1

	ACCELERATOR
	ACCELERATOR
	ACCELERATOR

	B - BattChrgPort.pdf
	BATTERY CHARGER (PORTABLE)
	1 28435-G03 48V LESTER BATTERY CHARGER 1
	2 28435-G01 48V LESTER BATTERY CHARGER WITH SWITCHABLE INPUT 1
	3 28435-G05 48V LESTER BATTERY CHARGER CE APPROVED 1 For service or replacement parts, contact: Lester Electrical 625 West “A” S...
	4
	5
	6
	7
	8
	9
	10 600341-G03 48V DELTA-Q BATTERY CHARGER WITH 10’ DC CORD (INCLUDES ITEMS11-13 1
	11 600340-G02 48V DELTA-Q CHARGER 1
	12 600463-G02 48V DC CABLE ASSEMBLY 1
	13 600462-G01 AC POWER CORD (NOT SHOWN) 1

	BATTERY CHARGER (PORTABLE)

	D - BrakesMechanical.pdf
	BRAKES - MECHANICAL
	BRAKES - MECHANICAL
	BRAKES - MECHANICAL
	BRAKES - MECHANICAL
	1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 2
	5 * BRAKE PEDAL 1
	6 70611-G02 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G06 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-24) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25
	26
	27
	28 01111-G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 5/8" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G02 CATCH BRACKET 1
	49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	51
	52
	53 70690-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 70611-G02 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766-G1 OVAL RIVET, 3/16" x 7/16" LG 9
	60
	61 70258-G03 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 7/8" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74535-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 BOLT, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77
	78 14628-G1 FASTON TAB 2
	79 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618-G1 WIRE TIE 3
	81
	82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92, 94, 95) 1
	83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 91, 93 - 95) 1
	84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083-G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126-G1 LOCK NUT, 5/16 - 24 8
	98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	103
	104
	105 21830-G1 OUTER BRAKE DRUM WASHER 2
	106 00518-G8 SLOTTED NUT, 3/4 - 16 2
	107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175-G01 SPINDLE CAP 2
	109
	110 72036-G03 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 72036-G04 BRAKE CABLE BRACKET (DRIVER SIDE) 1

	BRAKES - MECHANICAL
	BRAKES - MECHANICAL
	BRAKES - MECHANICAL
	BRAKES - MECHANICAL

	E - BrakesHyd.pdf
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	1 70886-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 11) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 1
	5 * BRAKE PEDAL 1
	6 74724-G01 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 16409-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	11 20835-G1 WASHER, TEFLON, 3/8" 2
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111-G01 RETAINING RING, S.S. 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G01 CATCH BRACKET 1
	49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 00891-G2 LOCK NUT, 1/4 - 20 2
	51
	52
	53 74874-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 74724-G01 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 16409-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	60
	61 70258-G03 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 1" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74535-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77 20835-G1 WASHER, TEFLON, 3/8" 2
	78 14628-G1 FASTON TAB 2
	79 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618-G1 WIRE TIE 3
	81
	82 74731-G02 SPRING PLATE (PASSENGER SIDE) 1
	83 74731-G01 SPRING PLATE (DRIVER SIDE) 1
	84 74730-G01 FOUR LINK ROD 2
	85 01084-G01 LOCK NUT, M10-1.25 4
	86 74736-G01 BRAKE LINE 1
	87 01038-G01 SCREW, 1/4 - 20 X 4444" LG 1
	88 74875-G01 WIRE RETAINER 2
	89
	90 74677-G01 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 91, 93 - 103) 1
	91 74672-G01 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	92 74733-G02 CALIPER (DRIVER SIDE) 1
	93 12093-G1 SLOTTED NUT 1
	94 74864-G01 DRIVE FLANGE STUD 4
	95 11750-G2 ROLLER BEARING 2
	96 51141-G1 BEARING RACE 2
	97 74995-G01 DISC BRAKE HUB 1
	98 70648-G01 FLANGED BEARING 1
	99 00566-G1 WASHER, 3/8" 2
	100 00426-G8 BOLT, 3/8 - 16 X 1 2
	101 70749-G01 BEARING 1
	102 00798-G8 COTTER PIN 1
	103 25146-G1 GREASE SEAL 1
	104
	105 74676-G01 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 93 - 103, 107) 1
	106 74671-G01 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	107 74733-G01 CALIPER (PASSENGER SIDE) 1
	108 74948-G01 DISC BRAKE SERVICE HUB (INCLUDES ITEMS 94 - 97, 103) 1
	109 70745-G01 KINGPIN TUBE 2
	110 70754-G01 THRUST WASHER 2
	111 00560-G3 WASHER, 1/2" 4
	112 14390-G3 LOCKNUT, 1/2 - 13 2
	113 00407-G6 CAPSCREW, 1/2 - 13 X 6" LG 2
	114
	115 74702-G01 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 116 - 133) 1
	116 10387-G3 COTTER PIN, 3/32 X 3/4" LG 1
	117 17838-G1 NYLON BUSHING 1
	118 10386-G3 CLEVIS PIN, 5/16 X 1" LG 1
	119 74753-G01 UPPER ACTUATOR PIVOT 1
	120 70581-G02 ACETAL BUSHING 4
	121 74711-G01 SHOULDER BOLT 1
	122 00560-G3 WASHER, 1/2" 1
	123 13437-G3 BOLT, 1/2 - 13 X 6" LG 2
	124 800697 FLANDED LOCK NUT, 5/16 - 18 2
	125
	126 74742-G01 MASTER CYLINDER 1
	127 74703-G01 BRAKE ACTUATOR ASSEMBLY HOUSING 1
	128 11098-G5 LOCKNUT, 3/8 - 16 1
	129 00679-G1 WASHER, 3/8" STAINLESS 1
	130 74707-G01 LOWER ACTUATOR PIVOT 1
	131 10385-G4 CLEVIS YOKE 1
	132 74873-G01 BRAKE ACTUATOR ASSEMBLY COVER 1
	133 01038-G01 SCREW, 1/4 -20 SWAGEFORM 4
	134
	135 00414-G8 BOLT, 1/4 - 20 X 1 1/4" LG 4
	136 00891-G2 LOCKNUT, 1/4 - 20 4
	137
	138 10387-G3 COTTER PIN, 3/32 X 3/4 2
	139 20835-G1 WASHER, NYLON 1
	140 17838-G1 NYLON BUSHING 2
	141 74865-G01 ACTUATOR LINKAGE 1
	142 00771-G5 WASHER, 3/8" 1
	143 74917-G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER) (INCLUDES ITEMS 144 - 145) 1
	144 * BRAKE PADS 2
	145 * BRAKE PAD RETAINER PINS 2
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC


	F - Electrical.pdf
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	1 73311-G03 CHARGER HARNESS / RECEPTACLE (INCLUDES ITEMS 2 - 11) 1
	2 602822 CHARGER HARNESS 1
	3 73051-G30 CHARGER HARNESS RECEPTACLE (INCLUDES ITEMS 4 - 11) 1
	4 73051-G22 RECEPTACLE BOTTOM 1
	5 73051-G21 RECEPTACLE COVER 1
	6 73051-G08 SCREW, #10 - 32 X 1/2" LG 2
	7 73051-G09 SCREW, #6 - 32 X 1 3/4" LG 3
	8 73051-G10 LOCK NUT, #6 - 32 3
	9 25978-G25 WIRE, RED JUMPER, 18 GA. 1
	10 73051-G23 FEMALE CONTACT 1
	11 73051-G24 FEMALE CONTACT, INSULATED 1
	12 71055-G01 RIVET, 3/16" X 1" LG 4
	13
	14
	15 73349-G01 POWER HARNESS 1
	16
	17
	18 00993-G01 LOCK WASHER, 5/16" 8
	19 28418-G01 NUT, 5/16 - 18 8
	20 27327-G0* CLAMP 1
	21 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 1
	22
	23 XXXXX-G** 6 VOLT BATTERY 8
	24 70045-G01 BATTERY RETAINER 1
	25 01101-G01 HOLD DOWN BOLT 2
	26 11027-G1 LOCK NUT, 5/16 - 18 6
	27 70386-G01 HOLD DOWN BOLT 4
	28 70387-G01 BATTERY RETAINER 2
	29
	30 25971-G18 4 GA WIRE (BLK 6") 4
	31 25971-G16 4 GA WIRE (BLK 19") 2
	32 25971-G13 4 GA WIRE (BLK 10 1/2") 1
	33 00702-G2 NUT, 5/16 - 18 16
	34
	35
	36 73030-G02 CONSOLE INSERT PLATE 1
	37 71123-G02 LABEL, CONSOLE INSERT PLATE (WITHOUT LIGHTS) 1
	38 71129-G01 LABEL, CONSOLE INSERT PLATE (WITH LIGHTS) 1
	39 33623-G02 RIVET, 3/16" X 3/8" LG 2
	40 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 41 - 43) 1
	41 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS, STANDARD KEY) 1
	42 00568-G6 LOCK WASHER, 3/4" 1
	43 17137-G1 FACE NUT 1
	44 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS, NON-STANDARD KEY) 1
	45 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS, INDIVIDUALLY KEYED) 1
	46 33639-G01 IGNITION SWITCH (WITH LIGHTS, STANDARD KEY) 1
	47 33639-G02 IGNITION SWITCH (WITH LIGHTS, NON-STANDARD KEY) 1
	48 33639-G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	49 70828-G01 WIRE HARNESS (KEY SWITCH) 1
	50 17618-G1 WIRE TIE 6
	51
	52 33636-G03 STATE OF CHARGE METER 1
	53 25978-G74 18 GA WIRE (RED 6") 1
	54 74018-G02 WIRE HARNESS (STATE OF CHARGE METER) 1
	55
	56 22674-G1 FUSE BLOCK 1
	57 01041-G01 RIVET, 5/32" X 3/8" LG 2
	58 18392-G1 FUSE, 15 AMP 3
	59 601337 WIRE HARNESS (ACCESSORY) 1
	60
	61
	62
	63
	64 32860-G1 HORN 1
	65
	66 74236-G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	67 74236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	68 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	69 11027-G2 LOCK NUT, 1/4 - 20 2
	70 74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT BAR 1
	71 00114-G6 SCREW, 1/4 - 20 X 3/4" LG 4
	72 XXXXX-XX SEE BODY SECTION
	73
	74 74004-G01 HEADLIGHT BULB 2
	75 74005-G01 MARKER LIGHT BULB 2
	76 74006-G01 TURN SIGNAL BULB 2
	77
	78 22260-G2 TAILLIGHT ASSEMBLY 2
	79 74371-G01 BEZEL (DRIVER SIDE) 1
	80 74371-G02 BEZEL (PASSENGER SIDE) 1
	81 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	82 71364-G02 ‘J’ CLIP 8
	83 71425-G01 COUNTERSUNK SCREW, #3 - 18 X 3/4" LG 8
	84
	85 21759-G1 TAILLIGHT BULB 2
	86
	87 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 88) 1
	88 21640-G1 TURN SIGNAL FLASHER 1
	89 32307-G3 FLEX LOOM, 3/8" X 8" LG 1
	90 17618-G1 WIRE TIE 2
	91 20965-G3 STEERING COLUMN COVER 1
	92
	93 75113-G06 HOUR METER KIT (INCLUDES ITEMS 94 - 98) 1
	94 21573-G1 HOUR METER ASSEMBLY 1
	95 74019-G02 HOUR METER BRACKET 1
	96 00379-G4 SCREW, #10 - 24 X 1/2" LG 2
	97 11098-G7 LOCK NUT, #10 - 24 2
	98 75117-G04 WIRE HARNESS (HOUR METER) 1
	99
	100
	101 17318-G1 HORN SWITCH 1
	102 17318-G2 HORN SWITCH CAP AND NUT 1
	103 27068-G01 HORN SWITCH BOOT 1
	104 19233-G1 HORN SWITCH LABEL 1
	105 71055-G01 RIVET, 3/16" X 1" LG 2
	106
	107
	108 73030-G06 CONSOLE INSERT PLATE 1
	109 74320-G01 LABEL, DIRECTION SELECTOR AND STATE OF CHARGE METER 1
	110 74322-G01 LABEL, LIGHTS, DIRECTION SELECTOR & STATE OF CHARGE METER 1
	111 74323-G01 DIRECTION SELECTOR SWITCH 1
	112 33636-G05 STATE OF CHARGE METER (VERTICAL) 1
	113 33623-G02 RIVET, 3/16" X 3/8" LG 2
	114
	115 73334-G01 HARNESS (CONTROL) 1
	116
	117 73290-G02 BUZZER 1
	118 71045-G01 RIVET, 5/32" X 3/4" LG 2

	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM

	G - ElecSpeed 7.pdf
	ELECTRONIC SPEED CONTROL - PDS
	ELECTRONIC SPEED CONTROL - PDS
	1 73348-G03 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 16) 1
	2 73351-G02 CONTROLLER MOUNT 1
	3
	4 73098-G04 ELECTRONIC SPEED CONTROLLER 1
	5
	6 73231-G01 48 VOLT SOLENOID (INCLUDES ITEMS 7 - 10) 1
	7 * LOCK WASHER, #10 2
	8 * NUT, #10 - 32 2
	9 * LOCK WASHER, 5/16" 2
	10 * JAM NUT, 5/16 - 24 2
	11
	12 73446-G01 FASTON TAB 2
	13
	14 11027-G2 LOCK NUT, 1/4 - 20 6
	15
	16 25971-G17 6 GA WIRE (BLK 9") 1
	17
	18 73053-G01 DOUBLE TUBE CLAMP 1
	19 11027-G2 LOCK NUT, 1/4 - 20 4
	20
	21 73296-G01 BOLT, 8MM X 16MM LG 3
	22 00993-G01 LOCK WASHER, 5/16" 3
	23 73346-G01 BOLT, 6MM X 1 X 12MM LG 2
	24 00993-G02 LOCK WASHER, 1/4" 2
	25 74649-G01 CONTROL HARNESS 1
	26 25971-G06 4 GA WIRE (BLK 59 1/2") (SOL - BATTERY +) 1
	27 74878-G01 TOW-MAINTENANCE SWITCH (SHUTTLE 4/6) 1
	28 73347-G03 TOW-MAINTENANCE SWITCH (SHUTTLE 2) 1
	29 71055-G01 RIVET, 5/32" X 3/4" LG 2
	30 73398-G01 DIAGNOSTIC LABEL (FAULT CODE) 1


	H - FrontSusp.pdf
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	1 70963-G01 FRONT AXLE 1
	2 600044G01 FRONT AXLE WITH FRONT DISC BRAKES 1
	3 70942-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 10) 1
	4 70942-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	5 25146-G1 GREASE SEAL 1
	6 50892-G1 ROLLER BEARING AND RACE ASSEMBLY 2
	7 70895-G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) 1
	8 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	9 12093-G1 CASTELLATED NUT, 1 - 14 1
	10 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	11 12091-G2 SPINDLE CAP 2
	12
	13
	14 70673-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 5 - 10, 15) 1
	15 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	16
	17
	18 70943-G01 SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE) (INCLUDES ITEMS 19 - 25) 1
	19 70942-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	20 12092-G1 GREASE SEAL 1
	21 50892-G1 ROLLER BEARING AND RACE ASSEMBLY 2
	22 70772-G01 WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23) 1
	23 30143-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 5
	24 12093-G1 CASTELLATED NUT, 1 - 14 1
	25 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	26
	27
	28
	29 70797-G01 SPINDLE AND HUB ASSEMBLY, 5 LUG (DRIVER SIDE) (INCLUDES ITEMS 20 - 25, 30) 1
	30 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	31
	32
	33 00407-G6 BOLT, 1/2 - 13 X 6" LG 2
	34 00560-G3 WASHER, 1/2" 4
	35 70745-G01 KING PIN TUBE 2
	36 70754-G01 THRUST WASHER, 1" (STAINLESS STEEL) 2
	37 14390-G6 LOCK NUT, 1/2 - 13 2
	38
	39
	40 76419-G01 SHOCK ABSORBER 2
	41 70509-G01 SHOCK ABSORBER BOOT 2
	42 31539-G1 WIRE TIE 4
	43 10435-G1 SHOCK ABSORBER WASHER 8
	44 10194-G1 RUBBER BUSHING 8
	45 00532-G6 NUT, 3/8 - 24 4
	46
	47
	48 70989-G02 LEAF SPRING (SEE PART NUMBER ON SPRING) 2
	49 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	50 70163-G03 SPRING PLATE 4
	51 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	52 00734-G1 LOCK NUT, 7/16 - 14 11
	53 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 7
	54
	55
	56 70964-G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 68) 1
	57 70694-G01 RACK EXTENSION 1
	58 * JAM NUT, 1/2 - 20 1
	59 70961-G01 RACK BOOT 1
	60 12416-G2 WIRE TIE 1
	61 11391-G8 CLAMP, 1 13/16 - 2 3/8" 1
	62
	63 70638-G01 PINION SEAL 1
	64 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 65 - 68) 1
	65 50641-G1 RUBBER BOOT 1
	66 50209-G2 CASTELLATED NUT, 7/16 - 20 1
	67 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	68 10389-G3 GREASE FITTING, STRAIGHT 1
	69
	70 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	71 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	72 70667-G02 SPACER 2
	73 70667-G03 SPACER (SHORT) 1
	74 00532-G7 NUT, 7/16 - 14 1
	75 00560-G2 FLAT WASHER, 7/16" 4
	76 00734-G1 LOCK NUT, 7/16 - 14 3
	77
	78
	79 70607-G01 STEERING SHAFT 1
	80
	81 70758-G03 STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84) 1
	82 70610-G01 STEERING COLUMN 1
	83 28569-G01 STEERING COLUMN BUSHING 1
	84 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	85
	86 70758-G04 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89) 1
	87 70610-G02 STEERING COLUMN 1
	88 28569-G01 STEERING COLUMN BUSHING 1
	89 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	90
	91
	92 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG 4
	93 00879-G1 LOCK WASHER, 3/8" 4
	94
	95
	96 70997-G01 COVER 1
	97 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 1
	98
	99
	100 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 101, 102) 1
	101 01055-G01 BOLT, M8 X 1.25 - 05 2
	102 00565-G8 LOCK WASHER, 5/16" 2
	103
	104
	105 70751-G01 RETAINING RING (INTERNAL) 1
	106 70888-G01 RETAINING RING (EXTERNAL) 1
	107 15112-G1 BALL BEARING 1
	108 70887-G01 WAVE WASHER 1
	109 71146-G01 STEERING WHEEL 1
	110 71147-G01 STEERING WHEEL COVER 1
	111 71047-G01 LABEL (E-Z-GO) 1
	112 74405-G01 LABEL (CUSHMAN) 1
	113 71948-G01 STEERING WHEEL 1
	114 71950-G01 CLIPBOARD 1
	115 71949-G01 HUB COVER 1
	116 14390-G2 LOCK NUT, 5/8 - 18 1
	117
	118
	119 70876-G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 120 - 124) 1
	120 70897-G02 THREADED ROD (24" LG) 1
	121 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	122 01069-G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) 1
	123 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	124 01069-G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) 1
	125 00734-G1 LOCK NUT, 7/16 - 14 2


	J - Motor.pdf
	MOTOR
	MOTOR
	1 73291-G04 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 2-12) 1
	2 73120-G36 ARMATURE 1
	3 73120-G38 BRUSH SPRING 8
	4 73120-G39 BRUSH 8
	5 73120-G40 BRUSH BOX 1
	6 73120-G41 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) 1
	7 73120-G07 BEARING 1
	8 73120-G06 SNAP RING 1
	9 73120-G43 HEADBAND 1
	10 73120-G37 FRAME AND FIELD COIL (INCLUDES HARDWARE) 1
	11 73120-G42 COVER COMMUTATOR END 1
	12 73277-G01 RETAINING RING 1
	13 01037-G02 SCREW, #10 - 32 X 1/2" LG 1
	14 73328-G01 MAGNET 2
	15 73327-G02 SPEED SENSOR 1


	K - RAX 17.pdf
	REAR AXLE
	1 74612-G01 REAR AXLE ASSEMBLY 14.76:1 (INCLUDES ITEMS 2 - 7) 1
	2 20377-G12 AXLE SHAFT (PASSENGER SIDE) 1
	3 20377-G11 AXLE SHAFT (DRIVER SIDE) 1
	4 * DIFFERENTIAL COVER 1
	5 28610-G01 FILL PLUG WITH 'O' RING 1
	6 15558-G1 BOLT, 5/16 - 18 X 3/4" LG 10
	7 73050-G01 VENT 1
	8
	9 72763-G02 SCUFF GUARD 1
	10
	11 24261-G1 SPLINE BUMPER 1
	12 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG 3
	13 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 3
	14 00559-G7 WASHER, 1/4" (STAINLESS STEEL) 3
	15 28095-G01 MOLY LUBE, 2 OZ. AR


	L - RearSusp.pdf
	REAR SUSPENSION
	1 76418-G01 SHOCK ABSORBER 2
	2 10435-G1 SHOCK ABSORBER WASHER 8
	3 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	4 00532-G6 NUT, 3/8 - 24 4
	5
	6 74207-G03 LEAF SPRING (HEAVY DUTY) 2
	7 72618-G01 “U” BOLT, 3/8 - 16 X 2" X 2 1/2" LG 4
	8 00560-G1 WASHER, 3/8" 8
	9 11098-G5 LOCK NUT, 3/8 - 16 8
	10
	11 70289-G02 SPACER 4
	12 70291-G01 RUBBER BUSHING 12
	13 70290-G02 SHACKLE PLATE 4
	14 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL) 4
	15 11098-G5 LOCK NUT, 3/8 - 16 4
	16
	17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG. 2
	18 12262-G1 LOCK NUT, 3/8 - 16 2

	REAR SUSPENSION

	M-SEAT.pdf
	SEATING
	1 70836-G00* SEAT POD 1
	2
	3
	4 71599-G01 VENT PLUG 4
	5 32805-G6 TRIM, BLACK 1
	6 27731-G01 ASHTRAY 1
	7
	8 00439-G8 BOLT, 5/16 - 18 X 2" LG 3
	9 00675-G1 WASHER, 1 1/4" X 3/8" 3
	10 71883-G01 RUBBER WASHER, 5/8" 3
	11 23726-G9 SPACER, 3/4" 3
	12 11098-G6 LOCK NUT, 5/16 - 18 3
	13
	14 70820-G01 SEAT BACK SUPPORT 1
	15 00976-G06 SCREW, 5/16 - 18 X 3/4" LG 2
	16 11098-G6 LOCK NUT, 5/16 - 18 2
	17 00427-G8 BOLT, 3/8 - 16 X 2" LG 2
	18 00675-G1 WASHER, 1 1/4" X 3/8" 2
	19 23726-G4 SPACER, 5/16" 2
	20 15717-G5 ACORN NUT, 3/8 - 16 2
	21 71274-G** SEAT BACK ASSEMBLY 1
	22 71751-G** SEAT BACK ASSEMBLY 1
	23 71632-G01 HAND GRIP 1
	24 71204-G02 BOLT, 1/4 - 20 X 2" LG 4
	25
	26
	27
	28
	29
	30
	31 71611-G** SEAT BOTTOM (SHUTTLE) 2
	32 71651-G** SEAT BOTTOM (TE5) 2
	33
	34
	35
	36
	37 71751-G** SEAT BACK 1
	38 00661-G8 BOLT, 1/4 - 20 X 1" LG 4
	39 00664-G7 LOCK WASHER, 1/4" 4
	40
	41 71611-G** SEAT BOTTOM (INCLUDES ITEMS 42 - 48) (SHUTTLE 4 & 6) 1
	42 71610-G01 SEAT HINGE 2
	43 00720-G08 SCREW, #12 - 14 X 1" LG 6
	44 71012-G01 FRONT EDGE TRIM 1
	45 71608-G01 BACK EDGE TRIM 1
	46 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	47 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	48 71204-G01 BOLT, 1/4 - 20 X 7/8" LG 8
	49
	50 74137-G01 SEAT BACK SUPPORT (TE5) 2
	51 01006-G02 BOLT, 3/8 - 16 X 1 1/4" LG (TE5) 4
	52
	53 71651-G** SEAT BOTTOM (TE5) 1
	54 71646-G01 HAND HOLD KIT (INCLUDES ITEMS 55 - 58) 1
	55 71876-G02 HIP RESTRAINT, REAR SEAT (DRIVER SIDE) 1
	56 71876-G01 HIP RESTRAINT, REAR SEAT (PASSENGER SIDE) 1
	57 00559-G7 WASHER, 1/4" 8
	58 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 8
	59
	60
	61 74131-G** SEAT ASSEMBLY (INCLUDES ITEMS 62 - 73) (SHUTTLE 6) 1
	62 72918-G01 SEAT SUPPORT BRACKET 2
	63 71751-G** SEAT BACK 1
	64 74139-G** SEAT BOTTOM (INCLUDES ITEMS 65 - 71) 1
	65 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	66 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	67 00661-G8 BOLT, 1/4 - 20 X 1" LG 8
	68 00664-G7 LOCK WASHER, 1/4" 8
	69 01110-G01 WASHER, 1/4" 8
	70 71012-G01 SEAT TRIM (REAR) 1
	71 74140-G01 SEAT TRIM (FRONT) 1
	72
	73 71204-G01 BOLT, 1/4 - 20 X 7/8" LG 12
	74
	75 17838-G1 NYLON BUSHING 4
	76 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	77 00559-G8 WASHER, 5/16" 2
	78 11098-G6 LOCK NUT, 5/16 - 18 2

	SEATING
	SEATING
	SEATING
	SEATING
	SEATING

	N - WeatherProt 7.pdf
	WEATHER PROTECTION
	WEATHER PROTECTION
	1 35567-G01 WINDSHIELD KIT, FOLD DOWN (INCLUDES ITEMS 2 - 9) 1
	2 E950WSB3 FOLD DOWN WINDSHIELD 1
	3 EGWHC24 SASH, 3/4" X 14" LG 2
	4 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	5 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) 4
	6 EGWHG13 RUBBER GROMMET 2
	7 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	8 137-010 TOP GRIP 2
	9 136-008 FASTENER 2
	10
	11 75535-G01 WINDSHIELD KIT, REAR (INCLUDES ITEMS 12 - 17)(TE5) 1
	12 EIRWFB3 REAR WINDSHIELD 1
	13 EGWHC14 SASH, 1" X 15 9/16" LG 2
	14 EGWHS14 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) 2
	15 EGWHW13 WASHER, 1/4" (STAINLESS STEEL) 6
	16 EGWHG13 RUBBER GROMMET 2
	17 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	18
	19 75536-G01 WINDSHIELD KIT, FULL (INCLUDES ITEMS 20 - 25)(TE5) 1
	20 EISWFB3 FULL, WINDSHIELD 1
	21 EGWHC13 SASH, 3/4" X 22 7/16" LG 2
	22 EGWHS13 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	23 EGWHW13 WASHER, 1/4" (STAINLESS STEEL) 4
	24 EGWHG13 RUBBER GROMMET 2
	25 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	26
	27 75282-G0* SUN TOP KIT (SHUTTLE) (INCLUDES ITEMS 28 - 49) 1
	28 75271-G0* SUN TOP 1
	29 75045-G03 FRONT STRUT 1
	30 75274-G01 REAR STRUT (DRIVER SIDE) 1
	31 75274-G02 REAR STRUT (PASSENGER SIDE) 1
	32 19853-G1 END CAP, 1" 2
	33 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) 4
	34 00679-G1 WASHER, 3/8" (STAINLESS STEEL) 8
	35 00771-G5 NYLON WASHER, 3/8" 4
	36 00891-G5 LOCK NUT, 3/8 - 16 4
	37 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 4
	38 00441-G2 BOLT, 5/16 - 18 X 3 1/4" LG 2
	39 00879-G1 WASHER, 3/8" 4
	40 75048-G01 SPACER, 1/2" 2
	41 00905-G8 LOCK WASHER, 5/16" 4
	42 00440-G02 BOLT, 5/16 - 18 X 2 1/4" LG 4
	43 75240-G01 HANDLE 5
	44 00163-G2 SCREW, 1/4 - 20 X 1 1/4" LG 10
	45 00642-G8 WASHER, 5/16" 12
	46 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 6
	47 18716-G2 SPACER, 1" 2
	48 00567-G8 LOCK WASHER, 5/16" 10
	49 01010-G01 TEE NUT, 1/4 - 20 10
	50
	51 75485-G01 SUN TOP KIT (TE5/TG5) (INCLUDES ITEMS 52 - 69) 1
	52 75487-G02 REAR SUPPORT (DRIVER SIDE) 2
	53 75487-G01 REAR SUPPORT (PASSENGER SIDE) 2
	54 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) 4
	55 00679-G1 WASHER, 3/8" (STAINLESS STEEL) 8
	56 00771-G5 NYLON WASHER, 3/8" 4
	57 00891-G5 LOCK NUT, 3/8 - 16 4
	58 19853-G1 END CAP, 1" 2
	59 75488-G01 FRONT SUPPORT 2
	60 00440-G02 BOLT, 5/16 - 18 X 2 1/4" LG 4
	61 00905-G8 LOCK WASHER, 5/16" 4
	62 75048-G01 SPACER, 1/2" 2
	63 00879-G1 LOCK WASHER, 3/8" 4
	64 74374-G01 SUN TOP 1
	65 00685-G10 BOLT, 5/16 - 18 X 2 3/4" LG (STAINLESS STEEL) 2
	66 00907-G2 WASHER, 5/16" (STAINLESS STEEL) 6
	67 00660-G8 WASHER, 5/16" (STAINLESS STEEL) 6
	68 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 6
	69 00685-G11 BOLT, 5/16 - 18 X 3 1/4" LG (STAINLESS STEEL) 4
	70
	71 75524-G01 WINDSHIELD KIT FULL (INCLUDES ITEMS 72 - 78) 1
	72 * WINDSHIELD 1
	73 EGWHC12 SASH, 26" LG 2
	74 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	75 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) 4
	76 EGWHG13 RUBBER GROMMET 2
	77 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	78 EGWHL14 LABEL (SAFETY) 1

	WEATHER PROTECTION
	WEATHER PROTECTION
	WEATHER PROTECTION
	WEATHER PROTECTION

	P - wheelsandtires.pdf
	1 28757-G01 TIRE AND WHEEL ASSEMBLY (INCLUDES ITEMS 2, 3, 4) AR
	2 28764-G01 TIRE, 18 X 8.50 - 8 LINKS® 1
	3 28759-G01 WHEEL RIM 1
	4 11657-G2 VALVE STEM 1
	5 14723-G1 LUG NUT, 1/2 - 20 AR
	WHEELS AND TIRES

	SPC 1.pdf
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	C - Body7.pdf
	BODY
	BODY
	BODY
	BODY
	1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 71153-G01 DEFLECTOR (PASSENGER SIDE) 1
	3 71154-G01 DEFLECTOR (DRIVER SIDE) 1
	4 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) 1
	6
	7 74443-G01 LABEL (ANTI-ROLLBACK) 1
	8 70878-G01 LABEL (SAFETY) (SHUTTLE) 1
	9 35964-G01 LABEL (SAFETY) (TE5) 1
	10
	11
	12
	13
	14
	15
	16
	17
	18 71413-G01 SPLASH PANEL 1
	19 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	20
	21 70725-G01 FRONT SHIELD BRACE 2
	22 27166-G04 FRONT SHIELD 1
	23 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 4
	24 16469-G1 WASHER, 1/4" 2
	25 01057-G01 RIVET, KTR, 1/4" X 3/4" LG 2
	26
	27 70662-G01 UPPER FLOORPAN 1
	28 70451-G01 LOWER FLOORPAN 1
	29 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 16
	30 70452-G01 ACCESS COVER 1
	31
	32 70823-G01 REAR FLOORPAN 1
	33 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 5
	34 70668-G0* FLOORMAT 1
	35
	36
	37 71051-G** COWL 1
	38 71037-G02 E-Z-GO NAMEPLATE (GOLD) 1
	39 71597-G01 PUSHNUT, 3/16" 2
	40
	41 71055-G01 RIVET, 3/16" X 1" LG 9
	42 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	43 71056-G01 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) 4
	44 00570-G2 WASHER, 5/16 (WITHOUT SUN TOP) 4
	45 00438-G6 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) 4
	46 00571-G2 WASHER, 5/16 (WITHOUT SUN TOP) 4
	47
	48 71115-G01 VINYL TRIM 2
	49 71055-G01 RIVET, 3/16" X 1" LG 10
	50
	51
	52 70441-G01 SEAT FRAME 1
	53 70046-G02 BATTERY RACK 1
	54 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	55 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	56 00559-G8 WASHER, 5/16" 2
	57 11098-G6 LOCK NUT, 5/16 - 18 2
	58 70200-G01 SCREW, 3/8 - 16 X 3/4" LG 2
	59
	60 70385-G01 SPLASH PAN (PASSENGER SIDE) 1
	61 70385-G02 SPLASH PAN (DRIVER SIDE) 1
	62 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 8
	63
	64 71812-G01 FENDER LINER (PASSENGER SIDE) (SHUTTLE) 1
	65 71812-G02 FENDER LINER (DRIVER SIDE) (SHUTTLE) 1
	66 71551-G05 FENDER LINER, EXTENDED (PASSENGER SIDE) (TE5) 1
	67 71552-G05 FENDER LINER, EXTENDED (DRIVER SIDE) (TE5) 1
	68 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG (SHUTTLE - QTY 4) (TE5 - QTY 8) AR
	69
	70
	71 71332-G** REAR BODY ASSEMBLY (WITH TAILLIGHTS) (INCLUDES ITEMS 73, 74) 1
	72 71912-G** REAR BODY ASSEMBLY (W/OUT TAILLIGHTS) (INCLUDES ITEMS 73, 74) 1
	73 71318-G01 BAGWELL LINER 1
	74 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 12
	75
	76 71609-G01 HINGE PLATE 2
	77 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	78
	79 71316-G01 PLUG 1
	80
	81 71320-G01 ACCESS PANEL 1
	82 01107-G01 SCREW, #8 X 5/8" LG 5
	83 71364-G02 ‘J’ CLIP 1
	84
	85 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	86 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	87 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" LG 2
	88
	89 71451-G02 REAR BUMPER (SHUTTLE 4, TE5 PDS) (INCLUDES ITEMS 90 & 91) 1
	90 71451-G01 REAR BUMPER 1
	91 71457-G01 STAY 4
	92 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) AR
	93 00571-G2 WASHER, 5/16" (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) AR
	94 71455-G01 BUMPER PLUG 4
	95 71102-G03 BOLT, 1/4 - 20 x 11/16" LG 2
	96 71554-G01 J-TYPE NUT RETAINER, 1/4 - 20 2
	97
	98 71578-G01 REAR BUMPER (TE5) 1
	99 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	100 00571-G2 WASHER, 5/16" 4
	101 71514-G01 BUMPER PLUG 4
	102 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	103
	104
	105 71642-G01 ROCKER PANEL (FRONT, DRIVER SIDE) 1
	106 71642-G02 ROCKER PANEL (FRONT, PASSENGER SIDE) 1
	107 71643-G01 ROCKER PANEL (REAR, DRIVER SIDE) 1
	108 71643-G02 ROCKER PANEL (REAR, PASSENGER SIDE) 1
	109 71641-G01 SILL PLATE (PASSENGER SIDE) 1
	110 71641-G02 SILL PLATE (DRIVER SIDE) 1
	111 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 6
	112 23726-G4 SPACER, 5/16" 6
	113 00891-G2 LOCK NUT, 1/4 - 20 6
	114 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	115
	116
	117 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	118 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	119 00427-G4 BOLT, 3/8 - 16 X 1 1/2" LG (SHUTTLE 4) 2
	120
	121 00560-G1 WASHER, 3/8" 4
	122 11098-G5 LOCK NUT, 3/8 - 16 2
	123
	124 74111-G01 SEAT BACK SUPPORT (SHUTTLE) 2
	125
	126 70364-G01 SPACER (TE5 & SHUTTLE 6) 2
	127 01006-G02 BOLT, 3/8 - 16 X 1 1/4" LG 4
	128 00426-G8 BOLT, 3/8 - 16 X 1" LG 2
	129 00560-G1 WASHER, 3/8" 4
	130 11098-G5 LOCK NUT, 3/8 - 16 2
	131
	132 74149-G01 VALANCE PANEL 1
	133 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	134
	135 600815 LABEL (E-Z-GO SHUTTLE) 2
	136 600809 LABEL (CUSHMAN BELLHOP) 2
	137
	138
	139
	140
	141
	142 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) (TE5) 1
	143 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) (TE5) 1
	144 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	145
	146 72914-G01 HOLD DOWN BRACKET 1
	147 70113-G01 ADJUSTABLE BUMPER 2
	148 11027-G1 LOCK NUT, 5/16 - 18 4
	149
	150 74080-G01 CARGO DECK 1
	151 23052-G1 NOISE SUPPRESSOR 1
	152 74082-G01 STEEL DECK 1
	153 74097-G01 CARGO BED MAT 1
	154 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 8
	155 14390-G4 LOCK NUT, 1/4 - 20 8
	156
	157 72913-G01 LATCH 1
	158 00100-G6 SCREW - # 10-16 X 3/4 HW - SDT - ZP 3
	159
	160
	161 34280-G02 FRONT/REAR CARGO RACK 2
	162 34280-G01 SIDE CARGO RACK 2
	163 74079-G01 TAILGATE RETAINER BRACKET 2
	164 00666-G6 SCREW, #10 - 12 X 3/4" LG 10
	165
	166 17838-G1 BUSHING 4
	167 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	168 00559-G8 WASHER, 5/16" 2
	169 11098-G6 LOCK NUT, 5/16 - 18 2
	170
	171 74099-G01 LABEL (WARNING) (BED LATCH - SHUTTLE 4) 1
	172 74095-G01 LABEL (WARNING) (LOAD BED - SHUTTLE 4) 1
	173
	174
	175
	176 70361-G02 FOOT REST ASSEMBLY (INCLUDES ITEMS 177 & 178) 1
	177 70633-G01 FOOT REST 1
	178 70362-G01 FLOOR MAT 1
	179 74129-G01 REFLECTOR 1
	180 19853-G1 END CAP 2
	181
	182 74074-G01 LABEL (WARNING) (EC) 1
	183
	184 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	185 00560-G1 WASHER, 3/8" 2
	186 11098-G5 LOCK NUT, 3/8 - 16 2
	187
	188 00427-G6 BOLT, 3/8 - 16 X 1 3/4" LG 2
	189 00560-G1 WASHER, 3/8" 4
	190 11098-G5 LOCK NUT, 3/8 - 16 2
	191
	192 70113-G01 ADJUSTABLE BUMPER 4
	193 11027-G1 LOCK NUT, 5/16 - 18 6
	194
	195 70135-G01 PEDAL PIVOT COVER 1
	196 600776-G01 FENDER FLAIR 2
	197 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	198 71424-G01 SPACER, DRIVER SIDE 1
	199 71424-G02 SPACER, PASSENGER SIDE 1
	200 71764-G01 SILL PLATE TREAD 2
	201 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	202 23726-G2 SPACER, 1/4" 4
	203 00559-G7 WASHER, 1/4" 4
	204 14390-G4 LOCK NUT, 1/4 - 20 4
	205 600035-G01 ROCKER PANEL, DRIVER SIDE 1
	206 600035-G02 ROCKER PANEL, PASSENGER SIDE 1
	207 00789-G2 SCREW, #10 - 24 X 1 1/4 LG 4
	208 23726-G2 SPACER, 1/4" 4
	209 00660-G5 WASHER, #10 4
	210 14390-G10 LOCK NUT, #10-24‘‘ 4
	211
	212
	213
	214 72966-G01 CARGO DECK 2
	215 33121-G01 HINGE 2
	216 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 16
	217 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) 4
	218 00559-G7 WASHER, 1/4" 4
	219 00559-G7 WASHER, 1/4" 4
	220 00654-G2 LOCK NUT, 1/4 - 20 4
	221
	222
	223 72956-G01 BED FRAME 1
	224 01075-G01 SCREW, 3/8 - 16 X 2 3/4" LG 2
	225 00571-G3 WASHER, 3/8 2
	226 00439-G6 SCREW, 5/16 - 18 X 1 3/4" LG 4
	227 00559-G8 WASHER, 5/16 8
	228 11098-G6 LOCK NUT, 5/16 - 18 4
	229 72982-G01 BRACKET 2
	230 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	231 00559-G8 WASHER, 5/16 4
	232 11098-G6 LOCK NUT, 5/16 - 18 2
	233
	234
	235 72983-G01 BED MOUNT BRACKET 2
	236 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	237 00559-G7 WASHER, 1/4" 4
	238 00654-G2 LOCK NUT, 1/4 - 20 4
	239 72967-G01 BULKHEAD 1
	240 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	241 00559-G7 WASHER, 1/4" 4
	242 00654-G2 LOCK NUT, 1/4 - 20 4
	243 70663-G03 FLOORMAT 1
	244
	245
	246 74892-G01 FENDER (DRIVER SIDE) 1
	247 74892-G02 FENDER (PASSENGER SIDE) 1
	248 74892-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	249 74892-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	250 74890-G01 REAR PANEL 1
	251 16816-G2 RATCHET TYPE FASTENER 4
	252
	253
	254
	255
	256
	257 600037-G01 SIDE PANEL, DRIVER SIDE 1
	258 600037-G02 SIDE PANEL, PASSENGER SIDE 1
	259 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	260 71609-G01 SEAT HINGE 2
	261 600034-G01 SEAT WRAP PANEL 1
	262 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 5
	263 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 2
	264 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 4
	265 10570-G12 RIVET, 1/4" X 9/16" LG 2
	266 16469-G01 WASHER, 1/4" 4
	267 600038-G01 SEAT FRAME WELDMENT 1
	268 00438-G8 BOLT, 5/16 - 18 x 1"LG 2
	269 00559-G8 WASHER, 5/16 2
	270 11098-G6 LOCK NUT, 5/16 - 18 2
	271 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	272 70200-G01 BOLT, 3/8 - 16 X 3/4" LG 2
	273 75900-G02 SEAT BACK BRACKET 2
	274 00426-G8 BOLT, 3/8 - 16 X 1" LG 4
	275 00560-G1 WASHER, 3/8" 4
	276 11098-G5 LOCK NUT, 3/8 - 16 4
	277 70441-G01 SEAT FRAME 1
	278 70046-G01 BATTERY RACK WELDMENT 1
	279 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	280 00438-G8 BOLT, 5/16 - 18 x 1"LG 2
	281 00559-G8 WASHER, 5/16 2
	282 11098-G6 LOCK NUT, 5/16 - 18 2
	283 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 2
	284 11098-G6 LOCK NUT, 5/16 - 18 2
	285 70200-G01 BOLT, 3/8 - 16 X 3/4" LG 2

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	H - FrontSusp.pdf
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING
	1 602513 FRONT AXLE 1
	2 600044G01 FRONT AXLE WITH FRONT DISC BRAKES 1
	3 70942-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 10) 1
	4 70942-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	5 25146-G1 GREASE SEAL 1
	6 50892-G1 ROLLER BEARING AND RACE ASSEMBLY 2
	7 70895-G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) 1
	8 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	9 12093-G1 CASTELLATED NUT, 1 - 14 1
	10 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	11 12091-G2 SPINDLE CAP 2
	12
	13
	14 70673-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 5 - 10, 15) 1
	15 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	16
	17
	18 70943-G01 SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE) (INCLUDES ITEMS 19 - 25) 1
	19 70942-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	20 12092-G1 GREASE SEAL 1
	21 50892-G1 ROLLER BEARING AND RACE ASSEMBLY 2
	22 70772-G01 WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23) 1
	23 30143-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 5
	24 12093-G1 CASTELLATED NUT, 1 - 14 1
	25 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	26
	27
	28
	29 70797-G01 SPINDLE AND HUB ASSEMBLY, 5 LUG (DRIVER SIDE) (INCLUDES ITEMS 20 - 25, 30) 1
	30 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	31
	32
	33 00407-G6 BOLT, 1/2 - 13 X 6" LG 2
	34 00560-G3 WASHER, 1/2" 4
	35 70745-G01 KING PIN TUBE 2
	36 70754-G01 THRUST WASHER, 1" (STAINLESS STEEL) 2
	37 14390-G6 LOCK NUT, 1/2 - 13 2
	38
	39
	40 76419-G01 SHOCK ABSORBER 2
	41 70509-G01 SHOCK ABSORBER BOOT 2
	42 31539-G1 WIRE TIE 4
	43 10435-G1 SHOCK ABSORBER WASHER 8
	44 10194-G1 RUBBER BUSHING 8
	45 00532-G6 NUT, 3/8 - 24 4
	46
	47
	48 70989-G02 LEAF SPRING (SEE PART NUMBER ON SPRING) 2
	49 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	50 70163-G03 SPRING PLATE 4
	51 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	52 00734-G1 LOCK NUT, 7/16 - 14 11
	53 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 7
	54
	55
	56 70964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 68) 1
	57 * STEERING BOX INSTALLATION TAG 1
	58 70694-G01 RACK EXTENSION 1
	59 * JAM NUT, 1/2 - 20 1
	60 70961-G01 RACK BOOT 1
	61 12416-G2 WIRE TIE 1
	62 11391-G8 CLAMP, 1 13/16 - 2 3/8" 1
	63 70638-G01 PINION SEAL 1
	64 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 65 - 68) 1
	65 50641-G1 RUBBER BOOT 1
	66 50209-G2 CASTELLATED NUT, 7/16 - 20 1
	67 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	68 10389-G3 GREASE FITTING, STRAIGHT 1
	69
	70 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	71 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	72 70667-G02 SPACER 2
	73 70667-G03 SPACER (SHORT) 1
	74 00532-G7 NUT, 7/16 - 14 1
	75 00560-G2 FLAT WASHER, 7/16" 7
	76 00734-G1 LOCK NUT, 7/16 - 14 3
	77
	78
	79 70607-G01 STEERING SHAFT 1
	80
	81 70758-G03 STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84) 1
	82 70610-G01 STEERING COLUMN 1
	83 28569-G01 STEERING COLUMN BUSHING 1
	84 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	85
	86 70758-G04 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89) 1
	87 70610-G02 STEERING COLUMN 1
	88 28569-G01 STEERING COLUMN BUSHING 1
	89 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	90
	91
	92 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG 4
	93 00879-G1 LOCK WASHER, 3/8" 4
	94
	95
	96 70997-G01 COVER 1
	97 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 1
	98
	99
	100 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 101, 102) 1
	101 01055-G01 BOLT, M8 X 1.25 - 05 2
	102 00565-G8 LOCK WASHER, 5/16" 2
	103
	104
	105 70751-G01 RETAINING RING (INTERNAL) 1
	106 70888-G01 RETAINING RING (EXTERNAL) 1
	107 15112-G1 BALL BEARING 1
	108 70887-G01 WAVE WASHER 1
	109 71146-G01 STEERING WHEEL 1
	110 71147-G01 STEERING WHEEL COVER 1
	111 71047-G01 LABEL (E-Z-GO) 1
	112 74405-G01 LABEL (CUSHMAN) 1
	113 71948-G01 STEERING WHEEL 1
	114 71950-G01 CLIPBOARD 1
	115 71949-G01 HUB COVER 1
	116 14390-G2 LOCK NUT, 5/8 - 18 1
	117
	118
	119 70876-G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 120 - 124) 1
	120 70897-G02 THREADED ROD (24" LG) 1
	121 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	122 01069-G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) 1
	123 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	124 01069-G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) 1
	125 00734-G1 LOCK NUT, 7/16 - 14 2


	FCV 4.pdf
	REVISED DATE: OCT 2005
	ELECTRIC POWERED PERSONNEL CARRIERS AND GOLF CAR
	SERVICE PARTS MANUAL


	FCV 4.pdf
	REVISED DATE: OCT 2005
	ELECTRIC POWERED PERSONNEL CARRIERS AND GOLF CAR
	SERVICE PARTS MANUAL


	FCV 4.pdf
	REVISED DATE: OCT 2006
	ELECTRIC POWERED PERSONNEL CARRIERS AND GOLF CAR
	SERVICE PARTS MANUAL


	BRH 21.pdf
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	1 70886-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 11) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 1
	5 * BRAKE PEDAL 1
	6 74724-G01 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 16409-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	11 20835-G1 WASHER, TEFLON, 3/8" 2
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111-G01 RETAINING RING, S.S. 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G01 CATCH BRACKET 1
	49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 00891-G2 LOCK NUT, 1/4 - 20 2
	51
	52
	53 74874-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 74724-G01 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 16409-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	60
	61 70258-G03 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 1" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74535-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77 20835-G1 WASHER, TEFLON, 3/8" 2
	78 14628-G1 FASTON TAB 2
	79 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618-G1 WIRE TIE 3
	81
	82 74731-G02 SPRING PLATE (PASSENGER SIDE) 1
	83 74731-G01 SPRING PLATE (DRIVER SIDE) 1
	84 74730-G01 FOUR LINK ROD 2
	85 01084-G01 LOCK NUT, M10-1.25 4
	86 74736-G01 BRAKE LINE 1
	87 01038-G01 SCREW, 1/4 - 20 X 4444" LG 1
	88 74875-G01 WIRE RETAINER 2
	89
	90 74677-G01 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 91, 93 - 103) 1
	91 74672-G01 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	92 74733-G02 CALIPER (DRIVER SIDE) 1
	93 12093-G1 SLOTTED NUT 1
	94 74864-G01 DRIVE FLANGE STUD 4
	95 11750-G2 ROLLER BEARING 2
	96 51141-G1 BEARING RACE 2
	97 74995-G01 DISC BRAKE HUB 1
	98 70648-G01 FLANGED BEARING 1
	99 00566-G1 WASHER, 3/8" 2
	100 00426-G8 BOLT, 3/8 - 16 X 1 2
	101 70749-G01 BEARING 1
	102 00798-G8 COTTER PIN 1
	103 25146-G1 GREASE SEAL 1
	104
	105 74676-G01 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 93 - 103, 107) 1
	106 74671-G01 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	107 74733-G01 CALIPER (PASSENGER SIDE) 1
	108 74948-G01 DISC BRAKE SERVICE HUB (INCLUDES ITEMS 94 - 97, 103) 1
	109 70745-G01 KINGPIN TUBE 2
	110 70754-G01 THRUST WASHER 2
	111 00560-G3 WASHER, 1/2" 4
	112 14390-G3 LOCKNUT, 1/2 - 13 2
	113 00407-G6 CAPSCREW, 1/2 - 13 X 6" LG 2
	114
	115 74702-G01 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 116 - 133) 1
	116 10387-G3 COTTER PIN, 3/32 X 3/4" LG 1
	117 17838-G1 NYLON BUSHING 1
	118 10386-G3 CLEVIS PIN, 5/16 X 1" LG 1
	119 74753-G01 UPPER ACTUATOR PIVOT 1
	120 70581-G02 ACETAL BUSHING 4
	121 74711-G01 SHOULDER BOLT 1
	122 00560-G3 WASHER, 1/2" 1
	123 13437-G3 BOLT, 1/2 - 13 X 6" LG 2
	124 800697 FLANDED LOCK NUT, 5/16 - 18 2
	125
	126 74742-G01 MASTER CYLINDER 1
	127 74703-G01 BRAKE ACTUATOR ASSEMBLY HOUSING 1
	128 11098-G5 LOCKNUT, 3/8 - 16 1
	129 00679-G1 WASHER, 3/8" STAINLESS 1
	130 74707-G01 LOWER ACTUATOR PIVOT 1
	131 10385-G4 CLEVIS YOKE 1
	132 605778 BRAKE ACTUATOR ASSEMBLY COVER 1
	133 01038-G01 SCREW, 1/4 -20 SWAGEFORM 3
	134
	135 00414-G8 BOLT, 1/4 - 20 X 1 1/4" LG 4
	136 00891-G2 LOCKNUT, 1/4 - 20 4
	137
	138 10387-G3 COTTER PIN, 3/32 X 3/4 2
	139 20835-G1 WASHER, NYLON 1
	140 17838-G1 NYLON BUSHING 2
	141 74865-G01 ACTUATOR LINKAGE 1
	142 00771-G5 WASHER, 3/8" 1
	143 74917-G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER) (INCLUDES ITEMS 144 - 145) 1
	144 * BRAKE PADS 2
	145 * BRAKE PAD RETAINER PINS 2
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC


	A - Accelerator.pdf
	ACCELERATOR
	1 73333-G08 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 19, 21, 23, 26 - 43) 1
	2 73333-G07 PEDAL BOX ASSEMBLY, PDS MODEL ONLY (INCLUDES ITEMS 3 - 17, 20, 21, 24 - 43) 1
	3 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING) 1
	4 25854-G01 INDUCTIVE THROTTLE SENSOR 1
	5 00983-G01 SELF THREADING NUT, 3/16" 2
	6
	7 25857-G01 PLUNGER SLEEVE 1
	8 28443-G01 PLUNGER 1
	9 28444-G01 PLUNGER CAM 1
	10
	11 73332-G01 ACCELERATOR ROD 1
	12 00532-G4 LOCK NUT, 5/16 - 24 1
	13 10385-G4 YOKE (ADJUSTABLE) 1
	14 17677-G2 SPRING RETAINER, 3/8" 1
	15 73046-G01 COMPRESSION SPRING 1
	16 17979-G1 ACCELERATOR ROD BUSHING 1
	17 17677-G1 SPRING RETAINER, 1/2" 1
	18
	19 25861-G01 MICRO SWITCH 1
	20 25861-G02 MICRO SWITCH (PDS MODEL ONLY) 1
	21 01050-G01 SCREW, #4 - 20 X 5/8" LG 2
	22
	23 25879-G07 WIRING HARNESS (PEDAL BOX ASSEMBLY) 1
	24 25879-G06 WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY) 1
	25
	26 00684-G6 SCREW, #8 - 32 X 3/4" LG 2
	27
	28 70116-G02 ACCELERATOR PEDAL BRACKET 1
	29 01051-G01 SCREW, #8 - 16 X 1/2" LG 4
	30
	31 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35) 1
	32 * ACCELERATOR PEDAL 1
	33 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35) 1
	34 27512-G01 ACCELERATOR PEDAL PAD 1
	35 15766-G1 OVAL RIVET 3/16" X 7/16" LG 6
	36
	37 17838-G1 BUSHING 3
	38 74432-G01 PEDAL PIVOT PIN 1
	39 12064-G6 PUSHNUT, 9/32" I.D. 1
	40
	41 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	42 17255-G1 TEFLON WASHER, 5/16" 1
	43 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	44
	45 00715-G2 BOLT, 5/16 - 18 X 13/16" LG. 4
	46 70135-G01 PEDAL PIVOT COVER 1

	ACCELERATOR
	ACCELERATOR
	ACCELERATOR

	FCV 4.pdf
	ISSUED DATE SEPTEMBER 2005 REVISED DATE MAY 2007
	ELECTRIC POWERED PERSONNEL CARRIERS AND GOLF CAR
	SERVICE PARTS MANUAL


	BRH 21.pdf
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	1 70886-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 11) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 1
	5 * BRAKE PEDAL 1
	6 74724-G01 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 16409-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	11 20835-G1 WASHER, TEFLON, 3/8" 2
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111-G01 RETAINING RING, S.S. 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G01 CATCH BRACKET 1
	49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 00891-G2 LOCK NUT, 1/4 - 20 2
	51
	52
	53 74874-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 74724-G01 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 16409-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	60
	61 70258-G03 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 1" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74535-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77 20835-G1 WASHER, TEFLON, 3/8" 2
	78 14628-G1 FASTON TAB 2
	79 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618-G1 WIRE TIE 3
	81
	82 74731-G02 SPRING PLATE (PASSENGER SIDE) 1
	83 74731-G01 SPRING PLATE (DRIVER SIDE) 1
	84 74730-G01 FOUR LINK ROD 2
	85 01084-G01 LOCK NUT, M10-1.25 4
	86 74736-G01 BRAKE LINE 1
	87 01038-G01 SCREW, 1/4 - 20 X 4444" LG 1
	88 74875-G01 WIRE RETAINER 2
	89
	90 74677-G01 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 91, 93 - 103) 1
	91 74672-G01 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	92 74733-G02 CALIPER (DRIVER SIDE) 1
	93 12093-G1 SLOTTED NUT 1
	94 74864-G01 DRIVE FLANGE STUD 4
	95 11750-G2 ROLLER BEARING 2
	96 51141-G1 BEARING RACE 2
	97 74995-G01 DISC BRAKE HUB 1
	98 70648-G01 FLANGED BEARING 1
	99 00566-G1 WASHER, 3/8" 2
	100 00426-G8 BOLT, 3/8 - 16 X 1 2
	101 70749-G01 BEARING 1
	102 00798-G8 COTTER PIN 1
	103 25146-G1 GREASE SEAL 1
	104
	105 74676-G01 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 93 - 103, 107) 1
	106 74671-G01 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	107 74733-G01 CALIPER (PASSENGER SIDE) 1
	108 74948-G01 DISC BRAKE SERVICE HUB (INCLUDES ITEMS 94 - 97, 103) 1
	109 70745-G01 KINGPIN TUBE 2
	110 70754-G01 THRUST WASHER 2
	111 00560-G3 WASHER, 1/2" 4
	112 14390-G3 LOCKNUT, 1/2 - 13 2
	113 00407-G6 CAPSCREW, 1/2 - 13 X 6" LG 2
	114
	115 74702-G01 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 116 - 133) 1
	116 10387-G3 COTTER PIN, 3/32 X 3/4" LG 1
	117 17838-G1 NYLON BUSHING 1
	118 10386-G3 CLEVIS PIN, 5/16 X 1" LG 1
	119 74753-G01 UPPER ACTUATOR PIVOT 1
	120 70581-G02 ACETAL BUSHING 4
	121 74711-G01 SHOULDER BOLT 1
	122 00560-G3 WASHER, 1/2" 1
	123 13437-G3 BOLT, 1/2 - 13 X 6" LG 2
	124 800697 FLANDED LOCK NUT, 5/16 - 18 2
	125
	126 74742-G01 MASTER CYLINDER 1
	127 606864 MASTER CYLINDER WELDMENT MOUNT 1
	128 11098-G5 LOCKNUT, 3/8 - 16 1
	129 00679-G1 WASHER, 3/8" STAINLESS 1
	130 74707-G01 LOWER ACTUATOR PIVOT 1
	131 10385-G4 CLEVIS YOKE 1
	132 606869 ACTUATOR ASSEMBLY COVER 1
	133 01038-G01 SCREW, 1/4 -20 SWAGEFORM 3
	134
	135 00414-G8 BOLT, 1/4 - 20 X 1 1/4" LG 4
	136 00891-G2 LOCKNUT, 1/4 - 20 4
	137
	138 10387-G3 COTTER PIN, 3/32 X 3/4 2
	139 20835-G1 WASHER, NYLON 1
	140 17838-G1 NYLON BUSHING 2
	141 74865-G01 ACTUATOR LINKAGE 1
	142 00771-G5 WASHER, 3/8" 1
	143 74917-G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER) (INCLUDES ITEMS 144 - 145) 1
	144 * BRAKE PADS 2
	145 * BRAKE PAD RETAINER PINS 2
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC


	FCV 4.pdf
	ISSUED DATE SEPTEMBER 2005 REVISED DATE OCTOBER 2007
	ELECTRIC POWERED PERSONNEL CARRIERS AND GOLF CAR
	SERVICE PARTS MANUAL


	BOD 7.pdf
	BODY
	BODY
	BODY
	BODY
	1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 71153-G01 DEFLECTOR (PASSENGER SIDE) 1
	3 71154-G01 DEFLECTOR (DRIVER SIDE) 1
	4 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) 1
	6
	7 74443-G01 LABEL (ANTI-ROLLBACK) 1
	8 70878-G01 LABEL (SAFETY) (SHUTTLE) 1
	9 35964-G01 LABEL (SAFETY) (TE5) 1
	10
	11
	12
	13
	14
	15
	16
	17
	18 71413-G01 SPLASH PANEL 1
	19 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	20
	21 70725-G01 FRONT SHIELD BRACE 2
	22 27166-G04 FRONT SHIELD 1
	23 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 4
	24 16469-G1 WASHER, 1/4" 2
	25 01057-G01 RIVET, KTR, 1/4" X 3/4" LG 2
	26
	27 70662-G01 UPPER FLOORPAN 1
	28 70451-G01 LOWER FLOORPAN 1
	29 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 16
	30 70452-G01 ACCESS COVER 1
	31
	32 70823-G01 REAR FLOORPAN 1
	33 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 5
	34 70668-G0* FLOORMAT 1
	35
	36
	37 71051-G** COWL 1
	38 71037-G02 E-Z-GO NAMEPLATE (GOLD) 1
	39 71597-G01 PUSHNUT, 3/16" 2
	40
	41 71055-G01 RIVET, 3/16" X 1" LG 9
	42 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	43 71056-G01 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) 4
	44 00570-G2 WASHER, 5/16 (WITHOUT SUN TOP) 4
	45 00438-G6 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) 4
	46 00571-G2 WASHER, 5/16 (WITHOUT SUN TOP) 4
	47
	48 71115-G01 VINYL TRIM 2
	49 71055-G01 RIVET, 3/16" X 1" LG 10
	50
	51
	52 70441-G01 SEAT FRAME 1
	53 70046-G02 BATTERY RACK 1
	54 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	55 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	56 00559-G8 WASHER, 5/16" 2
	57 11098-G6 LOCK NUT, 5/16 - 18 2
	58 70200-G01 SCREW, 3/8 - 16 X 3/4" LG 2
	59
	60 70385-G01 SPLASH PAN (PASSENGER SIDE) 1
	61 70385-G02 SPLASH PAN (DRIVER SIDE) 1
	62 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 8
	63
	64 71812-G01 FENDER LINER (PASSENGER SIDE) (SHUTTLE) 1
	65 71812-G02 FENDER LINER (DRIVER SIDE) (SHUTTLE) 1
	66 71551-G05 FENDER LINER, EXTENDED (PASSENGER SIDE) (TE5) 1
	67 71552-G05 FENDER LINER, EXTENDED (DRIVER SIDE) (TE5) 1
	68 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG (SHUTTLE - QTY 4) (TE5 - QTY 8) AR
	69
	70
	71 71332-G** REAR BODY ASSEMBLY (WITH TAILLIGHTS) (INCLUDES ITEMS 73, 74) 1
	72 71912-G** REAR BODY ASSEMBLY (W/OUT TAILLIGHTS) (INCLUDES ITEMS 73, 74) 1
	73 71318-G01 BAGWELL LINER 1
	74 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 12
	75
	76 71609-G01 HINGE PLATE 2
	77 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	78
	79 71316-G01 PLUG 1
	80
	81 71320-G01 ACCESS PANEL 1
	82 01107-G01 SCREW, #8 X 5/8" LG 5
	83 71364-G02 ‘J’ CLIP 1
	84
	85 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	86 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	87 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" LG 2
	88
	89 71451-G02 REAR BUMPER (SHUTTLE 4, TE5 PDS) (INCLUDES ITEMS 90 & 91) 1
	90 71451-G01 REAR BUMPER 1
	91 71457-G01 STAY 4
	92 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) AR
	93 00571-G2 WASHER, 5/16" (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) AR
	94 71455-G01 BUMPER PLUG 4
	95 71102-G03 BOLT, 1/4 - 20 x 11/16" LG 2
	96 71554-G01 J-TYPE NUT RETAINER, 1/4 - 20 2
	97
	98 71578-G01 REAR BUMPER (TE5) 1
	99 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	100 00571-G2 WASHER, 5/16" 4
	101 71514-G01 BUMPER PLUG 4
	102 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	103
	104
	105 71642-G01 ROCKER PANEL (FRONT, DRIVER SIDE) 1
	106 71642-G02 ROCKER PANEL (FRONT, PASSENGER SIDE) 1
	107 71643-G01 ROCKER PANEL (REAR, DRIVER SIDE) 1
	108 71643-G02 ROCKER PANEL (REAR, PASSENGER SIDE) 1
	109 71641-G01 SILL PLATE (PASSENGER SIDE) 1
	110 71641-G02 SILL PLATE (DRIVER SIDE) 1
	111 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 6
	112 23726-G4 SPACER, 5/16" 6
	113 00891-G2 LOCK NUT, 1/4 - 20 6
	114 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	115
	116
	117 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	118 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	119 00427-G4 BOLT, 3/8 - 16 X 1 1/2" LG (SHUTTLE 4) 2
	120
	121 00560-G1 WASHER, 3/8" 4
	122 11098-G5 LOCK NUT, 3/8 - 16 2
	123
	124 74111-G01 SEAT BACK SUPPORT (SHUTTLE) 2
	125
	126 70364-G01 SPACER (TE5 & SHUTTLE 6) 2
	127 01006-G02 BOLT, 3/8 - 16 X 1 1/4" LG 4
	128 00426-G8 BOLT, 3/8 - 16 X 1" LG 2
	129 00560-G1 WASHER, 3/8" 4
	130 11098-G5 LOCK NUT, 3/8 - 16 2
	131
	132 74149-G01 VALANCE PANEL 1
	133 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	134
	135 600815 LABEL (E-Z-GO SHUTTLE) 2
	136 600809 LABEL (CUSHMAN BELLHOP) 2
	137
	138
	139
	140
	141
	142 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) (TE5) 1
	143 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) (TE5) 1
	144 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	145
	146 72914-G01 HOLD DOWN BRACKET 1
	147 70113-G01 ADJUSTABLE BUMPER 2
	148 11027-G1 LOCK NUT, 5/16 - 18 4
	149
	150 74080-G01 CARGO DECK 1
	151 23052-G1 NOISE SUPPRESSOR 1
	152 74082-G01 STEEL DECK 1
	153 74097-G01 CARGO BED MAT 1
	154 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 8
	155 14390-G4 LOCK NUT, 1/4 - 20 8
	156
	157 72913-G01 LATCH 1
	158 00100-G6 SCREW - # 10-16 X 3/4 HW - SDT - ZP 3
	159
	160
	161 34280-G02 FRONT/REAR CARGO RACK 2
	162 34280-G01 SIDE CARGO RACK 2
	163 74079-G01 TAILGATE RETAINER BRACKET 2
	164 00666-G6 SCREW, #10 - 12 X 3/4" LG 10
	165
	166 17838-G1 BUSHING 4
	167 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	168 00559-G8 WASHER, 5/16" 2
	169 11098-G6 LOCK NUT, 5/16 - 18 2
	170
	171 74099-G01 LABEL (WARNING) (BED LATCH - SHUTTLE 4) 1
	172 74095-G01 LABEL (WARNING) (LOAD BED - SHUTTLE 4) 1
	173
	174
	175
	176 70361-G02 FOOT REST ASSEMBLY (INCLUDES ITEMS 177 & 178) 1
	177 70633-G01 FOOT REST 1
	178 70362-G01 FLOOR MAT 1
	179 19853-G1 END CAP 2
	180 74129-G01 REFLECTOR 1
	181
	182 74074-G01 LABEL (WARNING) (EC) 1
	183
	184 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	185 00560-G1 WASHER, 3/8" 2
	186 11098-G5 LOCK NUT, 3/8 - 16 2
	187
	188 00427-G6 BOLT, 3/8 - 16 X 1 3/4" LG 2
	189 00560-G1 WASHER, 3/8" 4
	190 11098-G5 LOCK NUT, 3/8 - 16 2
	191
	192 70113-G01 ADJUSTABLE BUMPER 4
	193 11027-G1 LOCK NUT, 5/16 - 18 6
	194
	195 70135-G01 PEDAL PIVOT COVER 1
	196 600776-G01 FENDER FLAIR 2
	197 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	198 71424-G01 SPACER, DRIVER SIDE 1
	199 71424-G02 SPACER, PASSENGER SIDE 1
	200 71764-G01 SILL PLATE TREAD 2
	201 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	202 23726-G2 SPACER, 1/4" 4
	203 00559-G7 WASHER, 1/4" 4
	204 14390-G4 LOCK NUT, 1/4 - 20 4
	205 600035-G01 ROCKER PANEL, DRIVER SIDE 1
	206 600035-G02 ROCKER PANEL, PASSENGER SIDE 1
	207 00789-G2 SCREW, #10 - 24 X 1 1/4 LG 4
	208 23726-G2 SPACER, 1/4" 4
	209 00660-G5 WASHER, #10 4
	210 14390-G10 LOCK NUT, #10-24‘‘ 4
	211
	212
	213
	214 72966-G01 CARGO DECK 2
	215 33121-G01 HINGE 2
	216 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 16
	217 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) 4
	218 00559-G7 WASHER, 1/4" 4
	219 00559-G7 WASHER, 1/4" 4
	220 00654-G2 LOCK NUT, 1/4 - 20 4
	221
	222
	223 72956-G01 BED FRAME 1
	224 01075-G01 SCREW, 3/8 - 16 X 2 3/4" LG 2
	225 00571-G3 WASHER, 3/8 2
	226 00439-G6 SCREW, 5/16 - 18 X 1 3/4" LG 4
	227 00559-G8 WASHER, 5/16 8
	228 11098-G6 LOCK NUT, 5/16 - 18 4
	229 72982-G01 BRACKET 2
	230 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	231 00559-G8 WASHER, 5/16 4
	232 11098-G6 LOCK NUT, 5/16 - 18 2
	233
	234
	235 72983-G01 BED MOUNT BRACKET 2
	236 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	237 00559-G7 WASHER, 1/4" 4
	238 00654-G2 LOCK NUT, 1/4 - 20 4
	239 72967-G01 BULKHEAD 1
	240 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	241 00559-G7 WASHER, 1/4" 4
	242 00654-G2 LOCK NUT, 1/4 - 20 4
	243 70663-G03 FLOORMAT 1
	244
	245
	246 74892-G01 FENDER (DRIVER SIDE) 1
	247 74892-G02 FENDER (PASSENGER SIDE) 1
	248 74892-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	249 74892-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	250 74890-G01 REAR PANEL 1
	251 16816-G2 RATCHET TYPE FASTENER 4
	252
	253
	254
	255
	256
	257 600037-G01 SIDE PANEL, DRIVER SIDE 1
	258 600037-G02 SIDE PANEL, PASSENGER SIDE 1
	259 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	260 71609-G01 SEAT HINGE 2
	261 600034-G01 SEAT WRAP PANEL 1
	262 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 5
	263 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 2
	264 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 4
	265 10570-G12 RIVET, 1/4" X 9/16" LG 2
	266 16469-G01 WASHER, 1/4" 4
	267 600038-G01 SEAT FRAME WELDMENT 1
	268 00438-G8 BOLT, 5/16 - 18 x 1"LG 2
	269 00559-G8 WASHER, 5/16 2
	270 11098-G6 LOCK NUT, 5/16 - 18 2
	271 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	272 70200-G01 BOLT, 3/8 - 16 X 3/4" LG 2
	273 75900-G02 SEAT BACK BRACKET 2
	274 00426-G8 BOLT, 3/8 - 16 X 1" LG 4
	275 00560-G1 WASHER, 3/8" 4
	276 11098-G5 LOCK NUT, 3/8 - 16 4
	277 70441-G01 SEAT FRAME 1
	278 70046-G01 BATTERY RACK WELDMENT 1
	279 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	280 00438-G8 BOLT, 5/16 - 18 x 1"LG 2
	281 00559-G8 WASHER, 5/16 2
	282 11098-G6 LOCK NUT, 5/16 - 18 2
	283 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 2
	284 11098-G6 LOCK NUT, 5/16 - 18 2
	285 70200-G01 BOLT, 3/8 - 16 X 3/4" LG 2

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	models page.pdf
	SERVICE PARTS MANUAL
	ELECTRIC POWERED PERSONNEL CARRIERS AND GOLF CARS
	SHUTTLE/BELLHOP 2
	SHUTTLE/BELLHOP 4
	SHUTTLE/BELLHOP 6
	TE5
	STARTING MODEL YEAR 2005


	BATTERY PROLONGED STORAGE

	FCV 4.pdf
	ISSUED SEPTEMBER 2005 REVISED JANUARY 2008
	ELECTRIC POWERED PERSONNEL CARRIERS AND GOLF CAR
	SERVICE PARTS MANUAL


	SPC 1.pdf
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	BOD 7.pdf
	BODY
	BODY
	BODY
	BODY
	1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 71153-G01 DEFLECTOR (PASSENGER SIDE) 1
	3 71154-G01 DEFLECTOR (DRIVER SIDE) 1
	4 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) 1
	6
	7 74443-G01 LABEL (ANTI-ROLLBACK) 1
	8 70878-G01 LABEL (SAFETY) (SHUTTLE) 1
	9 35964-G01 LABEL (SAFETY) (TE5) 1
	10
	11
	12
	13
	14
	15
	16
	17
	18 71413-G01 SPLASH PANEL 1
	19 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	20
	21 70725-G01 FRONT SHIELD BRACE 2
	22 27166-G04 FRONT SHIELD 1
	23 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 4
	24 16469-G1 WASHER, 1/4" 2
	25 01057-G01 RIVET, KTR, 1/4" X 3/4" LG 2
	26
	27 70662-G01 UPPER FLOORPAN 1
	28 70451-G01 LOWER FLOORPAN 1
	29 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 16
	30 70452-G01 ACCESS COVER 1
	31
	32 70823-G01 REAR FLOORPAN 1
	33 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 5
	34 70668-G0* FLOORMAT 1
	35
	36
	37 71051-G** COWL 1
	38 71037-G02 E-Z-GO NAMEPLATE (GOLD) 1
	39 71597-G01 PUSHNUT, 3/16" 2
	40
	41 71055-G01 RIVET, 3/16" X 1" LG 9
	42 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	43 71056-G01 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) 4
	44 00570-G2 WASHER, 5/16 (WITHOUT SUN TOP) 4
	45 00438-G6 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) 4
	46 00571-G2 WASHER, 5/16 (WITHOUT SUN TOP) 4
	47
	48 71115-G01 VINYL TRIM 2
	49 71055-G01 RIVET, 3/16" X 1" LG 10
	50
	51
	52
	53 607841 BATTERY RACK ( GALVANIZED) 1
	54
	55
	56
	57
	58
	59
	60 70385-G01 SPLASH PAN (PASSENGER SIDE) 1
	61 70385-G02 SPLASH PAN (DRIVER SIDE) 1
	62 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 8
	63
	64 71812-G01 FENDER LINER (PASSENGER SIDE) (SHUTTLE) 1
	65 71812-G02 FENDER LINER (DRIVER SIDE) (SHUTTLE) 1
	66 71551-G05 FENDER LINER, EXTENDED (PASSENGER SIDE) (TE5) 1
	67 71552-G05 FENDER LINER, EXTENDED (DRIVER SIDE) (TE5) 1
	68 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG (SHUTTLE - QTY 4) (TE5 - QTY 8) AR
	69
	70
	71 71332-G** REAR BODY ASSEMBLY (WITH TAILLIGHTS) (INCLUDES ITEMS 73, 74) 1
	72 71912-G** REAR BODY ASSEMBLY (W/OUT TAILLIGHTS) (INCLUDES ITEMS 73, 74) 1
	73 71318-G01 BAGWELL LINER 1
	74 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 12
	75
	76 71609-G01 HINGE PLATE 2
	77 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	78
	79 71316-G01 PLUG 1
	80
	81 71320-G01 ACCESS PANEL 1
	82 01107-G01 SCREW, #8 X 5/8" LG 5
	83 71364-G02 ‘J’ CLIP 1
	84
	85 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	86 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	87 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" LG 2
	88
	89 71451-G02 REAR BUMPER (SHUTTLE 4, TE5 PDS) (INCLUDES ITEMS 90 & 91) 1
	90 71451-G01 REAR BUMPER 1
	91 71457-G01 STAY 4
	92 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) AR
	93 00571-G2 WASHER, 5/16" (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) AR
	94 71455-G01 BUMPER PLUG 4
	95 71102-G03 BOLT, 1/4 - 20 x 11/16" LG 2
	96 71554-G01 J-TYPE NUT RETAINER, 1/4 - 20 2
	97
	98 71578-G01 REAR BUMPER (TE5) 1
	99 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	100 00571-G2 WASHER, 5/16" 4
	101 71514-G01 BUMPER PLUG 4
	102 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	103
	104
	105 71642-G01 ROCKER PANEL (FRONT, DRIVER SIDE) 1
	106 71642-G02 ROCKER PANEL (FRONT, PASSENGER SIDE) 1
	107 71643-G01 ROCKER PANEL (REAR, DRIVER SIDE) 1
	108 71643-G02 ROCKER PANEL (REAR, PASSENGER SIDE) 1
	109 71641-G01 SILL PLATE (PASSENGER SIDE) 1
	110 71641-G02 SILL PLATE (DRIVER SIDE) 1
	111 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 6
	112 23726-G4 SPACER, 5/16" 6
	113 00891-G2 LOCK NUT, 1/4 - 20 6
	114 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	115
	116
	117 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	118 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	119 00427-G4 BOLT, 3/8 - 16 X 1 1/2" LG (SHUTTLE 4) 2
	120
	121 00560-G1 WASHER, 3/8" 4
	122 11098-G5 LOCK NUT, 3/8 - 16 2
	123
	124 74111-G01 SEAT BACK SUPPORT (SHUTTLE) 2
	125
	126 70364-G01 SPACER (TE5 & SHUTTLE 6) 2
	127 01006-G02 BOLT, 3/8 - 16 X 1 1/4" LG 4
	128 00426-G8 BOLT, 3/8 - 16 X 1" LG 2
	129 00560-G1 WASHER, 3/8" 4
	130 11098-G5 LOCK NUT, 3/8 - 16 2
	131
	132 74149-G01 VALANCE PANEL 1
	133 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	134
	135 600815 LABEL (E-Z-GO SHUTTLE) 2
	136 600809 LABEL (CUSHMAN BELLHOP) 2
	137
	138
	139
	140
	141
	142 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) (TE5) 1
	143 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) (TE5) 1
	144 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	145
	146 72914-G01 HOLD DOWN BRACKET 1
	147 70113-G01 ADJUSTABLE BUMPER 2
	148 11027-G1 LOCK NUT, 5/16 - 18 4
	149
	150 74080-G01 CARGO DECK 1
	151 23052-G1 NOISE SUPPRESSOR 1
	152 74082-G01 STEEL DECK 1
	153 74097-G01 CARGO BED MAT 1
	154 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 8
	155 14390-G4 LOCK NUT, 1/4 - 20 8
	156
	157 72913-G01 LATCH 1
	158 00100-G6 SCREW - # 10-16 X 3/4 HW - SDT - ZP 3
	159
	160
	161 34280-G02 FRONT/REAR CARGO RACK 2
	162 34280-G01 SIDE CARGO RACK 2
	163 74079-G01 TAILGATE RETAINER BRACKET 2
	164 00666-G6 SCREW, #10 - 12 X 3/4" LG 10
	165
	166 17838-G1 BUSHING 4
	167 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	168 00559-G8 WASHER, 5/16" 2
	169 11098-G6 LOCK NUT, 5/16 - 18 2
	170
	171 74099-G01 LABEL (WARNING) (BED LATCH - SHUTTLE 4) 1
	172 74095-G01 LABEL (WARNING) (LOAD BED - SHUTTLE 4) 1
	173
	174
	175
	176 70361-G02 FOOT REST ASSEMBLY (INCLUDES ITEMS 177 & 178) 1
	177 70633-G01 FOOT REST 1
	178 70362-G01 FLOOR MAT 1
	179 19853-G1 END CAP 2
	180 74129-G01 REFLECTOR 1
	181
	182 74074-G01 LABEL (WARNING) (EC) 1
	183
	184 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	185 00560-G1 WASHER, 3/8" 2
	186 11098-G5 LOCK NUT, 3/8 - 16 2
	187
	188 00427-G6 BOLT, 3/8 - 16 X 1 3/4" LG 2
	189 00560-G1 WASHER, 3/8" 4
	190 11098-G5 LOCK NUT, 3/8 - 16 2
	191
	192 70113-G01 ADJUSTABLE BUMPER 4
	193 11027-G1 LOCK NUT, 5/16 - 18 6
	194
	195 70135-G01 PEDAL PIVOT COVER 1
	196 600776-G01 FENDER FLAIR 2
	197 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	198 71424-G01 SPACER, DRIVER SIDE 1
	199 71424-G02 SPACER, PASSENGER SIDE 1
	200 71764-G01 SILL PLATE TREAD 2
	201 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	202 23726-G2 SPACER, 1/4" 4
	203 00559-G7 WASHER, 1/4" 4
	204 14390-G4 LOCK NUT, 1/4 - 20 4
	205 600035-G01 ROCKER PANEL, DRIVER SIDE 1
	206 600035-G02 ROCKER PANEL, PASSENGER SIDE 1
	207 00789-G2 SCREW, #10 - 24 X 1 1/4 LG 4
	208 23726-G2 SPACER, 1/4" 4
	209 00660-G5 WASHER, #10 4
	210 14390-G10 LOCK NUT, #10-24‘‘ 4
	211
	212
	213
	214 72966-G01 CARGO DECK 2
	215 33121-G01 HINGE 2
	216 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 16
	217 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) 4
	218 00559-G7 WASHER, 1/4" 4
	219 00559-G7 WASHER, 1/4" 4
	220 00654-G2 LOCK NUT, 1/4 - 20 4
	221
	222
	223 72956-G01 BED FRAME 1
	224 01075-G01 SCREW, 3/8 - 16 X 2 3/4" LG 2
	225 00571-G3 WASHER, 3/8 2
	226 00439-G6 SCREW, 5/16 - 18 X 1 3/4" LG 4
	227 00559-G8 WASHER, 5/16 8
	228 11098-G6 LOCK NUT, 5/16 - 18 4
	229 72982-G01 BRACKET 2
	230 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	231 00559-G8 WASHER, 5/16 4
	232 11098-G6 LOCK NUT, 5/16 - 18 2
	233
	234
	235 72983-G01 BED MOUNT BRACKET 2
	236 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	237 00559-G7 WASHER, 1/4" 4
	238 00654-G2 LOCK NUT, 1/4 - 20 4
	239 72967-G01 BULKHEAD 1
	240 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	241 00559-G7 WASHER, 1/4" 4
	242 00654-G2 LOCK NUT, 1/4 - 20 4
	243 70663-G03 FLOORMAT 1
	244
	245
	246 74892-G01 FENDER (DRIVER SIDE) 1
	247 74892-G02 FENDER (PASSENGER SIDE) 1
	248 74892-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	249 74892-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	250 74890-G01 REAR PANEL 1
	251 16816-G2 RATCHET TYPE FASTENER 4
	252
	253
	254
	255
	256
	257 600037-G01 SIDE PANEL, DRIVER SIDE 1
	258 600037-G02 SIDE PANEL, PASSENGER SIDE 1
	259 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	260 71609-G01 SEAT HINGE 2
	261 600034-G01 SEAT WRAP PANEL 1
	262 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 5
	263 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 2
	264 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 4
	265 10570-G12 RIVET, 1/4" X 9/16" LG 2
	266 16469-G01 WASHER, 1/4" 4
	267 600038-G01 SEAT FRAME WELDMENT 1
	268 00438-G8 BOLT, 5/16 - 18 x 1"LG 2
	269 00559-G8 WASHER, 5/16 2
	270 11098-G6 LOCK NUT, 5/16 - 18 2
	271 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	272 70200-G01 BOLT, 3/8 - 16 X 3/4" LG 2
	273 75900-G02 SEAT BACK BRACKET 2
	274 00426-G8 BOLT, 3/8 - 16 X 1" LG 4
	275 00560-G1 WASHER, 3/8" 4
	276 11098-G5 LOCK NUT, 3/8 - 16 4
	277 70441-G01 SEAT FRAME 1
	278 70046-G01 BATTERY RACK WELDMENT 1
	279 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	280 00438-G8 BOLT, 5/16 - 18 x 1"LG 2
	281 00559-G8 WASHER, 5/16 2
	282 11098-G6 LOCK NUT, 5/16 - 18 2
	283 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 2
	284 11098-G6 LOCK NUT, 5/16 - 18 2
	285 70200-G01 BOLT, 3/8 - 16 X 3/4" LG 2

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	FCV 4.pdf
	ISSUED SEPTEMBER 2005 REVISED MAY 2008
	ELECTRIC POWERED PERSONNEL CARRIERS AND GOLF CAR
	SERVICE PARTS MANUAL


	BOD 7.pdf
	BODY
	BODY
	BODY
	BODY
	1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 71153-G01 DEFLECTOR (PASSENGER SIDE) 1
	3 71154-G01 DEFLECTOR (DRIVER SIDE) 1
	4 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) 1
	6
	7 74443-G01 LABEL (ANTI-ROLLBACK) 1
	8 70878-G01 LABEL (SAFETY) (SHUTTLE) 1
	9 35964-G01 LABEL (SAFETY) (TE5) 1
	10
	11
	12
	13
	14
	15
	16
	17
	18 71413-G01 SPLASH PANEL 1
	19 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	20
	21 70725-G01 FRONT SHIELD BRACE 2
	22 27166-G04 FRONT SHIELD 1
	23 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 4
	24 16469-G1 WASHER, 1/4" 2
	25 01057-G01 RIVET, KTR, 1/4" X 3/4" LG 2
	26
	27 70662-G01 UPPER FLOORPAN 1
	28 70451-G01 LOWER FLOORPAN 1
	29 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 16
	30 70452-G01 ACCESS COVER 1
	31
	32 70823-G01 REAR FLOORPAN 1
	33 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 5
	34 70668-G0* FLOORMAT 1
	35
	36
	37 71051-G** COWL 1
	38 71037-G02 E-Z-GO NAMEPLATE (GOLD) 1
	39 71597-G01 PUSHNUT, 3/16" 2
	40
	41 71055-G01 RIVET, 3/16" X 1" LG 9
	42 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	43 71056-G01 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) 4
	44 00570-G2 WASHER, 5/16 (WITHOUT SUN TOP) 4
	45 00438-G6 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) 4
	46 00571-G2 WASHER, 5/16 (WITHOUT SUN TOP) 4
	47
	48 71115-G01 VINYL TRIM 2
	49 71055-G01 RIVET, 3/16" X 1" LG 10
	50
	51
	52
	53 607841 BATTERY RACK ( GALVANIZED) 1
	54
	55
	56
	57
	58
	59
	60 70385-G01 SPLASH PAN (PASSENGER SIDE) 1
	61 70385-G02 SPLASH PAN (DRIVER SIDE) 1
	62 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 8
	63
	64 71812-G01 FENDER LINER (PASSENGER SIDE) (SHUTTLE) 1
	65 71812-G02 FENDER LINER (DRIVER SIDE) (SHUTTLE) 1
	66 71551-G05 FENDER LINER, EXTENDED (PASSENGER SIDE) (TE5) 1
	67 71552-G05 FENDER LINER, EXTENDED (DRIVER SIDE) (TE5) 1
	68 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG (SHUTTLE - QTY 4) (TE5 - QTY 8) AR
	69
	70
	71 71332-G** REAR BODY ASSEMBLY (WITH TAILLIGHTS) (INCLUDES ITEMS 73, 74) 1
	72 71912-G** REAR BODY ASSEMBLY (W/OUT TAILLIGHTS) (INCLUDES ITEMS 73, 74) 1
	73 71318-G01 BAGWELL LINER 1
	74 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 12
	75
	76 71609-G01 HINGE PLATE 2
	77 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	78
	79 71316-G01 PLUG 1
	80
	81 71320-G01 ACCESS PANEL 1
	82 01107-G01 SCREW, #8 X 5/8" LG 5
	83 71364-G02 ‘J’ CLIP 1
	84
	85 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	86 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	87 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" LG 2
	88
	89 71451-G02 REAR BUMPER (SHUTTLE 4, TE5 PDS) (INCLUDES ITEMS 90 & 91) 1
	90 71451-G01 REAR BUMPER 1
	91 71457-G01 STAY 4
	92 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) AR
	93 00571-G2 WASHER, 5/16" (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) AR
	94 71455-G01 BUMPER PLUG 4
	95 71102-G03 BOLT, 1/4 - 20 x 11/16" LG 2
	96 71554-G01 J-TYPE NUT RETAINER, 1/4 - 20 2
	97
	98 71578-G01 REAR BUMPER (TE5) 1
	99 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	100 00571-G2 WASHER, 5/16" 4
	101 71514-G01 BUMPER PLUG 4
	102 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	103
	104
	105 71642-G01 ROCKER PANEL (FRONT, DRIVER SIDE) 1
	106 71642-G02 ROCKER PANEL (FRONT, PASSENGER SIDE) 1
	107 71643-G01 ROCKER PANEL (REAR, DRIVER SIDE) 1
	108 71643-G02 ROCKER PANEL (REAR, PASSENGER SIDE) 1
	109 71641-G01 SILL PLATE (PASSENGER SIDE) 1
	110 71641-G02 SILL PLATE (DRIVER SIDE) 1
	111 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 6
	112 23726-G4 SPACER, 5/16" 6
	113 00891-G2 LOCK NUT, 1/4 - 20 6
	114 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	115
	116
	117 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	118 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	119 00427-G4 BOLT, 3/8 - 16 X 1 1/2" LG (SHUTTLE 4) 2
	120
	121 00560-G1 WASHER, 3/8" 4
	122 11098-G5 LOCK NUT, 3/8 - 16 2
	123
	124 74111-G01 SEAT BACK SUPPORT (SHUTTLE) 2
	125
	126 70364-G01 SPACER (TE5 & SHUTTLE 6) 2
	127 01006-G02 BOLT, 3/8 - 16 X 1 1/4" LG 4
	128 00426-G8 BOLT, 3/8 - 16 X 1" LG 2
	129 00560-G1 WASHER, 3/8" 4
	130 11098-G5 LOCK NUT, 3/8 - 16 2
	131
	132 74149-G01 VALANCE PANEL 1
	133 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	134
	135 600815 LABEL (E-Z-GO SHUTTLE) 2
	136 600809 LABEL (CUSHMAN BELLHOP) 2
	137
	138
	139
	140
	141
	142 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) (TE5) 1
	143 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) (TE5) 1
	144 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	145
	146 72914-G01 HOLD DOWN BRACKET 1
	147 70113-G01 ADJUSTABLE BUMPER 2
	148 11027-G1 LOCK NUT, 5/16 - 18 4
	149
	150 74080-G01 CARGO DECK 1
	151 23052-G1 NOISE SUPPRESSOR 1
	152 74082-G01 STEEL DECK 1
	153 74097-G01 CARGO BED MAT 1
	154 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 8
	155 14390-G4 LOCK NUT, 1/4 - 20 8
	156
	157 72913-G01 LATCH 1
	158 00100-G6 SCREW - # 10-16 X 3/4 HW - SDT - ZP 3
	159
	160
	161 34280-G02 FRONT/REAR CARGO RACK 2
	162 34280-G01 SIDE CARGO RACK 2
	163 74079-G01 TAILGATE RETAINER BRACKET 2
	164 00666-G6 SCREW, #10 - 12 X 3/4" LG 10
	165
	166 17838-G1 BUSHING 4
	167 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	168 00559-G8 WASHER, 5/16" 2
	169 11098-G6 LOCK NUT, 5/16 - 18 2
	170
	171 74099-G01 LABEL (WARNING) (BED LATCH - SHUTTLE 4) 1
	172 74095-G01 LABEL (WARNING) (LOAD BED - SHUTTLE 4) 1
	173
	174
	175
	176 70361-G02 FOOT REST ASSEMBLY (INCLUDES ITEMS 177 & 178) 1
	177 70633-G01 FOOT REST 1
	178 70362-G01 FLOOR MAT 1
	179 19853-G1 END CAP 2
	180 74129-G01 REFLECTOR 1
	181
	182 74074-G01 LABEL (WARNING) (EC) 1
	183
	184 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	185 00560-G1 WASHER, 3/8" 2
	186 11098-G5 LOCK NUT, 3/8 - 16 2
	187
	188 00427-G6 BOLT, 3/8 - 16 X 1 3/4" LG 2
	189 00560-G1 WASHER, 3/8" 4
	190 11098-G5 LOCK NUT, 3/8 - 16 2
	191
	192 70113-G01 ADJUSTABLE BUMPER 4
	193 11027-G1 LOCK NUT, 5/16 - 18 6
	194
	195 70135-G01 PEDAL PIVOT COVER 1
	196 600776-G01 FENDER FLAIR 2
	197 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	198 71424-G01 SPACER, DRIVER SIDE 1
	199 71424-G02 SPACER, PASSENGER SIDE 1
	200 71764-G01 SILL PLATE TREAD 2
	201 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	202 23726-G2 SPACER, 1/4" 4
	203 00559-G7 WASHER, 1/4" 4
	204 14390-G4 LOCK NUT, 1/4 - 20 4
	205 600035-G01 ROCKER PANEL, DRIVER SIDE 1
	206 600035-G02 ROCKER PANEL, PASSENGER SIDE 1
	207 00789-G2 SCREW, #10 - 24 X 1 1/4 LG 4
	208 23726-G2 SPACER, 1/4" 4
	209 00660-G5 WASHER, #10 4
	210 14390-G10 LOCK NUT, #10-24‘‘ 4
	211
	212
	213
	214 72966-G01 CARGO DECK 2
	215 33121-G01 HINGE 2
	216 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 16
	217 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) 4
	218 00559-G7 WASHER, 1/4" 4
	219 00559-G7 WASHER, 1/4" 4
	220 00654-G2 LOCK NUT, 1/4 - 20 4
	221
	222
	223 72956-G01 BED FRAME 1
	224 01075-G01 SCREW, 3/8 - 16 X 2 3/4" LG 2
	225 00571-G3 WASHER, 3/8 2
	226 00439-G6 SCREW, 5/16 - 18 X 1 3/4" LG 4
	227 00559-G8 WASHER, 5/16 8
	228 11098-G6 LOCK NUT, 5/16 - 18 4
	229 72982-G01 BRACKET 2
	230 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	231 00559-G8 WASHER, 5/16 4
	232 11098-G6 LOCK NUT, 5/16 - 18 2
	233
	234
	235 72983-G01 BED MOUNT BRACKET 2
	236 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	237 00559-G7 WASHER, 1/4" 4
	238 00654-G2 LOCK NUT, 1/4 - 20 4
	239 72967-G01 BULKHEAD 1
	240 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	241 00559-G7 WASHER, 1/4" 4
	242 00654-G2 LOCK NUT, 1/4 - 20 4
	243 70663-G03 FLOORMAT 1
	244 22524-G1 FOAM TAPE 40"
	245
	246 74892-G01 FENDER (DRIVER SIDE) 1
	247 74892-G02 FENDER (PASSENGER SIDE) 1
	248 74892-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	249 74892-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	250 74890-G01 REAR PANEL 1
	251 16816-G2 RATCHET TYPE FASTENER 4
	252
	253
	254
	255
	256
	257 600037-G01 SIDE PANEL, DRIVER SIDE 1
	258 600037-G02 SIDE PANEL, PASSENGER SIDE 1
	259 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	260 71609-G01 SEAT HINGE 2
	261 600034-G01 SEAT WRAP PANEL 1
	262 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 5
	263 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 2
	264 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 4
	265 10570-G12 RIVET, 1/4" X 9/16" LG 2
	266 16469-G01 WASHER, 1/4" 4
	267 600038-G01 SEAT FRAME WELDMENT 1
	268 00438-G8 BOLT, 5/16 - 18 x 1"LG 2
	269 00559-G8 WASHER, 5/16 2
	270 11098-G6 LOCK NUT, 5/16 - 18 2
	271 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	272 70200-G01 BOLT, 3/8 - 16 X 3/4" LG 2
	273 75900-G02 SEAT BACK BRACKET 2
	274 00426-G8 BOLT, 3/8 - 16 X 1" LG 4
	275 00560-G1 WASHER, 3/8" 4
	276 11098-G5 LOCK NUT, 3/8 - 16 4
	277 70441-G01 SEAT FRAME 1
	278 70046-G01 BATTERY RACK WELDMENT 1
	279 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	280 00438-G8 BOLT, 5/16 - 18 x 1"LG 2
	281 00559-G8 WASHER, 5/16 2
	282 11098-G6 LOCK NUT, 5/16 - 18 2
	283 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 2
	284 11098-G6 LOCK NUT, 5/16 - 18 2
	285 70200-G01 BOLT, 3/8 - 16 X 3/4" LG 2

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	FCV 4.pdf
	ISSUED SEPTEMBER 2005 REVISED JULY 2008
	ELECTRIC POWERED PERSONNEL CARRIERS AND GOLF CAR
	SERVICE PARTS MANUAL


	F - Electrical.pdf
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	1 73311-G03 CHARGER HARNESS / RECEPTACLE (INCLUDES ITEMS 2 - 11) 1
	2 602822 CHARGER HARNESS 1
	3 73051-G30 CHARGER HARNESS RECEPTACLE (INCLUDES ITEMS 4 - 11) 1
	4 73051-G22 RECEPTACLE BOTTOM 1
	5 73051-G21 RECEPTACLE COVER 1
	6 73051-G08 SCREW, #10 - 32 X 1/2" LG 2
	7 73051-G09 SCREW, #6 - 32 X 1 3/4" LG 3
	8 73051-G10 LOCK NUT, #6 - 32 3
	9 25978-G25 WIRE, RED JUMPER, 18 GA. 1
	10 73051-G23 FEMALE CONTACT 1
	11 73051-G24 FEMALE CONTACT, INSULATED 1
	12 71055-G01 RIVET, 3/16" X 1" LG 4
	13
	14
	15 73349-G01 POWER HARNESS 1
	16
	17
	18 00993-G01 LOCK WASHER, 5/16" 8
	19 28418-G01 NUT, 5/16 - 18 8
	20 27327-G0* CLAMP 1
	21 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 1
	22
	23 XXXXX-G** 6 VOLT BATTERY 8
	24 70045-G01 BATTERY RETAINER 1
	25 01101-G01 HOLD DOWN BOLT 2
	26 11027-G1 LOCK NUT, 5/16 - 18 6
	27 70386-G01 HOLD DOWN BOLT 4
	28 70387-G01 BATTERY RETAINER 2
	29
	30 25971-G18 4 GA WIRE (BLK 6") 4
	31 25971-G16 4 GA WIRE (BLK 19") 2
	32 25971-G13 4 GA WIRE (BLK 10 1/2") 1
	33 00702-G2 NUT, 5/16 - 18 16
	34
	35
	36 73030-G02 CONSOLE INSERT PLATE 1
	37 71123-G02 LABEL, CONSOLE INSERT PLATE (WITHOUT LIGHTS) 1
	38 71129-G01 LABEL, CONSOLE INSERT PLATE (WITH LIGHTS) 1
	39 33623-G02 RIVET, 3/16" X 3/8" LG 2
	40 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 41 - 43) 1
	41 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS, STANDARD KEY) 1
	42 00568-G6 LOCK WASHER, 3/4" 1
	43 17137-G1 FACE NUT 1
	44 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS, NON-STANDARD KEY) 1
	45 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS, INDIVIDUALLY KEYED) 1
	46 33639-G01 IGNITION SWITCH (WITH LIGHTS, STANDARD KEY) 1
	47 33639-G02 IGNITION SWITCH (WITH LIGHTS, NON-STANDARD KEY) 1
	48 33639-G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	49 70828-G01 WIRE HARNESS (KEY SWITCH) 1
	50 17618-G1 WIRE TIE 6
	51
	52 33636-G03 STATE OF CHARGE METER 1
	53 25978-G74 18 GA WIRE (RED 6") 1
	54 74018-G02 WIRE HARNESS (STATE OF CHARGE METER) 1
	55
	56 22674-G1 FUSE BLOCK 1
	57 01041-G01 RIVET, 5/32" X 3/8" LG 2
	58 18392-G1 FUSE, 15 AMP 3
	59 601337 WIRE HARNESS (ACCESSORY) 1
	60
	61
	62
	63
	64 32860-G1 HORN 1
	65
	66 74236-G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	67 74236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	68 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	69 11027-G2 LOCK NUT, 1/4 - 20 2
	70 74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT BAR 1
	71 00114-G6 SCREW, 1/4 - 20 X 3/4" LG 4
	72 XXXXX-XX SEE BODY SECTION
	73
	74 74004-G01 HEADLIGHT BULB 2
	75 74005-G01 MARKER LIGHT BULB 2
	76 74006-G01 TURN SIGNAL BULB 2
	77
	78 22260-G2 TAILLIGHT ASSEMBLY 2
	79 74371-G01 BEZEL (DRIVER SIDE) 1
	80 74371-G02 BEZEL (PASSENGER SIDE) 1
	81 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	82 71364-G02 ‘J’ CLIP 8
	83 71425-G01 COUNTERSUNK SCREW, #3 - 18 X 3/4" LG 8
	84
	85 21759-G1 TAILLIGHT BULB 2
	86
	87 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 88) 1
	88 21640-G1 TURN SIGNAL FLASHER 1
	89 32307-G3 FLEX LOOM, 3/8" X 8" LG 1
	90 17618-G1 WIRE TIE 2
	91 20965-G3 STEERING COLUMN COVER 1
	92
	93 75113-G06 HOUR METER KIT (INCLUDES ITEMS 94 - 98) 1
	94 620133 HOUR METER 1
	95 74716-G01 HOUR METER BRACKET 1
	96 74696-G01 RETAINER CLIP 1
	97 10570-G11 RIVET 2
	98 75117-G01 WIRE HARNESS (HOUR METER) 1
	99
	100
	101 17318-G1 HORN SWITCH 1
	102 17318-G2 HORN SWITCH CAP AND NUT 1
	103 27068-G01 HORN SWITCH BOOT 1
	104 19233-G1 HORN SWITCH LABEL 1
	105 71055-G01 RIVET, 3/16" X 1" LG 2
	106
	107
	108 73030-G06 CONSOLE INSERT PLATE 1
	109 74320-G01 LABEL, DIRECTION SELECTOR AND STATE OF CHARGE METER 1
	110 74322-G01 LABEL, LIGHTS, DIRECTION SELECTOR & STATE OF CHARGE METER 1
	111 74323-G01 DIRECTION SELECTOR SWITCH 1
	112 33636-G05 STATE OF CHARGE METER (VERTICAL) 1
	113 33623-G02 RIVET, 3/16" X 3/8" LG 2
	114
	115 73334-G01 HARNESS (CONTROL) 1
	116
	117 73290-G02 BUZZER 1
	118 71045-G01 RIVET, 5/32" X 3/4" LG 2

	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM

	BOD 7.pdf
	BODY
	BODY
	BODY
	BODY
	1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 71153-G01 DEFLECTOR (PASSENGER SIDE) 1
	3 71154-G01 DEFLECTOR (DRIVER SIDE) 1
	4 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) 1
	6
	7 74443-G01 LABEL (ANTI-ROLLBACK) 1
	8 70878-G01 LABEL (SAFETY) (SHUTTLE) 1
	9 35964-G01 LABEL (SAFETY) (TE5) 1
	10
	11
	12
	13
	14
	15
	16
	17
	18 71413-G01 SPLASH PANEL 1
	19 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	20
	21 70725-G01 FRONT SHIELD BRACE 2
	22 27166-G04 FRONT SHIELD 1
	23 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 4
	24 16469-G1 WASHER, 1/4" 2
	25 01057-G01 RIVET, KTR, 1/4" X 3/4" LG 2
	26
	27 70662-G01 UPPER FLOORPAN 1
	28 70451-G01 LOWER FLOORPAN 1
	29 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 16
	30 70452-G01 ACCESS COVER 1
	31
	32 70823-G01 REAR FLOORPAN 1
	33 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 5
	34 70668-G0* FLOORMAT 1
	35
	36
	37 71051-G** COWL 1
	38 71037-G02 E-Z-GO NAMEPLATE (GOLD) 1
	39 71597-G01 PUSHNUT, 3/16" 2
	40
	41 71055-G01 RIVET, 3/16" X 1" LG 9
	42 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	43 71056-G01 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) 4
	44 00570-G2 WASHER, 5/16 (WITHOUT SUN TOP) 4
	45 00438-G6 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) 4
	46 00571-G2 WASHER, 5/16 (WITHOUT SUN TOP) 4
	47
	48 71115-G01 VINYL TRIM 2
	49 71055-G01 RIVET, 3/16" X 1" LG 10
	50
	51
	52
	53 607841 BATTERY RACK ( GALVANIZED) 1
	54
	55
	56
	57
	58
	59
	60 70385-G01 SPLASH PAN (PASSENGER SIDE) 1
	61 70385-G02 SPLASH PAN (DRIVER SIDE) 1
	62 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 8
	63
	64 71812-G01 FENDER LINER (PASSENGER SIDE) (SHUTTLE) 1
	65 71812-G02 FENDER LINER (DRIVER SIDE) (SHUTTLE) 1
	66 71551-G05 FENDER LINER, EXTENDED (PASSENGER SIDE) (TE5) 1
	67 71552-G05 FENDER LINER, EXTENDED (DRIVER SIDE) (TE5) 1
	68 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG (SHUTTLE - QTY 4) (TE5 - QTY 8) AR
	69
	70
	71 71332-G** REAR BODY ASSEMBLY (WITH TAILLIGHTS) (INCLUDES ITEMS 73, 74) 1
	72 71912-G** REAR BODY ASSEMBLY (W/OUT TAILLIGHTS) (INCLUDES ITEMS 73, 74) 1
	73 71318-G01 BAGWELL LINER 1
	74 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 12
	75
	76 71609-G01 HINGE PLATE 2
	77 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	78
	79 71316-G01 PLUG 1
	80
	81 71320-G01 ACCESS PANEL 1
	82 01107-G01 SCREW, #8 X 5/8" LG 5
	83 71364-G02 ‘J’ CLIP 1
	84
	85 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	86 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	87 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" LG 2
	88
	89 71451-G02 REAR BUMPER (SHUTTLE 4, TE5 PDS) (INCLUDES ITEMS 90 & 91) 1
	90 71451-G01 REAR BUMPER 1
	91 71457-G01 STAY 4
	92 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) AR
	93 00571-G2 WASHER, 5/16" (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) AR
	94 71455-G01 BUMPER PLUG 4
	95 71102-G03 BOLT, 1/4 - 20 x 11/16" LG 2
	96 71554-G01 J-TYPE NUT RETAINER, 1/4 - 20 2
	97
	98 71578-G01 REAR BUMPER (TE5) 1
	99 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	100 00571-G2 WASHER, 5/16" 4
	101 71514-G01 BUMPER PLUG 4
	102 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	103
	104
	105 71642-G01 ROCKER PANEL (FRONT, DRIVER SIDE) 1
	106 71642-G02 ROCKER PANEL (FRONT, PASSENGER SIDE) 1
	107 71643-G01 ROCKER PANEL (REAR, DRIVER SIDE) 1
	108 71643-G02 ROCKER PANEL (REAR, PASSENGER SIDE) 1
	109 71641-G01 SILL PLATE (PASSENGER SIDE) 1
	110 71641-G02 SILL PLATE (DRIVER SIDE) 1
	111 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 6
	112 23726-G4 SPACER, 5/16" 6
	113 00891-G2 LOCK NUT, 1/4 - 20 6
	114 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	115
	116
	117 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	118 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	119 00427-G4 BOLT, 3/8 - 16 X 1 1/2" LG (SHUTTLE 4) 2
	120
	121 00560-G1 WASHER, 3/8" 4
	122 11098-G5 LOCK NUT, 3/8 - 16 2
	123
	124 74111-G01 SEAT BACK SUPPORT (SHUTTLE) 2
	125
	126 70364-G01 SPACER (TE5 & SHUTTLE 6) 2
	127 01006-G02 BOLT, 3/8 - 16 X 1 1/4" LG 4
	128 00426-G8 BOLT, 3/8 - 16 X 1" LG 2
	129 00560-G1 WASHER, 3/8" 4
	130 11098-G5 LOCK NUT, 3/8 - 16 2
	131
	132 74149-G01 VALANCE PANEL 1
	133 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	134
	135 600815 LABEL (E-Z-GO SHUTTLE) 2
	136 600809 LABEL (CUSHMAN BELLHOP) 2
	137
	138
	139
	140
	141
	142 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) (TE5) 1
	143 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) (TE5) 1
	144 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	145
	146 72914-G01 HOLD DOWN BRACKET 1
	147 70113-G01 ADJUSTABLE BUMPER 2
	148 11027-G1 LOCK NUT, 5/16 - 18 4
	149
	150 74080-G01 CARGO DECK 1
	151 23052-G1 NOISE SUPPRESSOR 1
	152 74082-G01 STEEL DECK 1
	153 74097-G01 CARGO BED MAT 1
	154 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 8
	155 14390-G4 LOCK NUT, 1/4 - 20 8
	156 608984 TAPE, DOUBLE SIDED 40"
	157 72913-G01 LATCH 1
	158 00100-G6 SCREW - # 10-16 X 3/4 HW - SDT - ZP 3
	159
	160
	161 34280-G02 FRONT/REAR CARGO RACK 2
	162 34280-G01 SIDE CARGO RACK 2
	163 74079-G01 TAILGATE RETAINER BRACKET 2
	164 00666-G6 SCREW, #10 - 12 X 3/4" LG 10
	165
	166 17838-G1 BUSHING 4
	167 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	168 00559-G8 WASHER, 5/16" 2
	169 11098-G6 LOCK NUT, 5/16 - 18 2
	170
	171 74099-G01 LABEL (WARNING) (BED LATCH - SHUTTLE 4) 1
	172 74095-G01 LABEL (WARNING) (LOAD BED - SHUTTLE 4) 1
	173
	174
	175
	176 70361-G02 FOOT REST ASSEMBLY (INCLUDES ITEMS 177 & 178) 1
	177 70633-G01 FOOT REST 1
	178 70362-G01 FLOOR MAT 1
	179 19853-G1 END CAP 2
	180 74129-G01 REFLECTOR 1
	181
	182 74074-G01 LABEL (WARNING) (EC) 1
	183
	184 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	185 00560-G1 WASHER, 3/8" 2
	186 11098-G5 LOCK NUT, 3/8 - 16 2
	187
	188 00427-G6 BOLT, 3/8 - 16 X 1 3/4" LG 2
	189 00560-G1 WASHER, 3/8" 4
	190 11098-G5 LOCK NUT, 3/8 - 16 2
	191
	192 70113-G01 ADJUSTABLE BUMPER 4
	193 11027-G1 LOCK NUT, 5/16 - 18 6
	194
	195 70135-G01 PEDAL PIVOT COVER 1
	196 600776-G01 FENDER FLAIR 2
	197 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	198 71424-G01 SPACER, DRIVER SIDE 1
	199 71424-G02 SPACER, PASSENGER SIDE 1
	200 71764-G01 SILL PLATE TREAD 2
	201 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	202 23726-G2 SPACER, 1/4" 4
	203 00559-G7 WASHER, 1/4" 4
	204 14390-G4 LOCK NUT, 1/4 - 20 4
	205 600035-G01 ROCKER PANEL, DRIVER SIDE 1
	206 600035-G02 ROCKER PANEL, PASSENGER SIDE 1
	207 00789-G2 SCREW, #10 - 24 X 1 1/4 LG 4
	208 23726-G2 SPACER, 1/4" 4
	209 00660-G5 WASHER, #10 4
	210 14390-G10 LOCK NUT, #10-24‘‘ 4
	211
	212
	213
	214 72966-G01 CARGO DECK 2
	215 33121-G01 HINGE 2
	216 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 16
	217 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) 4
	218 00559-G7 WASHER, 1/4" 4
	219 00559-G7 WASHER, 1/4" 4
	220 00654-G2 LOCK NUT, 1/4 - 20 4
	221
	222
	223 72956-G01 BED FRAME 1
	224 01075-G01 SCREW, 3/8 - 16 X 2 3/4" LG 2
	225 00571-G3 WASHER, 3/8 2
	226 00439-G6 SCREW, 5/16 - 18 X 1 3/4" LG 4
	227 00559-G8 WASHER, 5/16 8
	228 11098-G6 LOCK NUT, 5/16 - 18 4
	229 72982-G01 BRACKET 2
	230 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	231 00559-G8 WASHER, 5/16 4
	232 11098-G6 LOCK NUT, 5/16 - 18 2
	233
	234
	235 72983-G01 BED MOUNT BRACKET 2
	236 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	237 00559-G7 WASHER, 1/4" 4
	238 00654-G2 LOCK NUT, 1/4 - 20 4
	239 72967-G01 BULKHEAD 1
	240 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	241 00559-G7 WASHER, 1/4" 4
	242 00654-G2 LOCK NUT, 1/4 - 20 4
	243 70663-G03 FLOORMAT 1
	244 22524-G1 FOAM TAPE 40"
	245
	246 74892-G01 FENDER (DRIVER SIDE) 1
	247 74892-G02 FENDER (PASSENGER SIDE) 1
	248 74892-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	249 74892-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	250 74890-G01 REAR PANEL 1
	251 16816-G2 RATCHET TYPE FASTENER 4
	252
	253
	254
	255
	256
	257 600037-G01 SIDE PANEL, DRIVER SIDE 1
	258 600037-G02 SIDE PANEL, PASSENGER SIDE 1
	259 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	260 71609-G01 SEAT HINGE 2
	261 600034-G01 SEAT WRAP PANEL 1
	262 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 5
	263 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 2
	264 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 4
	265 10570-G12 RIVET, 1/4" X 9/16" LG 2
	266 16469-G01 WASHER, 1/4" 4
	267 600038-G01 SEAT FRAME WELDMENT 1
	268 00438-G8 BOLT, 5/16 - 18 x 1"LG 2
	269 00559-G8 WASHER, 5/16 2
	270 11098-G6 LOCK NUT, 5/16 - 18 2
	271 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	272 70200-G01 BOLT, 3/8 - 16 X 3/4" LG 2
	273 75900-G02 SEAT BACK BRACKET 2
	274 00426-G8 BOLT, 3/8 - 16 X 1" LG 4
	275 00560-G1 WASHER, 3/8" 4
	276 11098-G5 LOCK NUT, 3/8 - 16 4
	277 70441-G01 SEAT FRAME 1
	278 70046-G01 BATTERY RACK WELDMENT 1
	279 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	280 00438-G8 BOLT, 5/16 - 18 x 1"LG 2
	281 00559-G8 WASHER, 5/16 2
	282 11098-G6 LOCK NUT, 5/16 - 18 2
	283 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 2
	284 11098-G6 LOCK NUT, 5/16 - 18 2
	285 70200-G01 BOLT, 3/8 - 16 X 3/4" LG 2

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	F - Electrical.pdf
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	1 73311-G03 CHARGER HARNESS / RECEPTACLE (INCLUDES ITEMS 2 - 11) 1
	2 602822 CHARGER HARNESS 1
	3 73051-G30 CHARGER HARNESS RECEPTACLE (INCLUDES ITEMS 4 - 11) 1
	4 73051-G22 RECEPTACLE BOTTOM 1
	5 73051-G21 RECEPTACLE COVER 1
	6 73051-G08 SCREW, #10 - 32 X 1/2" LG 2
	7 73051-G09 SCREW, #6 - 32 X 1 3/4" LG 3
	8 73051-G10 LOCK NUT, #6 - 32 3
	9 25978-G25 WIRE, RED JUMPER, 18 GA. 1
	10 73051-G23 FEMALE CONTACT 1
	11 73051-G24 FEMALE CONTACT, INSULATED 1
	12 71055-G01 RIVET, 3/16" X 1" LG 4
	13
	14
	15 73349-G01 POWER HARNESS 1
	16
	17
	18 00993-G01 LOCK WASHER, 5/16" 8
	19 28418-G01 NUT, 5/16 - 18 8
	20 27327-G0* CLAMP 1
	21 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 1
	22
	23 XXXXX-G** 6 VOLT BATTERY 8
	24 70045-G01 BATTERY RETAINER 1
	25 01101-G01 HOLD DOWN BOLT 2
	26 11027-G1 LOCK NUT, 5/16 - 18 6
	27 70386-G01 HOLD DOWN BOLT 4
	28 70387-G01 BATTERY RETAINER 2
	29
	30 25971-G18 4 GA WIRE (BLK 6") 4
	31 25971-G16 4 GA WIRE (BLK 19") 2
	32 25971-G13 4 GA WIRE (BLK 10 1/2") 1
	33 00702-G2 NUT, 5/16 - 18 16
	34
	35
	36 73030-G02 CONSOLE INSERT PLATE 1
	37 71123-G02 LABEL, CONSOLE INSERT PLATE (WITHOUT LIGHTS) 1
	38 71129-G01 LABEL, CONSOLE INSERT PLATE (WITH LIGHTS) 1
	39 33623-G02 RIVET, 3/16" X 3/8" LG 2
	40 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 41 - 43) 1
	41 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS, STANDARD KEY) 1
	42 00568-G6 LOCK WASHER, 3/4" 1
	43 17137-G1 FACE NUT 1
	44 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS, NON-STANDARD KEY) 1
	45 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS, INDIVIDUALLY KEYED) 1
	46 33639-G01 IGNITION SWITCH (WITH LIGHTS, STANDARD KEY) 1
	47 33639-G02 IGNITION SWITCH (WITH LIGHTS, NON-STANDARD KEY) 1
	48 33639-G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	49 70828-G01 WIRE HARNESS (KEY SWITCH) 1
	50 17618-G1 WIRE TIE 6
	51
	52 33636-G03 STATE OF CHARGE METER 1
	53 25978-G74 18 GA WIRE (RED 6") 1
	54 74018-G02 WIRE HARNESS (STATE OF CHARGE METER) 1
	55
	56 22674-G1 FUSE BLOCK 1
	57 01041-G01 RIVET, 5/32" X 3/8" LG 2
	58 18392-G1 FUSE, 15 AMP 3
	59 601337 WIRE HARNESS (ACCESSORY) 1
	60
	61
	62
	63
	64 32860-G1 HORN 1
	65
	66 74236-G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	67 74236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	68 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	69 11027-G2 LOCK NUT, 1/4 - 20 2
	70 74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT BAR 1
	71 00114-G6 SCREW, 1/4 - 20 X 3/4" LG 4
	72 XXXXX-XX SEE BODY SECTION
	73
	74 74004-G01 HEADLIGHT BULB 2
	75 74005-G01 MARKER LIGHT BULB 2
	76 74006-G01 TURN SIGNAL BULB 2
	77
	78 22260-G2 TAILLIGHT ASSEMBLY 2
	79 74371-G01 BEZEL (DRIVER SIDE) 1
	80 74371-G02 BEZEL (PASSENGER SIDE) 1
	81 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	82 71364-G02 ‘J’ CLIP 8
	83 71425-G01 COUNTERSUNK SCREW, #3 - 18 X 3/4" LG 8
	84
	85 21759-G1 TAILLIGHT BULB 2
	86
	87 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 88) 1
	88 21640-G1 TURN SIGNAL FLASHER 1
	89 32307-G3 FLEX LOOM, 3/8" X 8" LG 1
	90 17618-G1 WIRE TIE 2
	91 20965-G3 STEERING COLUMN COVER 1
	92
	93 75113-G06 HOUR METER KIT (INCLUDES ITEMS 94 - 98) 1
	94 620133 HOUR METER 1
	95 74716-G01 HOUR METER BRACKET 1
	96 74696-G01 RETAINER CLIP 1
	97 10570-G11 RIVET 2
	98 75117-G01 WIRE HARNESS (HOUR METER) 1
	99
	100
	101 17318-G1 HORN SWITCH 1
	102 17318-G2 HORN SWITCH CAP AND NUT 1
	103 27068-G01 HORN SWITCH BOOT 1
	104 19233-G1 HORN SWITCH LABEL 1
	105 71055-G01 RIVET, 3/16" X 1" LG 2
	106
	107
	108 73030-G06 CONSOLE INSERT PLATE 1
	109 74320-G01 LABEL, DIRECTION SELECTOR AND STATE OF CHARGE METER 1
	110 74322-G01 LABEL, LIGHTS, DIRECTION SELECTOR & STATE OF CHARGE METER 1
	111 74323-G01 DIRECTION SELECTOR SWITCH 1
	112 33636-G05 STATE OF CHARGE METER (VERTICAL) 1
	113 33623-G02 RIVET, 3/16" X 3/8" LG 2
	114
	115 73334-G01 HARNESS (CONTROL) 1
	116
	117 73290-G02 BUZZER 1
	118 71045-G01 RIVET, 5/32" X 3/4" LG 2

	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM

	F - Electrical.pdf
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	1 73311-G03 CHARGER HARNESS / RECEPTACLE (INCLUDES ITEMS 2 - 11) 1
	2 602822 CHARGER HARNESS 1
	3 73051-G30 CHARGER HARNESS RECEPTACLE (INCLUDES ITEMS 4 - 11) 1
	4 73051-G22 RECEPTACLE BOTTOM 1
	5 73051-G21 RECEPTACLE COVER 1
	6 73051-G08 SCREW, #10 - 32 X 1/2" LG 2
	7 73051-G09 SCREW, #6 - 32 X 1 3/4" LG 3
	8 73051-G10 LOCK NUT, #6 - 32 3
	9 25978-G25 WIRE, RED JUMPER, 18 GA. 1
	10 73051-G23 FEMALE CONTACT 1
	11 73051-G24 FEMALE CONTACT, INSULATED 1
	12 71055-G01 RIVET, 3/16" X 1" LG 4
	13
	14
	15 73349-G01 POWER HARNESS 1
	16
	17
	18 00993-G01 LOCK WASHER, 5/16" 8
	19 28418-G01 NUT, 5/16 - 18 8
	20 27327-G0* CLAMP 1
	21 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 1
	22
	23 XXXXX-G** 6 VOLT BATTERY 8
	24 70045-G01 BATTERY RETAINER 1
	25 01101-G01 HOLD DOWN BOLT 2
	26 11027-G1 LOCK NUT, 5/16 - 18 6
	27 70386-G01 HOLD DOWN BOLT 4
	28 70387-G01 BATTERY RETAINER 2
	29
	30 25971-G18 4 GA WIRE (BLK 6") 4
	31 25971-G16 4 GA WIRE (BLK 19") 2
	32 25971-G13 4 GA WIRE (BLK 10 1/2") 1
	33 00702-G2 NUT, 5/16 - 18 16
	34
	35
	36 73030-G02 CONSOLE INSERT PLATE 1
	37 71123-G02 LABEL, CONSOLE INSERT PLATE (WITHOUT LIGHTS) 1
	38 71129-G01 LABEL, CONSOLE INSERT PLATE (WITH LIGHTS) 1
	39 33623-G02 RIVET, 3/16" X 3/8" LG 2
	40 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 41 - 43) 1
	41 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS, STANDARD KEY) 1
	42 00568-G6 LOCK WASHER, 3/4" 1
	43 17137-G1 FACE NUT 1
	44 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS, NON-STANDARD KEY) 1
	45 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS, INDIVIDUALLY KEYED) 1
	46 33639-G01 IGNITION SWITCH (WITH LIGHTS, STANDARD KEY) 1
	47 33639-G02 IGNITION SWITCH (WITH LIGHTS, NON-STANDARD KEY) 1
	48 33639-G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	49 70828-G01 WIRE HARNESS (KEY SWITCH) 1
	50 17618-G1 WIRE TIE 6
	51
	52 33636-G03 STATE OF CHARGE METER 1
	53 25978-G74 18 GA WIRE (RED 6") 1
	54 74018-G02 WIRE HARNESS (STATE OF CHARGE METER) 1
	55
	56 22674-G1 FUSE BLOCK 1
	57 01041-G01 RIVET, 5/32" X 3/8" LG 2
	58 18392-G1 FUSE, 15 AMP 3
	59 601337 WIRE HARNESS (ACCESSORY) 1
	60
	61
	62
	63
	64 32860-G1 HORN 1
	65
	66 74236-G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	67 74236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	68 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	69 11027-G2 LOCK NUT, 1/4 - 20 2
	70 74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT BAR 1
	71 00114-G6 SCREW, 1/4 - 20 X 3/4" LG 4
	72 XXXXX-XX SEE BODY SECTION
	73
	74 74004-G01 HEADLIGHT BULB 2
	75 74005-G01 MARKER LIGHT BULB 2
	76 74006-G01 TURN SIGNAL BULB 2
	77
	78 22260-G2 TAILLIGHT ASSEMBLY 2
	79 74371-G01 BEZEL (DRIVER SIDE) 1
	80 74371-G02 BEZEL (PASSENGER SIDE) 1
	81 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	82 71364-G02 ‘J’ CLIP 8
	83 71425-G01 COUNTERSUNK SCREW, #3 - 18 X 3/4" LG 8
	84
	85 21759-G1 TAILLIGHT BULB 2
	86
	87 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 88) 1
	88 21640-G1 TURN SIGNAL FLASHER 1
	89 32307-G3 FLEX LOOM, 3/8" X 8" LG 1
	90 17618-G1 WIRE TIE 2
	91 20965-G3 STEERING COLUMN COVER 1
	92
	93 75113-G06 HOUR METER KIT (INCLUDES ITEMS 94 - 98) 1
	94 620133 HOUR METER 1
	95 74716-G01 HOUR METER BRACKET 1
	96 74696-G01 RETAINER CLIP 1
	97 10570-G11 RIVET 2
	98 75117-G01 WIRE HARNESS (HOUR METER) 1
	99
	100
	101 17318-G1 HORN SWITCH 1
	102 17318-G2 HORN SWITCH CAP AND NUT 1
	103 27068-G01 HORN SWITCH BOOT 1
	104 19233-G1 HORN SWITCH LABEL 1
	105 71055-G01 RIVET, 3/16" X 1" LG 2
	106
	107
	108 73030-G06 CONSOLE INSERT PLATE 1
	109 74320-G01 LABEL, DIRECTION SELECTOR AND STATE OF CHARGE METER 1
	110 74322-G01 LABEL, LIGHTS, DIRECTION SELECTOR & STATE OF CHARGE METER 1
	111 74323-G01 DIRECTION SELECTOR SWITCH 1
	112 33636-G05 STATE OF CHARGE METER (VERTICAL) 1
	113 33623-G02 RIVET, 3/16" X 3/8" LG 2
	114
	115 73334-G01 HARNESS (CONTROL) 1
	116
	117 73290-G02 BUZZER 1
	118 71045-G01 RIVET, 5/32" X 3/4" LG 2

	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM

	F - Electrical.pdf
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	1 73311-G03 CHARGER HARNESS / RECEPTACLE (INCLUDES ITEMS 2 - 11) 1
	2 602822 CHARGER HARNESS 1
	3 73051-G30 CHARGER HARNESS RECEPTACLE (INCLUDES ITEMS 4 - 11) 1
	4 73051-G22 RECEPTACLE BOTTOM 1
	5 73051-G21 RECEPTACLE COVER 1
	6 73051-G08 SCREW, #10 - 32 X 1/2" LG 2
	7 73051-G09 SCREW, #6 - 32 X 1 3/4" LG 3
	8 73051-G10 LOCK NUT, #6 - 32 3
	9 25978-G25 WIRE, RED JUMPER, 18 GA. 1
	10 73051-G23 FEMALE CONTACT 1
	11 73051-G24 FEMALE CONTACT, INSULATED 1
	12 71055-G01 RIVET, 3/16" X 1" LG 4
	13
	14
	15 73349-G01 POWER HARNESS 1
	16
	17
	18 00993-G01 LOCK WASHER, 5/16" 8
	19 28418-G01 NUT, 5/16 - 18 8
	20 27327-G0* CLAMP 1
	21 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 1
	22
	23 XXXXX-G** 6 VOLT BATTERY 8
	24 70045-G01 BATTERY RETAINER 1
	25 01101-G01 HOLD DOWN BOLT 2
	26 11027-G1 LOCK NUT, 5/16 - 18 6
	27 70386-G01 HOLD DOWN BOLT 4
	28 70387-G01 BATTERY RETAINER 2
	29
	30 25971-G18 4 GA WIRE (BLK 6") 4
	31 25971-G16 4 GA WIRE (BLK 19") 2
	32 25971-G13 4 GA WIRE (BLK 10 1/2") 1
	33 00702-G2 NUT, 5/16 - 18 16
	34
	35
	36 73030-G02 CONSOLE INSERT PLATE 1
	37 71123-G02 LABEL, CONSOLE INSERT PLATE (WITHOUT LIGHTS) 1
	38 71129-G01 LABEL, CONSOLE INSERT PLATE (WITH LIGHTS) 1
	39 33623-G02 RIVET, 3/16" X 3/8" LG 2
	40 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 41 - 43) 1
	41 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS, STANDARD KEY) 1
	42 00568-G6 LOCK WASHER, 3/4" 1
	43 17137-G1 FACE NUT 1
	44 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS, NON-STANDARD KEY) 1
	45 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS, INDIVIDUALLY KEYED) 1
	46 33639-G01 IGNITION SWITCH (WITH LIGHTS, STANDARD KEY) 1
	47 33639-G02 IGNITION SWITCH (WITH LIGHTS, NON-STANDARD KEY) 1
	48 33639-G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	49 70828-G01 WIRE HARNESS (KEY SWITCH) 1
	50 17618-G1 WIRE TIE 6
	51
	52 33636-G03 STATE OF CHARGE METER 1
	53 25978-G74 18 GA WIRE (RED 6") 1
	54 74018-G02 WIRE HARNESS (STATE OF CHARGE METER) 1
	55
	56 22674-G1 FUSE BLOCK 1
	57 01041-G01 RIVET, 5/32" X 3/8" LG 2
	58 18392-G1 FUSE, 15 AMP 3
	59 601337 WIRE HARNESS (ACCESSORY) 1
	60
	61
	62
	63
	64 32860-G1 HORN 1
	65
	66 74236-G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	67 74236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	68 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	69 11027-G2 LOCK NUT, 1/4 - 20 2
	70 74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT BAR 1
	71 00114-G6 SCREW, 1/4 - 20 X 3/4" LG 4
	72 XXXXX-XX SEE BODY SECTION
	73
	74 74004-G01 HEADLIGHT BULB 2
	75 74005-G01 MARKER LIGHT BULB 2
	76 74006-G01 TURN SIGNAL BULB 2
	77
	78 22260-G2 TAILLIGHT ASSEMBLY 2
	79 74371-G01 BEZEL (DRIVER SIDE) 1
	80 74371-G02 BEZEL (PASSENGER SIDE) 1
	81 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	82 71364-G02 ‘J’ CLIP 8
	83 71425-G01 COUNTERSUNK SCREW, #3 - 18 X 3/4" LG 8
	84
	85 21759-G1 TAILLIGHT BULB 2
	86
	87 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 88) 1
	88 21640-G1 TURN SIGNAL FLASHER 1
	89 32307-G3 FLEX LOOM, 3/8" X 8" LG 1
	90 17618-G1 WIRE TIE 2
	91 20965-G3 STEERING COLUMN COVER 1
	92
	93 75113-G06 HOUR METER KIT (INCLUDES ITEMS 94 - 98) 1
	94 74665-G02 HOUR METER 1
	95 74716-G01 HOUR METER BRACKET 1
	96 74696-G01 RETAINER CLIP 1
	97 10570-G11 RIVET 2
	98 75117-G04 WIRE HARNESS (HOUR METER) 1
	99
	100
	101 17318-G1 HORN SWITCH 1
	102 17318-G2 HORN SWITCH CAP AND NUT 1
	103 27068-G01 HORN SWITCH BOOT 1
	104 19233-G1 HORN SWITCH LABEL 1
	105 71055-G01 RIVET, 3/16" X 1" LG 2
	106
	107
	108 73030-G06 CONSOLE INSERT PLATE 1
	109 74320-G01 LABEL, DIRECTION SELECTOR AND STATE OF CHARGE METER 1
	110 74322-G01 LABEL, LIGHTS, DIRECTION SELECTOR & STATE OF CHARGE METER 1
	111 74323-G01 DIRECTION SELECTOR SWITCH 1
	112 33636-G05 STATE OF CHARGE METER (VERTICAL) 1
	113 33623-G02 RIVET, 3/16" X 3/8" LG 2
	114
	115 73334-G01 HARNESS (CONTROL) 1
	116
	117 73290-G02 BUZZER 1
	118 71045-G01 RIVET, 5/32" X 3/4" LG 2

	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM

	N - WeatherProt 7-601029_Dec-2008.pdf
	WEATHER PROTECTION
	WEATHER PROTECTION
	1 35567-G01 WINDSHIELD KIT, FOLD DOWN (INCLUDES ITEMS 2 - 9) 1
	2 E950WSB3 FOLD DOWN WINDSHIELD 1
	3 EGWHC24 SASH, 3/4" X 14" LG 2
	4 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	5 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) 4
	6 EGWHG13 RUBBER GROMMET 2
	7 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	8 137-010 TOP GRIP 2
	9 136-008 FASTENER 2
	10
	11 75535-G01 WINDSHIELD KIT, REAR (INCLUDES ITEMS 12 - 17)(TE5) 1
	12 EIRWFB3 REAR WINDSHIELD 1
	13 EGWHC14 SASH, 1" X 15 9/16" LG 2
	14 EGWHS14 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) 2
	15 EGWHW13 WASHER, 1/4" (STAINLESS STEEL) 6
	16 EGWHG13 RUBBER GROMMET 2
	17 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	18
	19 75536-G01 WINDSHIELD KIT, FULL (INCLUDES ITEMS 20 - 25)(TE5) 1
	20 EISWFB3 FULL, WINDSHIELD 1
	21 EGWHC13 SASH, 3/4" X 22 7/16" LG 2
	22 EGWHS13 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	23 EGWHW13 WASHER, 1/4" (STAINLESS STEEL) 4
	24 EGWHG13 RUBBER GROMMET 2
	25 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	26
	27 75282-G0* SUN TOP KIT (SHUTTLE) (INCLUDES ITEMS 28 - 49) 1
	28 75271-G0* SUN TOP 1
	29 75045-G03 FRONT STRUT 1
	30 75274-G01 REAR STRUT (DRIVER SIDE) 1
	31 75274-G02 REAR STRUT (PASSENGER SIDE) 1
	32 19853-G1 END CAP, 1" 2
	33 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) 4
	34 00679-G1 WASHER, 3/8" (STAINLESS STEEL) 8
	35 00771-G5 NYLON WASHER, 3/8" 4
	36 00891-G5 LOCK NUT, 3/8 - 16 4
	37 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 4
	38 00441-G2 BOLT, 5/16 - 18 X 3 1/4" LG 2
	39 00879-G1 WASHER, 3/8" 4
	40 75048-G01 SPACER, 1/2" 2
	41 00905-G8 LOCK WASHER, 5/16" 4
	42 00440-G02 BOLT, 5/16 - 18 X 2 1/4" LG 4
	43 75240-G01 HANDLE 5
	44 00163-G2 SCREW, 1/4 - 20 X 1 1/4" LG 10
	45 00642-G8 WASHER, 5/16" 12
	46 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 6
	47 18716-G2 SPACER, 1" 2
	48 00567-G8 LOCK WASHER, 5/16" 10
	49 01010-G01 TEE NUT, 1/4 - 20 10
	50
	51 75485-G01 SUN TOP KIT (TE5/TG5) (INCLUDES ITEMS 52 - 69) 1
	52 75487-G02 REAR SUPPORT (DRIVER SIDE) 2
	53 75487-G01 REAR SUPPORT (PASSENGER SIDE) 2
	54 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) 4
	55 00679-G1 WASHER, 3/8" (STAINLESS STEEL) 8
	56 00771-G5 NYLON WASHER, 3/8" 4
	57 00891-G5 LOCK NUT, 3/8 - 16 4
	58 19853-G1 END CAP, 1" 2
	59 75488-G01 FRONT SUPPORT 2
	60 00440-G02 BOLT, 5/16 - 18 X 2 1/4" LG 4
	61 00905-G8 LOCK WASHER, 5/16" 4
	62 75048-G01 SPACER, 1/2" 2
	63 00879-G1 LOCK WASHER, 3/8" 4
	64 74374-G01 SUN TOP 1
	65 00685-G10 BOLT, 5/16 - 18 X 2 3/4" LG (STAINLESS STEEL) 2
	66 00907-G2 WASHER, 5/16" (STAINLESS STEEL) 6
	67 00660-G8 WASHER, 5/16" (STAINLESS STEEL) 6
	68 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 6
	69 00685-G11 BOLT, 5/16 - 18 X 3 1/4" LG (STAINLESS STEEL) 4
	70
	71 611099 WINDSHIELD KIT FULL (INCLUDES ITEMS 72 - 79) 1
	72 * WINDSHIELD (SHUTTLE 4/6) 1
	73 110-044 SASH, 1" X 26" LG 2
	74 110-074 HARDWARE SET (INCLUDES ITEMS 75 -78) 1
	75 SCREW, 1/4-20 X 2 LG (STAINLESS STEEL) 1
	76 WASHER, 1/4" (STAINLESS STEEL) 4
	77 110-072C RUBBER GROMMET 2
	78 LOCK NUT, 1/4-20 (STAINLESS STEEL) 2
	79 110-066 LABEL (SAFETY) 1

	WEATHER PROTECTION
	WEATHER PROTECTION
	WEATHER PROTECTION
	WEATHER PROTECTION

	F - Electrical Mar09.pdf
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	1 73311-G03 CHARGER HARNESS / RECEPTACLE (INCLUDES ITEMS 2 - 11) 1
	2 602822 CHARGER HARNESS 1
	3 73051-G30 CHARGER HARNESS RECEPTACLE (INCLUDES ITEMS 4 - 11) 1
	4 73051-G22 RECEPTACLE BOTTOM 1
	5 73051-G21 RECEPTACLE COVER 1
	6 73051-G08 SCREW, #10 - 32 X 1/2" LG 2
	7 73051-G09 SCREW, #6 - 32 X 1 3/4" LG 3
	8 73051-G10 LOCK NUT, #6 - 32 3
	9 25978-G25 WIRE, RED JUMPER, 18 GA. 1
	10 73051-G23 FEMALE CONTACT 1
	11 73051-G24 FEMALE CONTACT, INSULATED 1
	12 71055-G01 RIVET, 3/16" X 1" LG 4
	13
	14
	15 73349-G01 POWER HARNESS 1
	16
	17
	18 00993-G01 LOCK WASHER, 5/16" 8
	19 28418-G01 NUT, 5/16 - 18 8
	20 27327-G0* CLAMP 1
	21 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 1
	22
	23 XXXXX-G** 6 VOLT BATTERY 8
	24 70045-G01 BATTERY RETAINER 1
	25 01101-G01 HOLD DOWN BOLT 2
	26 11027-G1 LOCK NUT, 5/16 - 18 6
	27 70386-G01 HOLD DOWN BOLT 4
	28 70387-G01 BATTERY RETAINER 2
	29
	30 25971-G18 4 GA WIRE (BLK 6") 4
	31 25971-G16 4 GA WIRE (BLK 19") 2
	32 25971-G13 4 GA WIRE (BLK 10 1/2") 1
	33 00702-G2 NUT, 5/16 - 18 16
	34
	35
	36 73030-G02 CONSOLE INSERT PLATE 1
	37 71123-G02 LABEL, CONSOLE INSERT PLATE (WITHOUT LIGHTS) 1
	38 71129-G01 LABEL, CONSOLE INSERT PLATE (WITH LIGHTS) 1
	39 33623-G02 RIVET, 3/16" X 3/8" LG 2
	40 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 41 - 43) 1
	41 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS, STANDARD KEY) 1
	42 00568-G6 LOCK WASHER, 3/4" 1
	43 17137-G1 FACE NUT 1
	44 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS, NON-STANDARD KEY) 1
	45 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS, INDIVIDUALLY KEYED) 1
	46 33639-G01 IGNITION SWITCH (WITH LIGHTS, STANDARD KEY) 1
	47 33639-G02 IGNITION SWITCH (WITH LIGHTS, NON-STANDARD KEY) 1
	48 33639-G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	49 70828-G01 WIRE HARNESS (KEY SWITCH) 1
	50 17618-G1 WIRE TIE 6
	51
	52 33636-G03 STATE OF CHARGE METER 1
	53 25978-G74 18 GA WIRE (RED 6") 1
	54 74018-G02 WIRE HARNESS (STATE OF CHARGE METER) 1
	55
	56 22674-G1 FUSE BLOCK 1
	57 01041-G01 RIVET, 5/32" X 3/8" LG 2
	58 18392-G1 FUSE, 15 AMP 3
	59 601337 WIRE HARNESS (ACCESSORY) 1
	60
	61
	62
	63
	64 32860-G1 HORN 1
	65
	66 74236-G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	67 74236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	68 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	69 11027-G2 LOCK NUT, 1/4 - 20 2
	70 74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT BAR 1
	71 00114-G6 SCREW, 1/4 - 20 X 3/4" LG 4
	72 XXXXX-XX SEE BODY SECTION
	73
	74 74004-G01 HEADLIGHT BULB 2
	75 74005-G01 MARKER LIGHT BULB 2
	76 74006-G01 TURN SIGNAL BULB 2
	77
	78 22260-G2 TAILLIGHT ASSEMBLY 2
	79 74371-G01 BEZEL (DRIVER SIDE) 1
	80 74371-G02 BEZEL (PASSENGER SIDE) 1
	81 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	82 71364-G02 ‘J’ CLIP 8
	83 71425-G01 COUNTERSUNK SCREW, #3 - 18 X 3/4" LG 8
	84
	85 21759-G1 TAILLIGHT BULB 2
	86
	87 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 88) 1
	88 21640-G1 TURN SIGNAL FLASHER 1
	89 32307-G3 FLEX LOOM, 3/8" X 8" LG 1
	90 17618-G1 WIRE TIE 2
	91 20965-G3 STEERING COLUMN COVER 1
	92
	93 75113-G06 HOUR METER KIT (INCLUDES ITEMS 94 - 98) 1
	94 74665-G02 HOUR METER 1
	95 74716-G01 HOUR METER BRACKET 1
	96 74696-G01 RETAINER CLIP 1
	97 10570-G11 RIVET 2
	98 75117-G04 WIRE HARNESS (HOUR METER) 1
	99
	100
	101 17318-G1 HORN SWITCH 1
	102 17318-G2 HORN SWITCH CAP AND NUT 1
	103 27068-G01 HORN SWITCH BOOT 1
	104 19233-G1 HORN SWITCH LABEL 1
	105 71055-G01 RIVET, 3/16" X 1" LG 2
	106
	107
	108 73030-G06 CONSOLE INSERT PLATE 1
	109 74320-G01 LABEL, DIRECTION SELECTOR AND STATE OF CHARGE METER 1
	110 74322-G01 LABEL, LIGHTS, DIRECTION SELECTOR & STATE OF CHARGE METER 1
	111 74323-G01 DIRECTION SELECTOR SWITCH 1
	112 33636-G05 STATE OF CHARGE METER (VERTICAL) 1
	113 33623-G02 RIVET, 3/16" X 3/8" LG 2
	114
	115 73334-G01 HARNESS (CONTROL) 1
	116
	117 73290-G02 BUZZER 1
	118 71045-G01 RIVET, 5/32" X 3/4" LG 2
	119
	120
	121 605988 DC TO DC CONVERTER KIT 1
	122 604884 DC TO DC CONVERTER 1
	123 607426 BRACKET 1
	124 606018 DC TO DC WIRING HARNESS 1
	125 00379-G4 PHILIPS PAN HEAD SCREW 6
	126 16816-G5 CHRISTMAS TREE RIVET, 0.187 X 0.55 1

	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM

	F - Electrical Mar09.pdf
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	1 73311-G03 CHARGER HARNESS / RECEPTACLE (INCLUDES ITEMS 2 - 11) 1
	2 602822 CHARGER HARNESS 1
	3 73051-G30 CHARGER HARNESS RECEPTACLE (INCLUDES ITEMS 4 - 11) 1
	4 73051-G22 RECEPTACLE BOTTOM 1
	5 73051-G21 RECEPTACLE COVER 1
	6 73051-G08 SCREW, #10 - 32 X 1/2" LG 2
	7 73051-G09 SCREW, #6 - 32 X 1 3/4" LG 3
	8 73051-G10 LOCK NUT, #6 - 32 3
	9 25978-G25 WIRE, RED JUMPER, 18 GA. 1
	10 73051-G23 FEMALE CONTACT 1
	11 73051-G24 FEMALE CONTACT, INSULATED 1
	12 71055-G01 RIVET, 3/16" X 1" LG 4
	13
	14
	15 73349-G01 POWER HARNESS 1
	16
	17
	18 00993-G01 LOCK WASHER, 5/16" 8
	19 28418-G01 NUT, 5/16 - 18 8
	20 27327-G0* CLAMP 1
	21 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 1
	22
	23 XXXXX-G** 6 VOLT BATTERY 8
	24 70045-G01 BATTERY RETAINER 1
	25 01101-G01 HOLD DOWN BOLT 2
	26 11027-G1 LOCK NUT, 5/16 - 18 6
	27 70386-G01 HOLD DOWN BOLT 4
	28 70387-G01 BATTERY RETAINER 2
	29
	30 25971-G18 4 GA WIRE (BLK 6") 4
	31 25971-G16 4 GA WIRE (BLK 19") 2
	32 25971-G13 4 GA WIRE (BLK 10 1/2") 1
	33 00702-G2 NUT, 5/16 - 18 16
	34
	35
	36 73030-G02 CONSOLE INSERT PLATE 1
	37 71123-G02 LABEL, CONSOLE INSERT PLATE (WITHOUT LIGHTS) 1
	38 71129-G01 LABEL, CONSOLE INSERT PLATE (WITH LIGHTS) 1
	39 33623-G02 RIVET, 3/16" X 3/8" LG 2
	40 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 41 - 43) 1
	41 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS, STANDARD KEY) 1
	42 00568-G6 LOCK WASHER, 3/4" 1
	43 17137-G1 FACE NUT 1
	44 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS, NON-STANDARD KEY) 1
	45 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS, INDIVIDUALLY KEYED) 1
	46 33639-G01 IGNITION SWITCH (WITH LIGHTS, STANDARD KEY) 1
	47 33639-G02 IGNITION SWITCH (WITH LIGHTS, NON-STANDARD KEY) 1
	48 33639-G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	49 70828-G01 WIRE HARNESS (KEY SWITCH) 1
	50 17618-G1 WIRE TIE 6
	51
	52 33636-G03 STATE OF CHARGE METER 1
	53 25978-G74 18 GA WIRE (RED 6") 1
	54 74018-G02 WIRE HARNESS (STATE OF CHARGE METER) 1
	55 609067 SOC FUSE HARNESS 1
	56 22674-G1 FUSE BLOCK 1
	57 01041-G01 RIVET, 5/32" X 3/8" LG 2
	58 18392-G1 FUSE, 15 AMP 3
	59 601337 WIRE HARNESS (ACCESSORY) 1
	60
	61
	62
	63
	64 32860-G1 HORN 1
	65
	66 74236-G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	67 74236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	68 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	69 11027-G2 LOCK NUT, 1/4 - 20 2
	70 74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT BAR 1
	71 00114-G6 SCREW, 1/4 - 20 X 3/4" LG 4
	72 XXXXX-XX SEE BODY SECTION
	73
	74 74004-G01 HEADLIGHT BULB 2
	75 74005-G01 MARKER LIGHT BULB 2
	76 74006-G01 TURN SIGNAL BULB 2
	77
	78 22260-G2 TAILLIGHT ASSEMBLY 2
	79 74371-G01 BEZEL (DRIVER SIDE) 1
	80 74371-G02 BEZEL (PASSENGER SIDE) 1
	81 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	82 71364-G02 ‘J’ CLIP 8
	83 71425-G01 COUNTERSUNK SCREW, #3 - 18 X 3/4" LG 8
	84
	85 21759-G1 TAILLIGHT BULB 2
	86
	87 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 88) 1
	88 21640-G1 TURN SIGNAL FLASHER 1
	89 32307-G3 FLEX LOOM, 3/8" X 8" LG 1
	90 17618-G1 WIRE TIE 2
	91 20965-G3 STEERING COLUMN COVER 1
	92
	93 75113-G06 HOUR METER KIT (INCLUDES ITEMS 94 - 98) 1
	94 74665-G02 HOUR METER 1
	95 74716-G01 HOUR METER BRACKET 1
	96 74696-G01 RETAINER CLIP 1
	97 10570-G11 RIVET 2
	98 75117-G04 WIRE HARNESS (HOUR METER) 1
	99
	100
	101 17318-G1 HORN SWITCH 1
	102 17318-G2 HORN SWITCH CAP AND NUT 1
	103 27068-G01 HORN SWITCH BOOT 1
	104 19233-G1 HORN SWITCH LABEL 1
	105 71055-G01 RIVET, 3/16" X 1" LG 2
	106
	107
	108 73030-G06 CONSOLE INSERT PLATE 1
	109 74320-G01 LABEL, DIRECTION SELECTOR AND STATE OF CHARGE METER 1
	110 74322-G01 LABEL, LIGHTS, DIRECTION SELECTOR & STATE OF CHARGE METER 1
	111 74323-G01 DIRECTION SELECTOR SWITCH 1
	112 33636-G05 STATE OF CHARGE METER (VERTICAL) 1
	113 33623-G02 RIVET, 3/16" X 3/8" LG 2
	114
	115 73334-G01 HARNESS (CONTROL) 1
	116
	117 73290-G02 BUZZER 1
	118 71045-G01 RIVET, 5/32" X 3/4" LG 2
	119
	120
	121 605988 DC TO DC CONVERTER KIT 1
	122 604884 DC TO DC CONVERTER 1
	123 607426 BRACKET 1
	124 606018 DC TO DC WIRING HARNESS 1
	125 00379-G4 PHILIPS PAN HEAD SCREW 6
	126 16816-G5 CHRISTMAS TREE RIVET, 0.187 X 0.55 1

	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




